DETROIT DIESEL 53 ENGINES

: 52160 3.3001 T 2.7001
7.1595 SN o e 2T j

5.2090

F1G. 10J TYPICAL 6 CYLINDER FAN TO FLYWHEEL INDUSTRIAL UNIT

Fig. 16J of 1.0009
0CT,. 1978 # 1978 General Motors Corp.



DETROIT DIESEL 53 ENGINES

5.5010 ; _ # 3 73085

5.5001 2y - il - , 7.3001

4.5010

1.4001 5 2 . i . S o] 11.1100

bSO
47601

HLIO70

3.2001 44060 4.4050

7.100%

48010
23310
4.2240

4.6001

53312

4.8001
4,700
4.7120

21001

FIG. 10K TYPICAL INCLINED MARINE UNIT

Fig. 10K of 1.0000
oCct., 1978 © 1978 Generat Motors Corp,

T ——




DETROIT DIESEL 6 3 M P L ENGINES
1.3000 CYLINDER BLOCK

...................... TYPES ...
PART 2 3 5
CFEIG L NUMBER L NAME AND DESCRIPTION .. ... ... .. 8 o 3 4 6 5
2 3 3 4 5 5
9 1 8 -] 3 6
1.1061 . BLOCK, CYLINDER
FOR COMPONENTS OF SERVICE CYLINDER
BL.OCK ASSEMRBLIES REFER TO ASSEMBLY
BAEAKDOWN PAGES AS INDICATED
BELOW.
5196489 BLOCK ASSY, Z-B3(PAGEAYY .............. 1 1
5196490 BLOCK ASSY., 353 (PAGEAY) ... .. ... ..... i 1 111
5196491 BLOCK ASSY. 453 (PAGE AT} .............. 1 i} 1} 1
5196821 BLOCK ASSY, BVBIPAGE AT} ... ......., 1
1A 8924380 PLUG, 1/B" PIPE W/SEAL {12.8550} ... ... .. 8 1
8823847 PLUG, 174" PFE(4.700Y) ... ... ... ..... H i 1
53103045 PN, B/18"XT 3/B" DOWEL L 3
8923313 PLUG, 3/4" PIPE W/SEAL {12.9550) .. ... . ... i
5132634 DECAL{DRAINI .. ... AR AR AR AR] AR
443762 EXTENSION TURBE (12.8840) ................ H
1.1002 - GASKET KIT, ENGINE OVERHAUL
A GASKET KIT CONSISTS OF GASKETS
NECESSARY FOR ONE ENGINE OVERHALL.
GASKET KITS DO NOT INCLUDE THE
ADDITIGN AL GASKETS REQLHRED FOR
TURBOCHARGED ENGINES,
5199780 GASKETKIT, 283 ... ... ... ... AR
5199791 GASKETKIT, 353 ... .. AR AR
5199792 GASKETKIT, B3 ... ... ... . ... AR ARI AR ARIAR]ARIAR
519$793 GASKETKIT, BVE3 . .. . ., AR
5199789 GASKET KIT, 2-53 (JOHN DEERE}Y ............ AR
1.1020 - PLATE, CYLINDER BLOCK END-REAR
A PLATE ASSY. iINCLUDES PLUG NUTS.
1A7C 5121365 PLATE ASSY., 2,3-53 RA-RB-LALB ENG. ... .... 131 1 H
1ATC 51213686 PLATE ASSY., 2,3-53 RCRD-LCALD ENG. . ... .. 11 H 151
1A,7C 5121367 PLATE ASSY., 4-53 {BARBLALBENG) . ... ... 1 1
1A7C  B121368 PLATE ASSY,, 4-53 (RC-RD-LC-LD ENGY ... ... 1 1 % H
18,70 5126194 PLATEASSY, BVE3 ... .. ... ... ... . ... 1
1A,7C 5121233 PLATE ASSY, 2.B3{RCENG) ... .......... 3
1ATC  B10979% PLATE ASSY., 4-83 (RARB-LALB ENG) .. ... ... 1
5131699 COVER (GOVERNOR DRIVE HOLE) ............ 111
14,18 5121459 PLUG, 3/8"24 NUT ... ... .. .. ... .. ..., giglejz2istojel{sirie{s]s
1A.B 180120 BOLT. 3/8"-16X3/4" (129001} .. ......... ... 13
1A.8 9409079 BOLY, 3/8"-16X7/8" (1289001} . ............. 13113113 13113713]13§13113§13
1A.B 179839 BOLT, 3/8°-16X1" {12.8001} ... ............ 10 22
1AB 181360 BOLT, 3/87.24X3/4" (129001} ...... .. ... ... 3j3
1A.R 186725 BOLT, 1/2"-13X1 1/2" (128001 ... . ......., 2
1AB 5188274 WASHER, 1/2° 8EVELED (6.1020} ........... 2
1A.8 5152148 WASHER, 3/8” SEAL {COPPER} {2.4080) . ... .. 313
1A.8 103321 LOCKWASHER, 3/8” (12.92000 . ............. 13113]13{10} 131131313} 13]18118} 13
1.1030 - GASKET., CYLINDER BLOCK END
PLATE-FRONT
1A 5116354 GASKET, 2,3,4-83 . ......... ... .. .. .. ..., tI1] 2 T T T I O T OO I
1B £133397 GASKET. BVBE3 ... ... 1
E116336 GASKEY (GOVERNOCR HOLEY (27010} ... .. ... 114
MAY, 1984 PAGE 1t OF 1.1000

COPYRIGHT 1984 GENERAL MOTORS CORPORATION



DETROIYT DIESEL 5 3 MPC ENGINES
1.1000 CYLINDER BLOCK

...................... TYPES .o
PART 2 3 4 5
CFIG . NUMBER . ... ... NAME AND DESCRIPTION . ..., .. ... 8 0 3 4 6 5
2 3 3 4 5 5
9 1 8 5 3 6
1.1040 . COVER. CYLINDER BLOCK HAND HOLE
1 5116372  COVER 2-B3{TEM 6} ... ... ..o iiiin.. 1 1
i 116373  COVER 3-B3(TEM S} ..........oonmnnn ... 1 3 i
1A1C B116374  COVER AB3(TEM A} ..........o.ooverio .. 1 1 111
1B,1C 8921313  COVER BVS3HTEM3) .. ..., 4
5127874 % COVER, 453 (RARDLALDENG) ............. i
5127875 % COVER, 483 AB-RCUBLCENG) . ............ 1
1€ 5199508  COVER, 3-53 (RB-RC-LB-LC ENG.) (ITEM %
B e
5132873 i COVER, 3-53 {RARD-LALD ENGY . ... ....... .. 1
B107480  CLAMP ... . ... ... 4
106451 GASKET, 3/8" COPPER (128360} ............ 4
8924380 @ PLUG, 1/8° PIPE W/SEAL {12.8850) .. .. ... ., 1
114672 @ SCREW, 3/8"-16X1" FLAT HEAD
SLOTTED {12.9030) ... ... ... .0.ove.. .. 2 2
180120 BOLT, 3/8"-16X3/4" {12.900%) ... ........... 616 616 s§]e6 6
179839 BOLT, 3/8"16X1°{(32.800%) ... ... ......... 6 6
181365 BOLT, 3/87-24X1 1/8" (12.8001 .. ........ .. 4
103347 WASHER, 3/8 {12.9180} .................. 4
114618 @ LOCKWASHER, 3/8" (12.9200) .. ... ... . ... 4
103321 @ LOCKWASHER, 3/8" {12.9200) .............. 6|6 sleslel{s]{sisl|s
# NOT SERVICED; USE 5199508 COVER
PLUS (1) 5121182 PLUG,
@ THRU 2D-4006 ON TYPES 28 AND 33,
USED ALSO WITH SERVICE BLOCK.
% NOT SERVICED; USE 5 139508 COVER
PLUS (115121182 PLUG.
1.1050 - GASKET, CYLINDER BLOCK HAND HOLE
COVER
1¢ 5116379  GASKET, 283 {TEM B} ... .. 0o, 1 1
1 5116380  GASKET, 353 (ITEMS} ..................... 1 3 11
1A.1€ 5116381 GASKET, 4-B3 TEM 4} .. ... ... ... .. .. ... 1 111 111
18,1C 5107441 GASKET, 6VBZ(ITEM 3} . ................... 4
1.1060 - COVER, CYLINDER BLOCK WATER HOLE
1AB 5123918  COVER, 1/8" TAPPEDHOLE ... . ............. 1 11
1AB 5184190 * COVER, 1/4" TAPPED HOLE ... ... ... ... .. R 111 1111}
1AB 5115097  COVER 3/8" TAPPED HOLE . .............. .. BERE 11411
1AB 5189143 * COVER 1/2° TAPPER HOLE ............... .. 141 IRERE
1AB 5134342  COVER 1/2° NPT.MALE ............... ... 1
1AB  B1B0023  COVER PLAIN{Z 107327 L) ... oo, 111 1{1{+f{11]1
8924380  PLUG, 1/8° PIPE W/SEAL {12.8550) .. ... ... .. 1
18 114981 DRAINCOCK, 1/B" (1295100 ................ 1 1 1
18\ 8924140  DRAINCOCK, 174" {12,880} ....... ... .. .. 1 1
1AB  1B6618 BOLY, 6/16"1BX5/8”" (12.8001) ............ 2]2 212 2{2{2y212}2
1AB 1798186 BOLT, 5/167-18X3/4" {12.0001) ....... ... .. 22
1A8 186625 BOLT, 5/16-18X7/8" {12.8001) ............ 212 2 2122
1AB 103320 LOCKWASHER, 8/16” {12.9200) ............. 2i212{2f2f2iz2lzizj2{2}2
* {SE WITH AUTOMATIC SHUTDOWN.
11070 - GASKET, CYLINDER BLOCK WATER HOLE
COVER
1AB  BE16387  GASKET . ... . . 'S SRV AT TR BT BT IR BETE BETR BRI AT BE TS
MAY, 1984 PAGE 1.1 OF 1.1000

COPYRIGHT 1884 GENERAL MOTORS CORPORATION

T T .




DETROIT DITESEL 5 3 MPC £ENGINES
1.10006 CYLINDER BLOCK

TYPES . .
PART 5 6 7 8 9 1
CEIG O NUMBER ... ... ... ... NAME AND DESCRIPTION .......... | 9 5 2 3 1 it
& 6 8 8 3i5|4
3 9 2 6 9 4
1.1001 . BLOCK, CYLINDER
FOR COMPONENTS OF SERVICE CYLINDER
BLOCK ASSEMBLIES REFER TO ASSEMBLY
BREAKDOWN PAGES AS INDICATED
BELOW.
10 5197164 BLOCK ASSY., 8VB3 (PAGE AT} .............. 1
1AB 5198692 BLOCK ASSY. 3-53 (ALUM PAGE At} ... . . 1
1C 5198148 BLOCK ASSY., 8V53 (PAGEBY) .............. 1
1B 5134842 % BLOCK ASSY., 4.53 MALL CAP (PAGE
X 1
1 5198292 BLOCK ASSY., BVE3 (ALUM}PAGE AT} . ... ... 1
1AB 5136343 # BLOCK ASSY., 3-53 MALL CAP{PAGE
ATY 1
1AB 5135252 # BLOCK ASSY, 353 (PAGEAY ... ...... .. !
5136802 * BLOCK ASSY. 6V5E3 (ALUMI(PAGE BY} ... . .. 1
1AB 5196491 BLOCK ASSY. 4-53 (PAGE A1) .............. 1]
5149296 BLOCK ASSY. BVB3 (PAGEBY) ............ .. 1
1B 51493980 BLOCK ASSY., 3-53 (PAGE B} ... ......... 1
5146331 ELBOW, OIL GALLERY ... ... ... .. ... ... 3
5146620  GASKET, Ol GALLERY ... ... oo oo 1
5146332  CAP, OIL GALLERY ELBOW .. ............... 1
1A 8924380 PLUG, 1/8” PIPE W/SEAL {12.9550} ... ... ... 4 7 g1 1] 4|8
8923847 PLUG, 1/8” PIPEL4.7001) ... ... 1 . 114 1
5150130  PLUG, 5/16°CUP ... ... . ... ... ... ... .. 112
6150131 PLUG, 7716" CUP . oot 2
5115214  PLUG, 1/2" PIPE{120550} ... ....._......... 3 1
5121316 PLUG, 6275°X.40" CUP . ... .. ... ......... 2 2 2
5119218 PLUG, 7/8" CUP (5.4030) ... ............... 1
8923313  PLUG, 3/4° PIPE W/SEAL {12.9650) ... . . 1 2
5138184 PLUG, 984" /880" CUP ... .. . ... ...... .. 212
5138183 PLUG, 1.580"/1.BT8" CUP .. ... .. .. ........ 2|2
141348 PIN, 3/16"X1/2" DOWEL {12.9290} ....... .. 4 4 alalala|lala
141212 PIN, 5/16"X5/16” DOWEL (12.9290) ... . ... 4 214
5103045 PIN, 5/18"X3/8° DOWEL ... ...... ... .. 2 2 2|2
5146900 PIN, 3/B"X1 1/8" DOWEL {12.9280) ... ... .. 414 4 2 4
114981 DRAINCOCK, 1/8" {12.9510) .............. .. 2|2 2 1 20212
139191 SCREW, 5/8°-11X1/2" HEX. $KT. SET
(12.8078F ..o 2
5135548 INSERT, 80" DIA. ... 4 8
5135663 INSERT, A55* DIA. .. ... oo 4 8
5135547 SLEEVE, 434" DIA. ..o oo 4 8
5135662 SLEEVE, 299" DIA. .. oo ... 4 8
4 NOT SERVICED, USE 5196430. '
* OBSOLETE
% NOT SERVICED, USE 5196491,
1.1002 - GASKET KIT, ENGINE OVERHAUL
A GASKET KIT CONSISTS OF GASKETS
NECESSARY FOR ONE ENGINE OVERMAUL.
GASKET KITS DO NOT INCLUDE THE
ADDITION AL GASKETS REQUIRED FOR
TURBOCHARGED ENGINES.
5199791 GASKETKIT, 383 ... .0 AR AR
5199792 GASKETKIT, 453 ... ... ... ... ... .. AR ARTAR
5199793  * GASKETKIT, VB3 ... ......... ........ ... AR
5199814 GASKET KIT, VB3 ..., AR
BY27743  GASKET KIT(BOB3.529%) ... ... ......... AR
5189813  GASKETKIT, 353 (ALUMY ... ........... .. AR
5199794 GASKET KIT, 8Y53 ., ... ... AR
5198176 GASKET KIT, 8V53 MARINE
SUPPLEMENTAL ..........0.o e .. AR
MARCH, 1985 PAGE 2 OF  1.1000

COPYRIGHT 1885 GENERAL MOTORS CORPORATION



DETROIT DIESEL 5 3 M P ENGINES
1.31000 CYLINDER BLOCK

...................... TYPES . ... . e
PART 5 6 7 9 1
JEHG OO NUMBER. L. NAME AND DESCRIPYION ... ....... L b 2 3 1 ot
& & 8 8 9:5:4
3 9 2 6 g 4
1.1002 - GASKET KIT, ENGINE OVERHAUL
{CONT'EN
57199816 GASKET KIT, BVB3 (ALUMY ... ... . ........ AR
5149150 GASKET T, 8VB3 ... ... .. ... ... ... . AR
* SIX {6) ADDITIONAL PART NG.
5121258 SEALS IN 1.6190 ARE ALS(O
REQLHRED FOR TYPE 89,
1.1020 - PLATE., CYLINDER BLOCK END-REAR
A PLATE ASSY. INCLUDES PLUG NUTS.
1A7C B121365 PLATE ASSY., 23-83 AANDBENG. ..., ... . 1 H
1A7C 5121366 PLATE ASSY, 2.3-B3CANDDENG .. .. ... .. H
1A7C 5121367 PLATE ASSY, 4-B3AANDBENG. ...... ... .. LA
TATC B121368 PLATE ASSY, 453 CAND DG ENG. . .......... 1
IB,7D 5126194 PLATE ASSY.,BVEZ ....... ... .. ... ...... 1 H §
A7C B137469 PLATE ASSY., 3-B3ALUMY ... .. ... .. ... ... H
1A7C 5146886 PLATE ASSY, BVE3 ... ... ... ... 1 1
1AB 5121459 PLUG 3/8"24 NUY . ... ... .. 281219} 2 89921218
tAB 2408079 BOLY, 3/8"-18X7/8"(12900%) ... .. ... . ... 1 13 13713113 13
1A B 179839 BOLT, 3/8"-16X1" {12.9001) ............ ..., 12 4 121 4
1A8 9409028 BOLT, 3/8"16X17 (12.80G1) ... . ... ........ 12
TAB 186618 BOLY, 3/87-16X1 1/8" (129001 ............ 4
tAB 186725 BOLT, 1/2713X1 1727 {(12.800%) ... . ... .. 2 2 242
TAB 179886 BOLT, 1/27-13X1 5/8" {12.800%) . ........... H
148 5188274 WASHER, 1/2" BEVELED (6.1G20} ........... 2 2 2|2
1AB 103341 WASHER, 3/8" {12.8190} .................. AR
TAS 103321 LOCKWASHER, 3/87{12.8200) .............. AR AREAR ARTAREAR AR AHTAR
1.1030 - GASKET, CYLINDER BLOCK END
PLATE-FRONT
1A 6116354 GASKET, 2,34-53 ... ... ... ... ... 1 1 IR R H
e 5133397 GASKET, 6VB3 . ... .. ... L 1 L 1 H i
5147302 GASKET BVBIREAR ... ... ... ........... H 1
6132831 GASKEY, 8VB3 CENTER .. ... .. ......... ... 1
1.1040 . COVER, CYLINDER BLOCK HAND HOLE
1A1C 5116373 COVER B3B3 (IYEM B} ... ... .. ... .. ... H 1
1A,1C B116374 COVER, AB3UTEM ) ... ... .. ... ... ..., H 1
18,1C 8821313 COVER, BVE3UTEM 3} ... .............. .. 4
5127875 % COVER, 4-53 RB-RCALBLCENGY ... .......... 1
ic 5132458 COVER, 6, BYSE3 {ALUMIITEM 2} ..., . ..... 6 4 4186
i8 5107440 CLAMP o 4
1064561 GASKEY, 3/8" COPPER (12.9380) ....._...... 4
179818 BOLY, /167 18X1 1/8" (12,9001} ... ......, 12 B 8112
1801290 BOLT, 3/87-18X3/4" {12.800%) ..... ......... & 61616 6
181365 BOLT, 3/8"-24X1 1/8" (12,9001 ..... ... ..., 4
103341 WASHER, 3/8" (12,9180 . ........ .. ..... .. 4
103320 LOCKWASHER, /16" {12.9200) .. ........... 12 B B 12
103321 LOCKWASHER, 3/8"{12.9200) .............. ] 61686 &
% NOYT SERVICED: USE 5199508 COVER
AND 1-5121182 PLUG

MARCH, 198% PAGE 21 OF  1.1000
COPYRIGHT 1985 GENERAIL MOTORS CORPORATION




DETROIT DIESEL 5 3 MPC ENGINES
1.1600 CYLINDER BLOCK

...................... TYPES ... .
PART & & 7 8 G k]
FiG NUMBER . .. ... ....... NAME AND DESCRIPTION ... ...... 9 5 2 3 1 G 1
8 6 8 8 95| 4
3 9 2 6 9 4
1.1050 . GASKEY, CYLINDER BLOCK HAND HOLE
COVER
tC 5116380 GASKET, 3-B3UTEM B} ... ... ... ... ... 1 k
A 5116381 GASKET, 453 (TEM &) ... ................. 1 141
i8,1C 5107441 GASKEY, 8VHIATEM 3} .. ... . ... .. ... .. 4
1€ 5106688 GASKET, 6, 8VBIHTEM 2} . ............ ..., 6 4 46
1.1360 - COVER, CYLINDER BLOCK WATER HOLE
1A.8 5123918 COVER, 1/8" TAPPEDHOLE ................. i
1AD 5164190 * COVER, 1/4" TAPPED HOLE .., ... ... .. .. 1
1A.8 5150023 COVER, PLAIN(3 106/327 L) ... .. ... .. ... .. H 11 1
1AB 5132473 COVER PIAINMIO L) ... ... i 1]t
18 114981 DRAINCOCK, 1/8"{112.8810) . ... ... ... ... H
1B 8524140 DRAINCOCK, 1/47{12.9510) ................ t
1AB 186618 BOLT, 5/16"-18X5/8" (128001} ... ..... ... 212 212
A8 179816 BOLT, B/ 18X3/4" {12900} ... ... ... .. 2 2 2|z
1A8 186629 BOLT, 5/167-18X17 {12.8001} ........ ... .. 2
1AB 3103320 LOCKWASHER, /16" {12.8200y ... ... ..... 2 2 z{zj2{z2]2]2
* USE WITH AUTOMATIC SHUTDOWN,
11066 - COVER, CYLINDER BLOCK Ol HOLE
5132470 COVERPPLAINI ... . . i 1
179816 BOLT, B/167-1BX3/4" [12.300%) ... .. ... .. 2
103320 LOCKWASBHER, B/16" {12.8200y ... . ... ... 2
1.1066 - GASKET. CYLINDER BLOCK OIL HOLE
COVER
5132471 GASBKET .. 1
1.1070 - GASKET, CYLINDER BLOCK WATER HOLE
COVER
A8 5116357 GASKET .. .. $ 1 111t 1
1A.B 5132474 GASKET ... ... . . 11

MARCH, 198% PAGE 2.2 OF 1.1000
COPYRIGHT 1988 GENERAL MOTORS CORPORATION



DETRHROI!IT DIESEL & 3 MPC ENGINES
1.1000 CYLINDER BLOCK

,,,,,,,,,,,,,,,,,,,,,, TYPES oo
PART, 1 1 1 ] 2 2
CEIG LU NUMBER ... L. NAME AND DESCRIPTION . ... ... .. al1lal1]|s]1]lsl1]e]2]3iz2
El4|{7rj6j6j6is{ia|{a{s;0|3
6 3 8 9 4 6
1,1001 . BLOCK. CYLINDER
FOR COMPONENTS OF SERVICE CYLINDER
BL.OCK ASSEMBLIES REFER TO ASSEMBLY
BREAK DOWN PAGES AS INDICATED
BELOW.
5149389 BLOCK ASSY, 4-B3 (PAGEBY) ... ... ... .. 1 111
5148428 BLOCK ASSY. 6V.B3 (PAGE B1) {TURBD
CRNONTURBOY . ... ... .. . 1
5149781 BLOCK ASSY, 6V-53 (PAGE B1} (TURBQ) ... ... 1 1
5149390 BLOCK ASSY., 3-B3 {PAGEBY . ............. 1 3 1
5196490 . BLOCK ASSY. 353 (PAGEAYY .............. 1
8926997 BLOCK ASSY., 6V-53 {TURBO) (PAGE A1} ... . . 1
8927003 BLOCK ASSY. 8V-53 (TURBO) (PAGE AT) ...... 1
1A 8924280 PLUG, 1/8" PIPE W/SEAL (12,9580} ... .. ... . 7 1trb7)a 6 6144
8923847 PLUG, 178" PIPE{A.TO0N ... ... ........ ... 1 131 1 1
8923313 PLUG, 3/4" PIPE W/SEAL {12.8560) . ... .. . 2 i1
5121316 PLUG, 8275 X 40" CUP . ... ... ... ... .. 2 pi
5101601 PLUG, 7825"X 40" CUP ... ... .. .. ........ 2 212792 2
5150130 PLUG, B/16" CUP ... ... . ... ... .. 1 1 1 1
5150131 PLUG, T/16" CUP ... ... . . 2 2ji2j212 2 2
5103045 PIN, B5/16°X3/8” DOWEL .. ... ... ... .. 3 515
141348 PIN, 3/16°X1/2" DOWEL (12.9280) ... .. ... 4]4j4]4)4 4 4
5146900 PIN, 3/8°X1 1/8" DOWEL (12.8280) ... ... ... 4 aj4i4 4 4
8926979 DRAINCOCK, 1/8" {12.8510) ... ... .. .., 2 2121211 1 1
5135648 INSERT, BO" DIA. ... ... .. .. . . 4 '
5135663 INSERT, 485" DIA. .......... ... .......... 4
5135547 SLEEVE, 434" DIA ... ... ... ... 4
5135662 SLEEVE, 299" DIA. .. .. ... . ... .. .. ..... 4
+ NOT SERVICED, USE 5149390,
1.1002 - GASKET KIT, ENGINE OVERHAUL
A GASKET KIT CONSISTS OF GASKETS
NECESSARY FOR ONE ENGINE OVERHALK,
GASKET KITS DO NOT INCLUDE THE ;
ADDITION AL GASKETS REQUERED FOR
TURBOCHARGED ENGINES,
5199792 GASKETKIT, 483 . ... .. ... .. .. .. AR AR| AR
5199793 GASKET KIT, 6VE3 .. ... ... ... .. ... .. .. .. AR
5199791 GASKEY KIT 383 . ... ... ... .. AR AR AR
5199813 GASKET KIT, 3.B3{ALUMY ... ... . .. .. .. AR
5199814 GASKET KIT, BVE3(TURBO) ... ... . ... ... .. AR AR
8928522 GASKET KIT, BVE3{TURBOY ... ... ... ....... AR AR
1.1020 - PLATE, CYLINDER BLOCK END-REAR
A PLATE ASSY. INCLUDES PLUG NUTS.
1ATC 5121367 PLATE ASSY. 453 AAND BENG. .......... .. 1
1B7D 5126194 PLATE ASSY. 6VB3 ... ............. .. ... 1 1 1 il
IATC 5121368 PLATE ASSY. .53 CANDDENG. .......... ., 1|
1ATC 5121366 PLATE ASSY. 383 ... . ... ... ... .. ... ... 1 1
IATC B137469  * PLATE ASSY. 3-53 (ALUMY ... ... ... ... 1
1A,7C 61213885 PLATE ASSY. 383 ... .o, 1
1A,18 5121459 PLUG, 3/8-24 NUT ... .. ... ... ... ... 8i2:9 gi{2]s glz2]f2
iAB 454813 BOLT, 1/4".20X7/8" (12.80061) .. ... .. . ... 13 13]13
1A8 8927580 BOLT, 3/8"-16X1.016" {12.900% ... ... .. ... 13} 1 13 13
tAB 178839 BOLY, 3/8™-16X 1" {12.800%) . ... ... .. ... 12 10 10 10410
1A8 8927581 BOLT, 3/87-18X"1{12900%) .......... .. ... . 12
1AB  1BE725 BOLT, 1/2°-13X1 1/2" (12,8001} ..... ... . ... 2 2 2 242
1AB  B18B274 WASHER, 1/2" BEVELED (6.1020) ........_ _, 2 2 2 22
MAY 1987 PAGE 3 OF 11000

COPYRIGHT 1087 GENERAL MOTORS COHRPORATION

T —




DETROQ!IT DIESEL 5 3 MPC ENGINES
11000 CYLINDER BLOCK

...................... FYPES .
PART 1 1 1 1 2 Z
CEIG O ONUMBER L NAME AND DESCRIPTION ., ... .. ... gt1{a4iti6tti6i11012{3!2
5]{]4|7]6|6]6|9|8]3]110]3
& 3 8 9 4 &
1.1020G - PLATE, CYLINDER BLCGCK END-REAR
{CONT'D)
1AB 103321 LOCKWASHER, 378" (1292000 .............. 1312113113113 10] 13} 10} 1311010
¥ NOT SERVICED. USE 5121385,
1.1036 - GASKET, CYLINDER BLOCK END
PLATE-FRONT
1A 5116354 GASKET, 2,34583 ... ... .. 1 1TE11131 1 1
1B 5133397 GASKET. 6V-83 ... .. ... . .. e 1 1 1 T
1.4040 . COVER, CYLINDER BLOCK HAND HOLE
1A,1C 5116374 COVER 4-B3{TEM 4} ... .. ............... 1 1
1C 5121627 COVER, 4-53 ALUM TEM 4} ... ... ... ... 1
1C 5116373 COVER, 3-B3{YEM B} ... ..... ... ... ..., 1 1
8923458 COVER, 3B3T(IYEM 5B} . ..., ... ... ... .. H
1C 8921313 COVER, BV-S53THTEM 3) .. ... ... e 4 4 4 34
8921314 COVER, 8V-B3T ... ... .. .. . . . . .. 1
5107028 STIFFENER, 654" L. (UPPER} .............. .. 1
5107029 STIFFENER, 8.547 L {LOWER . _............. 3
BI30590 @CLAMP ... .. ... .. ... .. i 4 4
5107440 CLAMP e 4 414
105451 GASKET, 3/8" COPPER(12.9380) ............ 4 4 4 414
8824380 PLUG, 1/8" PIPE W/SEAL (12.8880) .. .... ..., 1 1
8923355 SCREW, 3/8"-16X7/8” (12,8027 ............ 2
180120 BOLT, 3/8"-16X3/4" (12,9001 ... ........ ... & 616 6
179839 BOLT, 3/8™-16X1" (128001} ................ 6 4
1813686 BOLT, 3/8"-24X1 1/8" (12.800%) . ........ ... 4 4 4 4] 4
103341 WASHER, 3/8" {12.9180) .................. 4186 4 4 41 4
1033273 LOGCKWASHER, 3/8" {12.9206} ............ .. & 6166 4 6
@ NOT SERVICED, LUSE 5130589 AND
S0-245,
1.1050C - GASKET, CYLINDER BLOCK HAND HOLE
COVER
14,1C 5116381 GASKET, 4-53{ITEM 4} .. ... .. .. .......... 1 LA
iB,1C 5107441 GASKEY, BV-BIUTEM 3} ... ... .. . ... ... 4 4 4 41 4
1A,1C 5116380 GASKET, 383 4TEM S} ... .. ...... . ..., 1
TA 5106629 GASKEY, 3.93THETEM S} .. ... ... ... ... 1
1.1060 - COVER., CYLINDER BLOCK WATER HOLE
AR 5150023 COVER, PLAIN(3 10/327 L) ..o 1 LI O O O 1 1
1A,B 5123918 COVER, 1/8" TAPPEDHOLE ... .. ......... .. 1 1 1 111
18 8926979 DRAINCGCK, 1/78% (12,9610} ... ............. 1 1 1 112
1A.8 179816 BOLY, B/167-18 X3/4" {12.8001) ............ 2i2{212j2]2{21212{212]2
1A.8 103320 LOCKWASHER, 5/187 (1282000 ............. 2p212{21212{]21212{2{2]z2
1.1070 - GASKET, CYLINDER BLOCK WATER
HOLE COVER
1AB 5116357 GASKEY e £ 0 T T T O T U O A O O I ¢
MAY, 1987 PAGE 3.1 GF 11600

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



CFIG L

1B.70>
1418
TAB
1AB
1AB
14,8
1A.B

18

1C
iB
1B

18.C

T ————

- NUMBER

MPEC

PART

1.1001 -

8926897
5148428

5103048
8823313

1.1002 .

NFN
8927743

1.1020 -

5126194
5121459
179839
8927580
186728
B188274
103321

1.1030 -

53133397

1.1040 -

8921313
8821314
23503681
23501838
5167440
5130589
105451
8324380¢
181365
103341

13050 -

5107441

ENGINES

11000 CYLINDER BLOCK

BLOCK, CYLINDER

EOR COMPONENTS OF SERVICE CYLINDER
BLOCK ASSEMBLIES REFER TO ASSEMBLY
BREAX DOWN PAGES AS INDICATED
BELOW.
B8LOCK ASSY,, 6V-B83 {PAGE A1) {TURBGY ... ...
BLOCK ASSY.,, 8V-53 (PAGE B1} {TURBG
GRNON-TURBOY ... ... ... ... ... ...
PiN, B/16"X3/8" DOWEL ... ... ... .. ... ...
PLUG, 374" PIPE W/SEAL {12 8550)

GASKET KIT, ENGINE OVERHAUL

A GASKET KiT CONSISTS OF GASKETS
NECESSARY FOR ONE ENGINE OVERBAUL.
GASKET KITS DO NOT INCLUDE THE
ADDITION AL GASKETS REQUIRED FOR
FTURBOCHARGED ENGINES.

GASKET KIT, 8VB3{TURBO) . ................
GASKET KIT, 6V53 (MILITARY}

PLATE, CYLINDER BLOCK END-REAR
A PLATE ASSY. INCLUDES PLUG NUTS.

PLATE ASSY. 6v53
PLUG, 3/78"24 NUY ... . ... ... 0
BOLY, 3/87-18X 1" {12900 ...............,
BOLY, 3/8"-16X1.015" (12.8001)
BOLT, 3/2713X1 1/2" (12.8001)
WASHER, 1/27 BEVELED {6.1020)
LOCKWASHER, 3/8" {12.9200}

GASBKET, CYLINDER BLOCK END
PLATE-FRONT

GASKET, 6V.53

COVER, CYLINDER BLOCK HAND HOLE

COVER, 6V-537 {ITEM 3}
COVER, 6V-53T
COVER, 8V.537
TRANSDUCER

CLAMP
CLAMP e
GASKET, 3/8" COPPER{12.9380y ..., ... .....
PLUG, 1/8" PIPE W/SEAL {12,9550)
BOLT, 3/8"-24X1 /8" (12,9001}
WASHER, 3/8" {12.9190}

GASKET, CYLINDER BLOCK HAND HOLE
COVER

GASKET, 5V-53 #TEM 3}

MAY, 1887 PAGE

AR

2
216
419
0

§
1
3: 3
1
AR
AR
1 1
212

10

10

212
212
10{ 10
3 H
314
1

4

&-

414

1

al 4

41 4

414
4 OF

AR

G

2w Ln =8 -

1.1000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

BETROYY DIESENL




5 3 M P C ENGINES DETROGIT DIESEL
1.1000 CYLINDER BLOCK

...................... TYPES ..o
PART 2 2
CFIG ... NUMBER............. NAME AND DESCRIPTION ... .. ... 23i2{6!l3
7lai9i0
0 3
1.1060 - COVER, CYLINDER BLOCK WATER HOLE
tAE 5123918  COVER 1/8" TAPPED HOLE ... ... .. .. EEEERRE
18 114981 DRAINCOCK, 1/8" {12.8510} ......... ... .. RERBEE:
1AB 179816 BOLT, §/167-18X3/4” (12.9001) ... ... 2|2i2}2
1AB 103320 LOCKWASHER, 5/16" (12.8200} ......... ... 2127212
1.1070 - GASKET, CYLINDER BLOCK WATER
HOLE COVER
1AB  BT16387  GASKET ... ... .. ... tlriga
MAY, 1987 PAGE 4.1 OF 11000

COPYRIGHT 1887 GENERAL MOTORS COHRPOBATION



DETROET DIESEL 5 3 MPC ENGINES
1.1000 CYLINDER BLOCK

..................... COLUMN ... ...............
PART A c E G i K M
FIG .. NUMBER. ... .. ... ... NAME AND DESCRIPTION ... .. .. ...
B (¥) F H 3 L N
1.1001 - BLOCK, CYLINDER
5196489 * BLOCKASSY. 253 ... ... . ... ............ 1
5196490 # * BLOCK ASSY., 353 ... ... ......... ... 1
5198692 * BLOCK ASSY. 383 (ALUMY) ... ... ... ... 1
136343 # * BLOCK ASSY. 3-53 (MALLEABLE CAR) . ... .. 1
5135252 4 * BLOCK ASSY., 3-53 (TURBO) .. ....... ... .. 1
5196491 # * BLOCK ASSY., 453 . ... 1
5134842 f * BLOCK ASSY., 4.53 {MALLEABLE CAP} . .. ... 1
5196821 # @ BLOCK ASSY. 8V53 .. ... ... .. . .. 1
5197164 # @ BLOCK ASSY. 6VS3 ... ... ... ... ... 1
51968292 & @ BLOCK ASSY. BVE3 ALUMY ... ... ... . 1
BO26997 @ BLOCK ASSY, V.83 {TURBQ) ........ .. ... 1
8927003 & BLOCK ASSY, 6V-53 (TURBOY ... ... .. ... .. .. 1
3A 5116142 CAP, MAIN BEARING 2,3,4.53
{UNFINISHED} (131108 ... ............ ... 314 4|laisis
3A 5133620 CAP, MAIN BEARING 3-53 [UNFINISHED)
PLBT10) o 4
34 5132479 CAP (INTERMEDIATE) 6V53
[UNFINISHED} (13110} ... ... .. 414 414
3A 5137937 CAP, MAIN BEARING 6V53
UNFINISHED} {1.31108 ... ... ... .. ... 4
5196965 . SPACER, MAIN BEARING CAF BOLT
SHIPPING) ....... .. ..o B g8 818
5136277 SPACER, MAIN BEARING SUPFORT
(E.3112Y 8
7A 5198431 BEARING SET, CAMSHAFT 2.53
(LI0W0) _ 1
7A 5198209 BEARING SET. CAMSHAFT 3.63
(L7010 TP1 80
7A 5198984 BEARING SET, CAMSHAET 4.53
(L7OT0) 111
78 5197944 BEARING SET, CAMSHAFT 6V53
(LTOT0) .o i BETE IR T BE T B
5119022 % COVER, AIRBOX ...................... .. 1
5128482 -+ COVER, AIR BOX {1/4” TAPPED HOLE) ... . .. 1
141212 PIN, 8/16"X5/16” DOWEL {12.9280) ... ... .. 3 2
5103045 PIN, B/16°X3/8" DOWEL ... .............. . 21212
141214 PIN, 5/16"X7/16" DOWEL {12.9280) . ... .. .. 1
5146900 PIN, 3/8°X1 1/8" DOWEL (12.9290} .. ... . ... 2
8928531 BUSHING, RED 3/4"-1/2" ... .. ... ... .... 1
8924380 PLUG, 1/8" PIPE W/SEAL (12.9550) ... . .. 4 8
5150130 PLUG, /16" CUP . ... . ... .. ... .. ... 11111
5115214  PLUG, 1/2° PIPE{12.8550) . ... . ... . ... 4111
5119218 PLUG, 778" CUP {51030} ... ... ... ... .. 1
5109157 PLUG, 1 174" CUPIB500Y) ... ... ... .... zi2|8l212
5117186 PLUG, 2" CUP [L.2001) ... ... ..o 2
5138184  PLUG, 984"/980"CUP ... ... .. .. ... .. .. 2
5138183 PLUG, 1.680"/1.576" CUP ... ... . ... .. .. 2
3A 5116199 BOLT, MAIN BEARING CAP (13140} ... .. .. ... 6|8 818 10
3A 5141701 BOLT, MAIN BEARING CAP (1.3140% .. ... ... 8 818 R
3A 5135623 BOLT, 1/2°-12X7.94" (1.3140) . .......... ... 16
3A 8921876  WASHER, 14.8 MM {12.9190} . . . . .. 8 8ls 8]8
3A 5132715 WASHER, B3 {1.3140) .. .............. . ... 16
THE FOLLOWING {TEMS ARE SHIPFED
LOOSE WiTH THE CYLINDER BLOCK.
5146437 ELBOW, AIR BOX DRAIN TEE ... ... . ... HERE 1
BY925004  TEE, 1/4" INV.FL (7.4586} ........ .. . .. BERE 1
141345 PIN, 3/18°X1/2" DOWEL {12.8280) .......... | 4 4 4]lalalals
141212 PIN, 5/167X5/16" DOWEL {12.8280) ... ... ... 413 3]3
5103045 PIN, B/16"X3/8" DOWEL _.......... ... ... 2 212
5146900 PIN, 3/8"X1 1/8” DOWEL {12.9290} .. .... ... 4 4 414 414
8926979 DRAINCOCK, 1/8" (12,9510} .. ......... ... .. 1 2 3i3(2(3¢f2
8924380 PLUG, 1/8" PIPE W/SEAL {12.9550) ........ .. 14 4 7 a4 414
5121182 PLUG, 1/4" PIPE (2.4015F ... ... ... ... .... 1111 1 1
MAY, 1987 PAGE A 1 OF 1.1000

COPYRIGHT 1987 GENERAL MOTCRS CORPORATION

e




DETRGIT DIESEL g 3 MPC ENGINES
1.1000 CYLINDER BLOCK

,,,,,,,,,,,,,,,,,,,,, COLUMN ... ... ... ...
PARY A c E G L K M
LWFIG O ONUMBER . L NAME AND DESCRIPTION .. _.... ...
8 D F H o k. N
1.100% . BLOCK, CYLINDER

{CONT'D)
B923847 PLUG, /4" PIPERTOUY ... o o 2 231
5150130 PLUG. &/16° CUP ... ... ... ... . ... 111 111
5150131 PLUG, 77167 CUP{OIL HOLES) ... ... ..... 3122 2
5116214 PLLG, $/27 PIPE{12.8880} .. ............... 1 3 414
5121316 PLUG, 82757 X40"CLP ... ..o 212 Z
5142549 PLUG, 374714 PIPE (12,8850 ... ........ .. ¥
51016013 PLUG, 7B28"X 40 CUP .. ... ... .o oL 2
8119218 PLUG, /8" CUP(B.1030}F .. ... ... ... ... 111 111
186624 BGLT, 8/16"-18X1 1/4" (128001} ........... 2
8927581 BOLT, 3/8~-16X1* AALOCK (12.9C01} ... ... 2
8414523 BOLY, 7/16°-14X17 AALOCK {12800 . ... .. 8
5133981 WASHER, 18/32" ... .. .. i 8
5138435 WASHER, 3/8" (12403100 ... ... oo 00l 2
5125608 WASHER, 7/16" {1.3112) . ......... ... .... ]

% THRU 20-4009 ON TYPE 28 AND 33.

+ QBSOLEYE

* PLUGGING CHARY 18SPBE, INLINE 53.

# NOY SERVICED, SHOWN FOR

REFERENCE ONLY.
@ PLUGGING CHARY 1B5PB7, V53,
MAY, 1887 PAGE A 1.1 OF 1.100C

COPYRIGHT 1987 GENEBAL MOTORS CORPORATION



PART A
FIG .. NUMBER ... .. ..... .. . NAME AND DESCRIPTION . .. ... .
1.1001 - BLOCK. CYLINDER
5136802 . * BLOCK ASSY., 6V53 ALUMINUM ... . . 1
5198148 * BLOCK ASSY., 8VB3 ... .. ................
5149296 * BLOCK ASSY., BVS3 . ... .. ....... ... ...
5148388 * BLOCK ASSY. 483 ... ... ... ... ...
5149390 * BLOCK ASSY., 353 ... . ................ ..
5149428 * BLOCK ASSY.8VB3 ... ... ... ... . ......
5106642 .+ * BLOCK ASSY., BVSE3 .. ... ... ... ... ..
5149781 * BLOCKASSY. BVE3 ... ... ... .. .......
3A 5137937 CAP, MAIN BEARING 6V53
WINFINISHEDY (1.3110% ... ... ... ... 4
34 5132479 CAP. MAIN BEARING 8Y, 8VE3
INTERMEDIATE {UNFINISHED)
(E3TR0) .o
34 5135258 CAP MAIN BEARING 8VE3 (MALLEABLE
RONY(I3110) ...
3A 5116142 CAP MAIN BEARING, INLINE 53 (1.3110}
UNFINISHED) ... ... . .
78 51979844 BEARING SET, CAMSHAET 6V53
LFOI0Y 1
78 5197930 BEARING SET, CAMSHAFT 8VS3
FLTOMOY .o oo
78 5198984 BEARING SET, CAMSHAFT 4.53
(LTOT0) oo
7A 5198209 BEARING SET, CAMSHAET 3.53
PL7ON0) ..
452672 INSERT, 5/16"-18X5/8" HELICOIL
(12.9118) . 28
4526986 INSERT, 3/8".16X3/4" HELICOIL
FPZOYI8Y 1
5179611  + INSERT, HELICOIL {12.8118} ... . .. ... . 27
141346 PIN, 3/16"X1/2* DOWEL (12.9280) .. .. .. ..
5103045 PIN, 5/16"X3/8" DOWEL {PLATEDY ... .. . .
8924380 PLUG. 1/8" PIPE W/SEAL {12.9580) .. ... ...
5150130 PLUG, B/16* CUP ... . .. . ... .. ... ..
51501231 PLUG, 7/16° CUP ... ... ... .. ... ...
5109157 PLUG, 1 1/4° CUP(BBOOY) ... ... ... .... . ... 8
96427118 PLUG. 13/4" CUP(12.8320) .. ... ... .. .. ..
5117186 PLUG, 2" CUP{1.2000 ... . ... .. .. .. .. 2
139191 SCREW, 5/8°-11X1/2" SKT. HD. SET
(12.8076) .. ..o
3A 5135523 BOLT, 1/2712 X 7.94" (1.3140) ... .. .. 8
3A 5141701 BOLT, MAIN BEARING CAP {1.3140} .. ... .. ..
3A 51161929 BOLT, MAIN BRG. CAP {13140} ... .
34 5132715 WASHER, 53" £1.3140) 8
3A 5133981 WASHER, 18/32° ... ... ... .. ...
3A 89218786 WASHER, 14.8 MM (12,8180} ... ... ... . .. ..
THE FOLLOWING ITEMS ARE SHIPPED
LOOSE WITH THE CYLINDER BLOCK,
5146437 ELBOW, AIRBOX DRAIN .. ... ... .. . ... . ..
8925004  TEE AR BOX DRAIN {(7.4586) .. ... ... ... ..
5103045 PIN, 5/16"X3/8" DOWEL (PLATED) ... ... .. ..
141212 PIN, 8/16"X5/16" DOWEL (12,9290} ... ...
5146900 PIN, 378Xt 1/8" DOWEL {12.9200) .. .
141346 PIN, 3/16 X1/2" DOWEL {12.9280} ... . .
8924380 PLUG, 1/8" PIPE W/SEAL {12.9550) ... . ..
8923847 PLUG. 1/4" PIPE4.7001 ... ... ... ......
5150130 PLUG, B/18"CUP .. ... .. ...
5118218 PLUG, 7/8" CUP 181030y ........... ... . ..
5115214 PLUG, 1/2” PIPE{12.9580) . ...... .. ... .. ..
5138184 PLUG, 88477980  CUP ... ... .. ...
5101601 PLUG, 7525°X 40" CUP (4.53T) ... ... . ...
5138183 PLUG, 1.878"CUP ... ... .. ... ...
114981 DRAINCOCK, 178" (12.9510y ... ... .. ..
MARCH, 1985 PAGE B

IlllIlllIlllIIlllIllNI-II.ln.IIluu-uuun-nunnn--nuuuur—

DETROTT DIESEL

1.10600 CYLINDER BLOCK

1

B
1
1
5
8
1 1
4
]
4
2
10| 6
2
3|58
2
19110
19110
2
2
2
1
2
2
2
OF

D
1

]
5] 4
]

1
7186
2]2
101 8
1]
1]1
4| 4
4] 4
111
272
211
11000

COPYRIGHT 1885 GENERAL MOTORS CORPORATION

[ R N AR XY

MPC

H
1

]
414
HE B
2]2
8!8
818
212
33
44
4] 4
ala
11
111
1] 1
a4
2] 2
212




DETRHROIT DIESEL 53 MPC ENGINES
1.1600 CYLINDEHR BLOCK

PART A C E G i K M
GFG LU NUMBER L. L NAME AND DESCRIPTION .. ........

1.10G1 - BLOCK, CYLINDER
{CONT'D}

* SEE BLOCK PLUGGING CHART 185P86
FOR INLINE B3, & 185P87 FOR VE3
ENGINES.

+ NOT SERVICED, SHOWN FOR
REFERENCE ONLY.

MARCH, 1885 PAGE B 1.1 OF 11900
COPYRIGHT 1985 GENERAL MOTCORS CORPORATION



BDETROIT DIESEL 5 3 MPC ENGINES
1. 1000A AR BOX DRAINS

...................... TYPES e
PART 3 4 3 6 7
GG ... NUMBER .. ........... NAME AND DESCRIPTION .......... 2 8 3 3 8 1
4 a 6 6 7 7
4 9 2 & 0 Vi
1.1100 - TUBE. AIR BOX DRAIN
B BT26681 % TUBE DEV. L. 27/168° .. vt iann.e, 1
B BI32918  TUBE DEV.L.3.62° . ... ... . ieiiinnn.. t12]2
Y] 5127651 @ TUBE, DEV. L. 420" ... ... .....cocoou... 2
B B134195  TUBE DEV.L. 7.08° ... ... .. ..., 2
W B132287 & TUBE DEV. L. 974" ..., 2
3 5134753 £ TUBE DEV.L 10.18" ...t vriranerrnnn., 2
B 5132917 TUBE, DEV. L 1178 ... ... ... ... 211
B 5132286  TUBE DEV. L. 12.00" ... .. i, 111 1
B B134832 TUBE DEV. L. 1206" .............cieeiin.. ]
B B154970  TUBE DEVLL 14 3/8" ..o ourriniiannnnn. 1
5128458  HOSE 1/4° LD X 28" L. ..\ vuirininannnn.. 1
5134905 HOSE, 1/4" &D.XA 1/2° L. ... .. 1
S134906  HOSE, 1/47LDX201/4° L . ovveiinrennnn,. 1
9139801 CLAMP, 11/18" DIA, HOSE {12.9660) ... .. .. 1
5146838  CLAMP, 1/2° HOSE{$2.9660) ............... 2
8925726 ELROW, 1/87-45 DEG. STREET
(T2.8580) .. i 1
224425 ELBOW, 3/16* INV. FL. TUBE 80 DEG.
(128480} .. 0. it i 111
8925719 ELBOW, 3/16" INV. FL. TUBE 45 DEG.
TI2.8880) ...t 2
89525128 ELBOW, 1/47 INV. FL. TUBE 90 DEG.
(T2.8480F .ot 1
8925032 # ELBOW, 1/47 INV. FL TUBE 90 DEG.
(28880F ... 212t113tz2z12]2
BO25023 & ELBOW, 1/4° INV. FL, TUBE 45 DEG.
(128480} ..o 2
2140048  VENT ASSY. ...t 2
8926232  ADAPTOR, 1/8" PT. BR {12.9570} ........... 191
4423456 TEE, 3/8” INV. FL. TURE, 1/8" P.T.
(1229490} .ttt 121
178685 TEE, 1/4* INV. FL. TUBE, 1/8" P.T. {R.
ANGLEH{12.8490) ... ... . ... .\ ciienn .. 1
8924517 PLUG, 3/8-18 3Q. SOC. PIPE {12.9550) ... .. .. ]
137396 NUY, 3/167 INV. FL, TUBE {12.9460) ......... 1
137397 NUT, 174" INV. FL. TUBE ($2.9500} .......... 1] 1

@ NOT SERVICED, CONVERY TQ TYPE 62.
& THRU 60-6338.

# EFFECTIVE WITH 6D-6340 IN TYPE 62.
% OBSOLETE.

1.1145 - CLIP, AIR BOX DRAIN TUBE
8 140580 CLiP, 3/8" DIA {12.8630) ............. PN 4

3B 5176668 CLIB, 18/32"3 HOLES (11100} . ....... . .... 1 2 212
1.1180 - TANK ASSY., AIR BOX AND FUEL PUMP
DRAIN
5134825 TANK s 1
1.1155 - HOSE, ROCKER COVER DRAIN
D134824 HOSE, 36" L. ... . ... . . . iiiaiiii.. 1
272883 CLAMP, HOSE{12.8660) ................... 1
5181415 CLIF, 1 1/8"DIA{BB38O} . ................. 2
MAY, 1987 BAGE 1 OF  1.1000A

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

0 O




BETRCIT DIESEL 5 3 MPC ENGINES
1.1000A  AIR BOX BRAINS

CFIG O ONUMBER ..l NAME AND DESCRIPTION

1.1180 - ELEMENT, DRAIN TANK
5138721 ELEMENY

1.1240 - BRACKET, DRAIN TANK MOUNTING
5134826 BRACKEY

MAY, 1987 PAGE 1.1 OF 1.1000A
COPYRIGHT 1987 GENERAL MOTORS CORPORATION



& 3 MPC

PART
FG ... NUMBER

ENGINES

1.1000A AR BOX DRAINS

1.1100 - TUBE, AIR BOX DRAIN

5132818
51341885
5137968
5137692
5137728
5132817
5136320
5132286
5134832
5136173
5137969
442328

8924170
8925726

5146437
5197259

8825024

2140049
BO26232
8925004
442346

8924380
137397

1.114%

3B
3B
3B

5163442
3290442
5176668

1.3150
51348286

1.1185
5145678

272853
5181418

1.1180
5138721

% TUBE, DEV. L

FJUBE DEV.L 362" ... ... .. ... i
TUBE, DEV. L7087 . ... .. L
TUBE, DEV. L. BBO™ .. ... .. i
TUBE DEV. L 1018 . oo
TUBE DEV. L IOI8” ... i,
FUBE, DEV. L. 11.76% .. ... . ... ... ... ... ...
TUBE, DEV. L 1184 {WITHCLIP} ... ... .. ..
TUBE, DEV. L. 12.00" ... . ... ... vt
TUBE DEV. L 1206”7 ... ... .. Ll
FUBE, DEV. L 12,74 . ... Lo oo

B & -
CONNECTOR, 1/4” FL. TUBE {12.9480)
CONNECTOR, 1/4” FL. TUBE {12.8480)
ELBOW, 1/8°-45 DEG. STREEY

{1286800 . . ... e
ELBOW, /8" PIPE(1LI00Y) ... .. ...l
ELROW, 1/4" iNV. FL. TUBE 90 DEG.

{2.8180)

& ELBOW, 1/47 INV, FL. TUBE 45 DEG.

(1283900 . 0. e
VENT ABSY. e
ADAFTOR, 1/8" PIPE(12.8570)} . .............
TEE, 1/8” INV. FL. TUBE (7.4586}
TEE, 3/8" INV. FI. TUBE, 1/8"° P.T.

(12.9480) .. 0ot
PLUG, 1/8” PIPE W/SEAL {12 8550}
NUT, 1/4” INV. FL. TUBE {12.8500)
& THRU 6D-8339,

% OBSOLETE,

CLIP, AR BOX DRAIN TUBE

CLiP, 174" DA, 3/4° W. {2.9428}
CLIP, 1/47 DIA, 5/8” W._{7.4085)
CLIP, 13/32"-3 HOLES {11100}

TANK ASSY., AIR BOX AND FUEL PUMP
DRAIN

HOSE, ROCKER COVER DRAIN

HOSE, 54 L. {1.1000)
CLAMP, HOSE
CLIP {5.5390}

ELEMENT, DRAIN TANK
ELEMENTY

RAY, 1887 PAGE

DETROI!IT BIESEL

e FARRRE
] O '
7 8 8
g 1 3
2 HE A
1
1
1 211
H
H 1
HE
1 2
1
2{2j21113}3
2
114171
1 111
2 113
H 212
H 1
H 31243
2 OF 1.1000CA

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

TYPES
8
4

8
5
211
1
2351
1
T 1
101
213
111
2
2
1
3|2

APREEEN Ty
6 81
gj {1
6 4
t}2
2
132
1
1
I
1
3f |z
111
1
1412
211
1
1
1
1
1
1
2
1




DETROGIT DIESEL & 3 MEC ENGINES
1.1000A AR BOX DRAINS

...................... TYPES ..
PART 1 1 1
FIG ... NUMBER . ... ...._.... NAME AND DESCRIFTION .......... 1j1i6|1l9
sl2l6l710
9 9
1.1100 - TUBE, AR BOX DRAIN
5137692  TUBE DEV.L I10.18" ... ... .oociverno.... 1 1
5137728  TUBE DEV.L 10.18" ... ... ........c...... 1 1
5103742  TUBE B/16°X18" L. .. ... .. i, 2
BO26595  TUBE DEV. L. 481" ... .. .. .coueeeenn.. 1
8926291  TUBE DEV. L. 786" ... ... ... .............. 1
8926290  TUBE DEV.L.9.68" ....................... 1
6134185  TUBE DEV.L 7.08" ... ..0ivmiiiniiiinenn.. 2
8926596  TUBE DEV. L 12.38" .. ... . ... ...iei..... 1
BOYB207  VALVE, AIR BOX CHECK .....o..ovvnennnrn.. 2
2140049  VENTASSY. ... i, 2 2
5100136  ADAPTOR, 1/8° PIPE{12.9570} .............. 1
5104370  ADAPTOR AR BOXDRAIN ................. 2
442328 CONNECTOR, 1/4” FL. TUBE {12.9460} ....... 2 )
9432266  CONNECTOR, 3/8” TUBE (12,9460} .......... 1
8925048  CONNECTOR, 3/8" TUBE (12,9460} .......... 1
8925726  ELBOW, 45 DEG, 1/8” {12.9580) ............ 1
8925032  ELBOW, 1/4" INV. FL. TUBE 80 DEG.
(129480} ...t cieian e, 2 112
8925128  ELBOW, 90 DEG. 1/4” {12.9480) ............ 1
8924215  ELBOW, 90 DEG.- 5/16” INV. FL. TUBE
(128480} ....oi'iier e, 4
8924153  ELBOW, 90 DEG. iNV. FL. TUBE
(1294801 ... ..ttt e 2
5196119  SPACER, 13/327 LD.X7/8" O.D.
(B.40G1} ... 1
179816 BOLT, 6/167-18X3/4" {12.9000) ............ 1 1
186629 BOLT, 5/16"-18X1" {12.8001) .............. 1
103320 LOCKWASHER, 5/16° {12.9200) . ............ 1 2
5151921  WASHER, 9/16°X13/16" COPPER
B.3270) ..t e 4
1.1145 - CLIP, AIR BOX DRAIN TUBE
140579 CLIP, 5/16" DIA (129630} ................. 1
5176668  CLIP, 13/32"-3 HOLES ............oovooiin. 2 2
5124802  CUIP, 174" TUBE{E.3270) ..o, 1
5151883  CLIP, 3/8" TUBE{2.5070} ... .. ............ 1
MAY, 1387 PAGE 3 OF  1.1000A

COPYRIGHT 18987 GENERAL MOTORS CORPCRATION



DETROCIT DHES EL

FiG L

1.1100C .

5137692
5137728
5103742
8926595
8926291
8926290
8926596
88996207
2140049
5100136
5104370
442328

9432266
8925048
4440852

8925032

8925128
8924215

B924153
5186119

178816
186629
103320
5151921

1.1145 .

140575

5176668
5124802
6151883

1.1000A AR BOX DRAINS

TUBE, AIR BOX DRAIN

TUBE, DEV. L. 1018 ... i,
TUBE, DEV. L 10.18" ... i,
TUBE, 8746 X18 L. Lottt
TUBE, DEV. L 4.817 .o oo
TUBE, DEV. L. 7.88” ... ... ... i o,
TUBE, DEV. L. 8.8B" ... iivreniennnn.s,
TUBE DEV. L. 12.36" ... ot
VALVE, AL BOX CHECK ... 0iiiirninens,
VENT ASSY. oottt e e
ADAPTOR, 1/8" PIPE (12,8570} . ... .. .vvnn.,
ADAPTOR, AIR BOXDRAIN ... ............
CONNECTOR. 1747 FL, TUBE {12.8460} .......
CONNECTOR, 3/8” TUBE (12.9460) ..........
CONNECTOR, 3/8° TUBE {$2.9480} ..........
ELBOW, 45 DEG. 178" (12,8590} ............
ELBOW, 1/4* INV. FL. TLBE 80 DEG.

(T2.84B0F .ottt
ELBOW, 80 DEG, 1/47 {12.8480) .. ..........
ELBOW, 90 DEG.- 5/18" INV. FL, TUBE

128880} ..o
ELBOW, 80 DEG. INV, FL. TUBE

P12.84B0) .. o0t ier e
SPACER, 13/32° 1LD.X7/8" 0.D.

(3.4001) . o
BOLT, 5/16"-18X3/4" {12.9001) ............
BOLT, 5/16°-18X1° {12.9001) ..............
LOCKWASHER, 5/16° {12.9200} .............
WASHER, 9/16"X13/16” COPPER

(332700 o e

CLIP, AR BGX DRAIN TUBE

CLiP, 5/318" A (12.89630}
CLIP, 13/32"-3 HOLES ... ... ... .. ... .....
CLIP, 174" TUBE (3.3270} ..................
CLIP, 3/B" TUBE(2.8070) ...... ... ........

MARCH, 1985 PAGE

1
111
g8i2
9

t

1
2

2
1

2

2
4
2
1
1
4

2
4 OF

RS e =

F-9 [ 5 Ry

1.10004A

COPYRIGHY 1885 GENERAL MOTORS CORPORATION

G ENGINES




DETROIT DIESEL 5 3 MPC ENGINES
1.2000 CYLINDER HEAD

...................... FYPES ... i
PARY 2 2 2 8 6
LFIG L NUMBER . L L NAME AND DESCRIFTION .......... 1 3 5 L4 1 8
2 < 2 5 & 7
2 4 &8 7 2 5
1.2001 - HEAD ASSY., CYLINDER
FOR COMPONENTS OF SERVICE CYLINDER
HEAD ASSEMBIIES REFER TO ASSEMBLY
BREAXDOWN PAGE A1,
2A 5196033 HEAD ASSY {2 VALVE) 2.83 . .. ... ........ 1 1
2A 5197949 4 HEAD ASSY. {2 VALVE} 383 ....... ... ... .. 1
2A 5198203 HEAD ASSY {4 VALVE)3,6VEB3 .......... ... H 2 11 2
2A BIBB204 . HEAD ASSY. (ZVALVEI4-83 ... ... ...... .. H
ZA 5198202 HEAD ASSY. {4 VALVE} 4,BVE3 .............. 1 112
5198438 HEAD ASSY. (4 VALVE} 3, 6VB3 ... ... ....... H
5136548 GASKET (11003} .. ... .. Ll 8
5135663 GASKET {1.100%) ... .. ... ... ... . o, 8
5135547 SLEEVE (1,100 ... . 8
5135662 SLEEVE{1.1001) ... .. ... ..ot 8
5144425 ADAPTOR FUSEPLUG ..................... 11114311 1 201
5198655 PLUG, FUSEPLUG ... . .. ... ... ... ... TPTRp1] 11151 1
ZA 8924380 PLUG, /87 PIPE{12.9850} ... ... .. .. ... .. 1tz{2i2 4111214327432
2A 8923847 PLUG, 174" HEX, SKT. PIPE{2.4015) ...... ... FTIV 6121812 TiOL 6|9} ¢t
2A 51256237 UG /A" PIPE .. L 232 4 2 5
2A 5154453 PLUG, 3/B"16 SL.HDLS, .. ............. ... 313{313131813133;38141814
2A 51514495 PLUG, 13/16" CUP {11001} ... ... ... 313}1313{3]61313]86]3 3
5139997 PLUG, 7/8" DIA, CUP{STAINLESS) ........... 3
+ GBSOLETE
1.2002 - GABKET KIT, CYLINDER HEAD
OVERHAUL
CONSISTS OF ALL GASKETS NECESSARY
TG REPLACE ONE CYLINDER HEAD).
5198809 GASKEYT KIT, 283 . ... ... ... ... ... ... ... AR AR
5199811 GASKETKIT, 3.6VB3 ... ... ... ............ AR AR AR AR
5199812 GASKETKIT, 483 . .. .. ... .. . ... . ....... ARJAR AR
5199818 GASKETKIT, BVE3 .. ... .. ... ... .. coouenn. AR
5199820 GASKEYKIY, 3-B3 . ... ... ... .. ... .. ..... ... AR
51949817 GASKET KIT, 8VB3 ... ... .. ... ... ... ... ... AR
1.2005 - NOZZLE., CYLINDER HEAD WATER
5119293 NOZZLE . . i e 4 6j12)4{84] 4
1.2010 - GASKET, CYLINDER HEAD
COMPRESSION
1B.C 5121284 GASKEY . . 213131414 6:214]8]316]3
1.2022 - GALSK!ET, CYLINDER HEAD WATER AND
O
14 5116291 RING SEAL ... ... ... ... ... ... ..... 1 $
1A 5116280 AING, SEAL (END WATERHOLE) ............. 4141414{4{8]4]4181}4 4
AL 5121207 RING, SEAL {CENTER WATER HOLE) ..., ...... 234141616181 27]6711214 4
18.C 5116122 RING, SEAL {O#. HOLE} ... ... ... ... ....... 1TP2p2f21214111214121413
1A,C 5116292 BING SEAL ....... ... .. . 11 2 11241
1A 5116293 BING, SEAL ... .. i 132
MAY, 1987 PAGE 1 OF 12000

COPYRIGHT 1987 GENERAL MOTORS CQORPORATION



CGETROIT BI1ESEL 8 3 M P C ENGINES
1.2000 CYLINDER HEAD

...................... TYPES .
PART 2 2 3 6 6
FIG O NUMBER ., ... NAME AND DESCRIFTION ... ..... .. 1 3 5 G 1 B
2 2 2 5 L+ 7
p 4 6 7 2 5
1.2030 - STUD, CYLINDER HEAD
A 5121263 BOLT, 5/8"11X8 174" 12 PT. MDY ... ..., 6181810101161 6 |10]20 8
5130926 BOLT, B/B"-11X8 1/2° {12 PT. HB) ... ..., a
5135954 BOLT. 6/8"-11X738" M2PT.HDY ... ... ..... 817
1.2040 - NUT, CYLINDER HEAD STUD
8150013 NUT. B/ZB"-18 . . . . 4
1.2043 - COVER, CYLINDER HEAD WATER HOLE
1A 51368140 COVER {PLAIN} (USE 3/8"-18X1" BOLTY ....... 1] 49 % 12 2 211
oC 5123168 COVER, 1/8" PiPE TAP, CENTERED ... ....... T{Y 1Y ETEYTER 1
GC 8127837 COVER, 1/8” PIPE TAP, OFF CENTER ... ...... 1111331412 2
oC 5138226 COVER, 1/8" X 3/8" PIPE TAP {11060} ....... 1
5120010 COVER, 174" PIPETAP ... ... ... ............ TP1E1§31y3112
5141136 COVER, 1/4" X 3/B" PIPETAP ... .......... 2
o 5123352 COVER, 3/8" PIPETAP ... .. ... ........... IR EEEEREREE
oc 531087067 COVER, 1/4" AND 1/2" PIPETAPS . ....... ... 1171471112 1
GC 5138525 COVER, 1/2" PIPETAP, BOSS ... ... ... ... H
5109916 COVER, 172" PIPE TAP {38B" THICK} .......... 2
oC 89243890 PLUG, 1/8" PIPE 8Q. HD. (12,9550} .......... 111135151452 231
oC 8923847 PLUG, 174" PIPE{24018} ... ... ... ........ 1T11{27%1; 81312 1
o 8924517 PLUG, 3/8" PIPE SQ. HD. {12.8880) .......... 11414581 5F 17372
ce 5115214 PLUG, 172" PIPE SO HD. (12.9550) ....... ... 1111 +v:ti 132
5146648 PLUG, 1/2" PIPE SOC. HD. (1.3162} .......... 1
A 8927580 BOLT, 3/8"-16X7/8" {12.9001) ............ .. 2} 2 212 2:4
174839 BOLT, 3/78°-16X1" (128001} ................ 2{23212141t 2 4525452
A 103321 LOCKWASHER, 3/8”{12.82066} .............. i3l 212121412121 412141]2
1.2044 - GASKET, CYLINDER HEAD WATER HOLE
COVER
A 5116242 GASKET . e e L I A I A S T A N S T S I T S N
1.2045 . TUBE, INJECTGR HOLE
A BO25981 KIT, INJECTOR HOLE TUBE GNCLUDES
SEAL RING 5104701} TUBE IS
STAMPED "608" FOR
DENTIFICATION .. ... .. ... .. ... ... 23313141416l 2]41}8 6
1.2046 - RING, INJECTOR HOLE TUBE SEAL
A 5104701 AING (PART OF IGT IN 1,2045}{2.1300) ....... 213{3i4;i4:181214:18 613
MAY, 1987 PAGE 1.1 OF 120600

COPYRIGHT 1887 GENERAL MOTORS CORPORATION




5 3 M P ENGINES PDETRCIY DIESEL
1.2600G CYLINDER HEAD

..................... TYPES ..
PART 8 9 1 1 1 1
LFIG .. NUMBER. ... ... ..... NAME AND DESCRIPTION ... ... ... 4 2 2{1i3/114l1]8}1
8 o9f2|2]{1i3|714}l0]|5
& 3 3 2 8 1
1.2001 . HEAD ASSY. CYLINDER
FOR COMPONENTS OF SERVICE CYLINDER
HEAD ASSEMBLIES REFER TO ASSEMBLY
BREAKDOWN PAGE A1,
2A 198203  HEAD ASSY. {4 VALVE}3.8V53 ... ... ....... 2 1
5133047 * HEAD ASSY. {4 VALVE} 4, BVE3 _............ 1
2A 5134202 + HEAD ASSY. {2 VALVE} 353 . ... ... ....... 1 1
24 5134203 4 HEAD ASSY. {2 VALVE} 483 ... ... ... ... 1 1
5102500 % HEAD ASSY. {4-VALVE} 3, 6V53 .. ........... 2
6149426  HEAD ASSY. (4 VALVE TURBO) 453 .......... 1 1
5148425  HEAD ASSY. (4 VALVE TURBQ) 3-53;
BV-B3 o 2
5135663  GASKET (1.1001) ........o0oeren i) 8
5135548  GASKET (11001} ... .......0 0 oiiin. . 8
51356647  SLEEVE (L1001} . ... oo, 8
5135662  SLEEVE{1.1001} ......... ... ..o cc.oooo... 8
5144425  ADAPTOR FUSEPLUG .. ................... 211 111
5198655  PLUG FUSEPLUG ... ... ................. IEEREREEEE
2A 8924380  PLUG, 1/8" PIPE{12.9550} ... .. ........... siz2zi2t2j2)2]al2{2{2]a4
2A 5125237  PLUG 1/4"PIPE ... ... 175 ]sfis)4a}4 5] 4
8923847  PLUG, 174" PIPE(2.4018) . ... .. ........ s]2i1f2)212{ef{11{e6]2]212
2A 154453  PLUG, 3/816 SL.HDLS. .. ... . ............ g8]3i3|3|3|3{3]{els]|3]3]s8
2A 5151449  PLUG, 13/16" CUP (11001} .. ... ... ... ... s13(3|3|s8]2]3{6i{3]3]als
139997  PLUG, 7/8" DIA. CUP (STAINLESS) ........... 315
452664 INSERT, 5/16"-18X5/16" STAINLESS
(128518} ... 4
+ OBSOLETE,
% NOT SERVICED; FOR SERVICE USE
5149425,
* NOT SERVICED. USE 5198202 (16)
8921502 INSERTS AND {4) 5131615
TUBES.
1.2002 . GASKET KIT, CYLINDER HEAD
OVERHALUL
CONSISTS OF AlL GASKETS NECESSARY
TO REPLACE ONE CYLINDER READ.
5199811 GASKET KIT. 3.6V53 ... .. ... ........... AR AR AR AR AR AR| AR
5199812  GASKETKIT, 4853 .. .......o0ioii, AR AR AR| AR AR
1.2005 . NOZZLE, CYLINDER HEAD WATER
S119293 NOZZLE ... ... ... 886
1.2010 - GASKET, CYLINDER HEAD
COMPRESSION
1B,C  B121254  GASKET ... ... . 614314 ]31414:613]4]31]86
1.2022 - gASKET, CYLINDER HEAD WATER AND
iL
1A 5116290  RING, SEAL {END WATERHOLE) ... ......... 4jajalaiaiainialalals
1AL 5121207  RING, SEAL (CENTER WATER MOLE) ... ... .. 6ialejajelsisiajelals
1BC 5116122  BING. SEAL {OL HOLE} ............ .. ... ... atziz2iz2lzlz2l2]4]212}2}4
1AL 5116282  RING SEAL ... ....... ... ... ... 2 1 1 2] 1]z
1A 5116293  RING, SEAL ... ... ... ... ... 1 1 111 1
MAY, 1987 PAGE 2 OF 1.2000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



& 3 MPC ENGINES

PART
FIG . NUMBER ..

1.2030 -

EA 5121263
5130826
5135954
£137275

1.2043 -

1A 5136610
16C 5138226
100 5123352
10C 5108916
160 5127837
10C #/Y24380
10C 8924517
179839
A 103321

1.2044 -

A 5116242

1.2045 -
A 8925581

1.2046 -
A 5104701

1.2000  CYLINDER HEAD

STUD, CYLINDER HEAD

BOLY B/B™-11X6 /4" {12 PT.HD) ..........
BOLT, 5/8"-11X6 1/2" 12 PT. MDY ... ... ..
BOLT, 8/8"-11X7.38" {12PT.HD} ....... ....
WASHER, 68" 1LB.X1.00" G.B. X .12 ... ...

COVER, CYLINDER HEAD WATER HOLE

COVER {PLAIN}{USE 3/8"16X1" BOLY) ..... ..
COVER, 1/B"X3/8" PIPE TAP (11060} ........
COVER, 3/8"PIPETAP ...... .. .. ... ......
COVER, 1/2"PIPETAP ... ... ... ... .........
COVER, 1/8” PIPE TAP, OFF CENTER . ........
PLUG, 1/78" PIPESQL HD.{12.98507 ..........
PLUG, 3/8" PIPE SQ. MD, {12.9550} ..........
BOLT, 3/8~16X1" (12,8000 ................
LOCKWASHER, 3/8" {12.9200}

GASKET, CYLINDER HEAD WATER HOLE
COVER

GASKET ... .. .

TUBE, INJECTOR HOLE

KiT, iNJECTOR HOLE TUBE (INCLUDES
SEAL RING 5104701} TUBE IS
STAMPED “606™ FOR
IDENTIFICATION

RING, INJECTOR HOLE TUBE SEAL
RING tPART OF KIT iN 1.2045) {2. 1300}

MAY, 1987 PAGE

g8
4
8
&
10
]
7
16
H
2
2
4} 2
412
211
614
6] 4
2.1 OF

018

1.2000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION

PETROtT DIESEL

10

0

16

10

S

16




DETROIY DIESEL

HG

2A
A

A
2A

i8.C

A

14,0
1B.C
1AC

2A

2A

10C
10C
10C
10C
160

2A

2A

.. NUMBER

PART

1.2001 -

5188203

1.2000  CYLINDER HEAD

HEAD ASSY., CYLINDER

FOR COMPONENTS OF SERVICE CYLINDER
HEAD ASSEMBLIES REFER TO ASSEMBLY
BREAKDOWN PAGE At.

HEAD ASSY. (A VALVEY3.6VE3 ..............

5102800 % HEAD ASSY. {4-VALVE} 3, 8VB3 ... ....... ...

89524380
8923847
5154453
5151449

1.2062 -

5199811

1.2010

5121264

1.2022 -

5116290
5121207
5116122
5116292

1.2030
5121263

1.2043 -

5136610
5123352
5109916
8924380
8924517
5118214
BO27561
103321

1.2044 .

5116242

PLUG, 1/8" MIPE{12.8850) _................
PLUG, 174" PIPE{2.4018} ..................
PLUG. 3/8" 16 SLLHDLS, ... ..............
PLUG, 13/168" CUP (1100 ... ... .. .. ...,
% NOT SERVICED; FOR SERVICE USE

5148425,

GASKET KIT, CYLINDER HEAD
OVERHAUL

CONSISTS OF ALL GASKETS NECESSARY
TO REPLACE ONE CYLINDER HEAD.

GASKETKIT, 3,6V63 .. ............c0ves.
GASKEY, CYLINDER HEAD

COMPRESSION

GASKET .. e,

gAgSKET' CYLINDER HEAD WATER AND
§

RING, SEAL {END WATERHOLE} .............
RING, SEAL {CENTER WATERHOLE} ..........
RING, SEAL{OH HOLEY ... ... ... ... ... ...
BING, BEAL ... ... ... i

STUD, CYLINDER HEAD
BOLY. B/8"-11X6 /4" (12P1.HDY ... .......

COVER, CYLINDER HEAD WATER HOLE

COVER {PLAIN) {USE 3/B"-16X1" BOLTY .......
COVER, 3/8"RPIPETAP .. ... ... .. ... ... ..
COVER, 172" PIPETAP . ... ... .. ..........
PLUG, 1/8" PIPE §0. HD. {12.88560) ... ......,
PLUG, 3/8” PIPE SQ. HD. (12,9850} ..........
PLUG, 1/2° PIPE SQ. HD. {12.8550} ... .......
BOLT, 3/78"-18X1" (12.8001) ................
LOCKWASHER, 3/8" {128200) ..............

GASKET, CYLINDER HEAD WATER HOLE
COVER
GASKET ... . e

MAY, 1887 PAGE

AR

16

2
119
6|8
8
211
42
121 &
814
63
AR AR
63
g ]a
gla
alz
2 |7
16] 8
1 1
ki

1
a2
ai3z
209
3 oF

1.2000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION




DEYROIY DIESEL
1.2000  CYLINDER HEAD

PARY
FIG L ONUMBER ... NAME AND DESCRIFTION ..

1.2045 - TUBE, INJECTOR HOLE

A BO25981 KT, INSECTOR HOLE TUBE gNCLUDES
SEAL RING 5104701} TUBE IS
STAMPED "606" FOR

INENTIFICATION . ................

1.2046 - RING, INJECTOR HOLE TUBE SEAL
A 5104701 RING [PART OF KIT IN 1.2045} (2.1300}

MAY, 1987

PAGE

3.1 OF

1.2000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION




DETHRO+T DIESEL § 3 MPC ENGINES
1.2000 CYLINDER HEAD

...................... TYPES ...
PART 8 9 1 i | 1 1
LEG O UNUMBER . L NAME AND DESCRIPTION .......... 4 2 2{1]1311i14}1}Bj1]|56|2
8 9i21211]13|7}4]0}56:2:1
6 3 3 2 8 1 5
1.2061 - HEAD ASSY. CYLINDER
FOR COMPONENTS OF SERVICE CYLINDER
HEAD ABSEMBLIES REFER TO ASSEMBLY
BREAKDOWN PAGE At
ZA 5198203 HEAD ASSY. {4 VALVE}3,6V83 .............. 2 1 2
5133047 * HEAD AGSY. (4 VALVEY 4, 8VE3 ... . ..., 1 :
2A $134202 - HEAD ABSY.{Z VALVEI3.83 . .............. 1 1
2A 5134203 + HEAD ASSY. {2VALVEJ 4-53 ... ....... ... ... 1 H
B102500 % HEAD ASSY. (4-VALVE} 3, 8VvE3 ... ... ... ... 2 1
5149426 HEAD ASSY. {4 VALVETURBGI 453 ... ..., 1 1
5148425 HEAD ASSY. {4 VALVE TURBO) 3-83;
BVB3 i 241
5136663 GASKET{1.1001) ...... ... ... . i, 8
5135548 GASKET {11601 ... ... . ... ... ... ....... 8
5135547 SLEEVE({L.100%) ... ... ... .. ot 8
5135662 SLEEVE{I100Y) ... . .. 8
5144425 ARAPTOR FUSEPIUG ... . ... .. ... ..... 211 th1
5198655 PLUG FUSEPLUG ... . .. ... ... ... ... AN T I O I I O O
2A 8924380 PLUG, 1/8" PIPE{12.98B0) ... ... ......... 4p2j2bt2i2{2{2{4123212{4{4]|2
A 5125237 PLUG, 174" PIPE{1.2001) . ....... ... ..... 176168 51414 414
8923847 PLUG, 174" (2.4048) . ... .. ... ... ..., ... ... 412111221 2{6j1t361212112{12]18
2A 5154463 PLUG 378" 18 SLLHDLS, ... ... ool Bip3}13]31313j;3[8[4)13]3}83;81]4
A, 5151449 PLUG 13718 CUP (1.1001) ... ... .. ... .. 61313315 ]2{3!6331313|6{613
5135997 PLUG, 7/8" DIA. CUP {STAINLESS) _.......... 35
452664 INSERT, 5/16"-18X5/16" STAINLESS
{1284118) ..................... [P 4
+ QBSOLEYE
% NOT SERVICED: FOR SERVICE LUSE
$149425,
* NOT SERVICED. USE 5198202 {(16)
5131614 INSERTS AND (4} 51316156
TUBES,
1.2002 - GASKET KiT, CYLINDER HEAD OVERHAUL
CONSISTS OF ALL GASKETS NECESSARY
TO REPLACE ONE CYLINDER HEAD.
5199811 GASKETKIT, 3,8V83 .., ... .. ............ AR AR AR AR{AR ARTARIAR| AR
51489812 GASKEY KIT, 4-B3 ... .. ... ... ... ..... AR AR ARTAR AR
1.20085 - NOZZLE. CYLINDER HEAD WATER
5119293 NOZZLE ... . e e Bi 6
1.2010 - GASKET, CYLINDER HEAD COMPRESSION
1B.C B1212B4  GASKET ... ... 61431434 4a|6]3]473])6]86]3
1.2022 - gASKE?, CYLINDER HEAD WATER AND
il
1A 5116290 RING, SEAL (END WATERHOLEY ... ... ....... 4141474 ]4{4}8j4}la14181814
1A,C 5121207 RING, SEAL {CENTER WATER HOLE) .......... 6146 14j6]6]8la{6jaleja]a
8L 5116122 RING, SEAL{OCILHOLE) _.................... 41212121212 12141212]21474142
DEC, 1883 PAGE 4 OF  1.2000

COPYHIGHT 1983 GENERAL MOTORS CORPORATION



5 3 M#EC ENGINES DBETROIT DIESEL
1.2000  CYLINDER HEAD

..................... TYPES ... e
PART 8 9 1 1 1 1 ki
PG .. NUMBER............. NAME AND DESCRIPTION . ........ 4 2 2i173i1{4|1I51118{2
8 91212113 7{4{0i8121 1%
6 3 3 2 B8 1 5
1.2022 - GASKEY, CYLINDER HEAD WATER AND
Ol (CONT'D}
\C 5116202 RING. SEAL ... ..o i 2 H H 211 tj2p2()¢
A 5116293 BING.SEAL. ... ... . 1 i 131 1
1.2030 - STUD, CYLINDER HEAD
A 5121262 BOLY, 6/8™11X6 1/4" (12PT.HDY .......... 100 B 1] 8 1011016 8 J101 B [16]16] 8
5130926 BOLT, 8/B"-11XB6 1/2" (12 PT.HDY} ... ..... g
5135854 BOLT, 5/8"-11X7 3B (1ZPT. HD} ........... 7
5137275 WASHER, 68" 1D, X 100" 0. X 12" ... ... 16
1.2043 - COVER, CYLINDER HEAD WATER HOLE
L £136810 COVER (PLAIN} (USE 3787 18X1" BOLT) ....... A EEEEEEEER AR 1
o 5139226 COVER, 1/8"X3/8” PIPE TAR {11060} ...... .. 1
b §123362 COVER S3/8" PIPETAP .. ... .. ..., ... ... 2 )1 1
W 5109916 COVER, /2" PIPETAP ... ... ... cciieninnnn
X 5127637 COVER, 1/8" PIPE TAP, OFFCENTER .. ....... 2
L 8924380 BLUG, 1/8" PIPE 80 HD. (12,8580} ,......... 1 1
) 5145014 PLUG, 3/8” PIPE §Q. MD. {12.9850) ... ...... 2 Tty 1
3 5115214 BLUG, 1/27 PIPE 8Q. KD {12.8880) .......... 1
178839 BOLT, 3/8°-16X1° (12,9001} ................ 412121212122 |4|2t2F21414}2
i 103321 LOCKWASHER, 3/8” {12.82060) .............. 42121212127 214{212|214|4]|2
1.2044 . GASKET, CYLINDER HEAD WATER HOLE
COVER
A 5116242 GASKET ... et e e 21 vttty 2yv vzl
1.2045 . TUBE, INJECTOR HOLE
Y 5199527 TUBE KiT NCLUDES SEAL RING IN
1.2046H{2.1290F ... ... ... e 6141314131474 |16{(314]3;16]613
1.2046 - RING, INJECTOR HOLE TUBE SEAL
i 5104701 HING (PART QF KIT IN 1.2045){2.1300} ....... 6;4(314[314]4]6{3 (4316|623

DEC., 1983 PAGE 5 OF 1.2000
COPYRIGHT 1983 GENERAL MOTORS CORPORATION




§ 3 MPL ENGINES PETRCIT DIESEL
1.2000  CYLINDER HEAD

..................... COLUMN ... .. ...
PART A c E G I K M
CFIG L NUMBER. ... .. ... ... NAME AND DESCRIPTION ... .......
8 D E H J L N
1.2001 . HEAD ASSY. CYLINDER
5196033 HEAD ASSY. {2 VALVEI 253 ..., .......... 1
5187949 % HEAD ASSY. £2VALVE}3-53 . ............... 1
5198203  HEAD ASSY. {4 VALVE}3.6V53 ... .......... 1
5198204 % HEAD ASSY. {2 VALVE} 483 ... ... ... ...... 1
5198202 HEAD ASSY. (4 VALVE) 4,BVS3 . ............. 1
5198438 HEAD ASSY. (4 VALVE) 3. 6VB3 ... ... .. .. 1
5198370 % HEAD ASSY. {4 VALVE} (ALUMINUM; 3,
BYB3 . e 1
5133047 % HEAD ASSY. (4 VALVE) 4, 8VE3 ............. 1
5134202 % HEAD ASSY. 2 VALVEY2.53 ... .......... 1
5124203 % HEAD ASSY. 2 VALVEY4-53 ... ............. 1
5102500 % HEAD ASSY. {4 VALVEI 3.6V53 ... ........... \ 1
5149425 HEAD ASSY., 3-53, 6V53, AVALVE .. . ... ... 1
5149426  HEAD ASSY, 453, 4VALVE ................ 1
THE FOLLOWING ITEMS ARE ASSEMBLED
TO THE CYLINDER HEAD,
5139897  PLUG, 7/8"DIA CUP ... ... v, 3 s{3lsl{alals
8926347  PLUG, FUSE ... ... . i, R EETE BT I AR TR AR AE 0 A AR AR
5154453 PLUG, 3/8" 18 SPECIAL .. oveeeeranns. 4lajajajajala 414
B924380 PLUG, 1/8" PIPE {12.9550) ... .. .....0vu..s. tlaltatafz2jzia2 212
5150041 TUBE, iNJECTOR HOLE {12048} ............. 3 3 3
5131615  TUBE INJECTOHR HOLE {1.2045} ... .......... 3 4
8925981 KIT, INJECTOR HOLE TUBE §NCLUDES
SEAL RING 5104701} TUBE i§
STAMPED “606° FOR
IDENTIFICATION ... e, 213 3144 3 3fal3fala
5164701 RING (12048} ..ot 21313]4alaislslaiajalala]a
8921502 INSERT, EXHAUST VALVE (1.8330) ........... 12 18 1211216
5116196  INSERT, EXHAUST VALVE {1.8330} ... ... ... .. als 8 648
8921501 INSERT, EXHAUST VALVE {1.8330) ........ ... 12 16 12
5131961 GUIDE, EXMAUST VALVE (1.8320} .. ......... 12 16]12] 121 16 12112118
5129919 GLUDE, EXHAUST VALVE {1.8320) ........... als 8 5|8
5119293 NOZZLE, WATER (DOUBLE QUTLET)
(L200B) .. 4 sl4jale 414]s
5144425  ADAPTOR, CYL HD. FUSEPLUG ............. 1
THE FOLLOWING ITEMS ARE SHIPPED
LOOSE WITH THE CYLINDER MEAD,
8923847 PLUG, 174" PIPELA.TO0TY .. .. et 516j6i6leisje s]6]6
5151449 PLUG, 13/18" CUP SPECIAL ................ 3{3]3]3]|3]|3 3ials
5144425  ADAPTOR, CYLINDER HEAD FUSE PLUG
{1.2001) o0 e thb1tthbebgs
5116262  ADAPTOR, CYLINDER MEAD GOVERNCR
CONTROL LINK (2.7830} .. ... \vvnnennn.. (0 TR TN OO O O 1119
5121282  ADAPTOR, CYLINDER HEAD GOVERNOR
CONTROL UINK (Z.7830) ................. 1Pt 1h11 1]1]1
5111467 SEAT, EXHAUST VALVE SPRING
CUIBBBOY 12 18} 12] 12 12112116
% NOT SERVICED; SHOWN FOR
HEFERENCE ONLY.
MAY, 1987 PAGE A 1 OF 11,2000

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



DEYROGIT DIHESEL

womn w oW

[iiRea e gvries ]

1.2000A ENGINE, LIFTER BRACKEY

1.2070 - BRACKET, ENGINE LIFTER-FRONT

5129750
53100428

5160429

5125488
5127949
5128824
5128823
5164294
179838

179839

5161377

186619
180176
163321
103323

BRACKET(ITEM 1} ... ..
BAACKET (LIFTER & GENERATOR MTG.)

TEM BY o e
BRACKET {LIFTER & GENERATOR MTG)

WEEM B) o e ot e
BRACKET (LEFT BANK) (ITEM 2§ .. ... ... .... ..
BRACKET {RIGHT BANK}(ITEM 2) .. ...........
BRACKET, RH #TEM 23) (1.2080) ............
BRACKET, LH 8TEM 233 {1.2080} ... ..........
SPACER, 1/8” THICK (71581} ..o,
BOLT, 3/8"-16X7/8" (12,9001} .. ............
BOLT, 3/8™-16X1" (12.9001} .. ... ...........
BOLT, 3/8-16 X 1° {W/SEAL AND

LOCKING PATCH) (5.2020) ...............
BOLT, 3/8"-16X1 1/8" {12.9001) ............
BOLT, $/2°-13X1 3/8" {12.900%} ... . ..... .,
LOCKWASHER, 3/8” (1289200} ... ........
LOCKWASHER, 172" {12.9200} ..............

1.2080 - BRACKET, ENGINE LIFTERBEAR

5119379
$124985
5125227
5116474
5128068
5128091
5123429

9400028
179844
5170492

5170499

186312
179872
18OI7S
180178
103321
103322
163323

FOR ENGINES EGUIPPED WITH A
THROTTLE CONTROL CROSS SHAFT,
HEFER TO 2.9305 FOR THE COMBINATION
THROTTLE CONT ROL CROSS SHAFT AND
REAR ENGINE LIFTER BRACKET,

BRACKET (ITEM 71 (12070} ... .. oie...
BRACKET ATEM 173 ... i,
BRACKETHTEM B} . ... ..ot
BRACKET HTEM B) .. ... i,
BRACKET TEM 7) «.ov oo
BRACKET ITEM 15} (1.2070} ... ... ..\o....
SPACER, 13/32 X 13/16 X 19/32

(23530) .0
BOLT, 3/87-18X1° LOCK (12.8001} ..........
BOLT, 3/8"-16X1 5/8” {12.900%) ...... . .....
BOLT, 3/8"-24X2 28/32" LOCK

12.8001) o

% BOLT, 3/87-24X3 13/18" LOCK

(1280010 0
BOLT, 3/8%-24X4” {12.9001) .. ..............
BOLT, 7/16°-14X3 1/2° {12.900%) ... .......
BOLT, 1/2°-13X1 1/4" (12.9001} ... .. .......
BOLT, 1/2°-13X1 3/8° {12.900 1)
LOCKWASHER, 3/8" {12.9200}
LOCKWASHER, 7/16" (12.8200)
LOCKWASHER, 1/2” (12.8200)
% OBSOLETE.

MAY, 1984 PAGE

AR

5 3
......... A A
1 3
4 4
2 4
1
141
H
1
2121412
312134
1
AR[AR|AR] AR
Tt
H
1
212
i
AR
1.2000A

1

AR

QF

COPYRIGHT 1584 GENERAL MOTORS CORPORATION

AR

AR

AR

AR

C ENGINES

5

1
5
2

1
"
212
212
111
232
212

AR

AR




5 3 M P L ENGINES DETROIT HDIESEL
1.2000A ENGINE, LIFTER BRACKET

..................... TYPES .t
FART 8 6 7 9 9
CFIG .. NUMBER ... NAME AND DESCRIFTION .. ........ 1 5 2 8 0 7
8 6 7 8 9 9
3 9 3 o 5 8
1.2070 - BRACKET. ENGINE LIFTER-FRONT
28 5120750 BRACKETUTEM 1} ... i 111
2B 5100428 BRACKET (LIFTER & GENERATOR MTG.)
BTEM 31 .ot et 1
28 5125488 BRACKET {LEFT BANKI{ITEM 3} .............. 1
28 5162868 .+ BRACKET {LIFTER & FUEL FILTER MTG)
T A 1
28 5132119 BRACKET {LIFTER & GENERATOR MTG.)
GTEM 18} . et 1
28 5135180 BRACKET {RIGHT BANK} (ITEM 10) . .......... 1
28 134161 BRACKET (LEFT BANK} (iTEM 10} . ... ... .. ... 1
28 5133606 BRACKET {ITEM 21} ... .. .ooeennonn.. 2
28 5137761 BRACKET {ITEM 73 .00t 1
28 5133584 4+ BRACKETHTEM 6} .0 1
5164294 SPACER, 1/8" THICK {71581} ... 0vvvunnn.., 2j2]212}2
179839 BOLT, 3/B™16X1° {12.90801} ... . ............ 313 3 614
186619 BOLT, 3/8"-16X1 1/8° {12.900%) ............ 212
427588 BOLY, 3/87-16X2 1/2" (12.8001) ... ......... 2
180147 BOLT, 7/167-14X1 1/47 (12.9001} _.......... 2)2
103341 WASHER, 3/8° (12.8180}) ... ............ 3
103321 LOCKWASHER, 3/8" {12.9200} ... _....... ... ARIAREARI AR AR AR1AR AR
103322 LOCKWASHER, 7/187 {12.9200} ... ........ .. 2 2
+ OBSOLETE.
1.2080 - BRACKET, ENGINE LIFTER-REAR
FOR ENGINES EQUIPPED WITH A
THROTTLE CONTROL CROSS SHAET,
REFER TC 2.9305 FOR THE COMBINATION
THROTTLE CONT ROL CROSS SHAET AND
REAR ENGINE LIFTER BRACKET.
28 5119379 BRACKET {ITEM 7} (12070} ... ...t 111}2
2B 5116474 BRACKETUTEM B} ... ..o 11l
28 5127949 BRACKET (ITEM 2 {1.2070} . ... ... ........ 1 1
2B 5137761 BRACKETHTEM 7Y . ... .. . 1121212
9408028 BOLT, 3/8"16X1" LOCK (12.9001} ... ... ... 21214
178844 BOLT, 3/8"-16 X1 5/8” {12.9001} ........... 4
5170492 BOLY, 3/8".24X2 29/32" LOCK
(129000 ... ... ... 3
5170493 .+ BOLT, 3/8"-24X3 §/32" LOCK
(328001} . 3
5170490 .+ BOLT, 3/8".24X3 13/16" LOCK
(128001} . . 11
180147 BOLT, 7/16"-14X1 1/4° (12.8001) .. .. . 214,44
103342 WASHER, 7/16° (12.8180) ............. .. . 2i4l4aj4
103321 LOCKWASHER, 3/8" {12.9200} ... ... .. ...... AR AR] AR AR
103322 LOCKWASHER, 7/16" (12.8200) ... ... ... .. 4141414
+ OBSOLETE.
DEC., 1983 PAGE 2 OF  1.2000A

COPYRIGHT 1983 GENERAL MOYCORS CORPORATION



DETROIYT DHESEL

B
B

8
B

‘B

B
OAB

B

‘B

‘B

1.2000A  ENGINE, LIFTER BRACKET

1.2070 - BRACKET. ENGINE LIFTER-FRONT

5136176
5129750
5137032
51265488
5127949
5164294
179838
178838
186619
103321

1.2080 -

51381606
5119379
5137035
5116474
6107464
5138867
5109942
5125227
5175882
5123429

186612
179838
9409028
5170492
427564
180176
103321
163322

g

FGR TYPES 104 & 107 YSE TYPE 103.

BRACKET (ITEM 13) .. ..o ovreeeeenn ..
BRACKET ITEM 1} ..o e
BRACKET UTEM 14} . .....ooeiinnnnn o,
BRACKET HTEM 3} . ..ottt
BRACKET TEM 2} ............. DR
SPACER, 1/8% THICK {7.1581%) ... ........ ...
BOLT, 3/8".16 X 7/87 {12.9001) ............
BOLT, 3/8%16X1° (12.8001) ... .............
BOLY, 3/8°16X1 1/87 {12.9001) ............
LOCKWASHER, 3/8" {12.9200) ..............

BRACKEY, ENGINE LIFTER-REAR

FOR ENGINES EQUIPPED WITH A
THROTTLE CONTROL CROSS SHAFT,
REFER TO 2.930% FOR THE COMBINATION
THARCTTLE CONT ROL CROSS SHAFT AND
REAR ENGINE LIFTER BRACKET.

BRACKETBTEM 14} ... ... ... ... ... ... . ...
BRACKETHTEM 7} ... .. .. ... .. L.
BRACKET ... ... ... ..
BRACKETETEMS) ... ... ... .. .. oL,
BRACKET TEM 6}
BRACKET{ITEM B} .................cvenns,
BRACKETHTEM 19} . ... ... i,
BRACKET {ITEM 9}
GASKET{4.4115) ... ... ..... 0ciivunan,
SPACER, 13/32" X 13/18” X 19/327

(23830) ...
BOLT, 3/8°-16X3/8" {12.8001) ..............
BOLT, 3/B°-16X7/8"{12.8001) .. ............
BOLT, 3/8"-16X1" {12.8001% ................
BOLYT, 3/87.24X29/32" LOCK {12.90601)
BOLT, 7/167-14X1 3/8" {12.9001)
BOLT, 1/27-13X1 3/8" {12,900} ............
LOCKWASGHER, 3/8" (12.8200} ..., ..........
LOCKWASHER, 7/16" (12.9200)
+ OBSOLETE.

DEC., 1983 PAGE

3 OF

§ 3
1 1
{11111
8i1]4]1
1 6
1
H

I
2z

2

2
213
23212

1
H

2
2
2
1.2000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

M P
TYPES
1
1411
712

4]
t

1
214
214
1
2
3




FG L NUMBER

DETRO!IT DIESE.L
1.2G00A ENGINE, LIFTER BRACKET

PARY

1.2000 -

§137632
5135500
5144998
5129750
5160428 «*
5100429
5127949
5125488
5134161
5116242
53164294
B927580
179839
8927581
186699
5101377

427588
103341
103321

»

1.2080 .

5119379
5116474
5125488
5124985
5101634
5107174
5134161
5175882
179839

454813

8527581
5170492

186310
186212
442733
180176
103321

BRACKET, ENGINE LIFTER-FRONY

BRACKET (ITEM 14) ... ... ...
BRACKET (ITEM 125 oottt iiriranrenis
BRACKET (ITEM 7) oo v,
BRACKET TEM 1} ..ottt
BRACKET RAHIUTEM 3) .. oot oreiirarannns
BRACKET L HIHTEM 3} ... iaeeninss
BRACKET (RHIUTEM 2} ... ... ... .. i ...
BRACKETILHIUTEM ) ... . e,
BRACKET(LHIBTEM 1} ... o e,
GASKET {1.2084) ... ... . ...
SPACER, 1/8" THICK {7.1581} ... ... vuvnn,.
BOLT, 3/8716X1.015" {12.8001) ............
BOLT, 3/8%16X1" (1289008} «...ovvvrrnes,
BOLT, 3/8°-16X1" LOCK {12.9001} ..........
BOLT, 3/8"-16X1 1/8% (12.90G1} ............
BOLT, 3/87-16X1" (W/SEAL PATCH)

(B.20201 o\ it
BOLT, 3/87.18X2 1/27 (12.9001} ............
WASHER, 3/8° {12.8190) . .......ooorinnn.
LOCKWASHER, 3/8° {12.9200) ..............
* INCLUDES GENERATOR MOUNTING.

BRACKET, ENGINE LIFTER-REAR

FOR ENGINES EQUIPPED WITH A
THROTTLE CONTROL CROSS SHAFT,
REFER TO 2.8305 FOR THE COMBINATION
THROTTLE CONT ROQL CROSS SHAFT AND
REAR ENGINE LIFTER BRACKET.

BRACKET (ITEM 7}{1.2070} .........cveinonn
BRACKET BTEM B} ..o v ot
BRACKET(ITEM 3} ... ...,
BRACKET (ITEM 17) .t ee i,
BRACKET ((TEM 6){2.9308} .. ...............
BRACKET ITEM 16) .. ... it eaennnnn..
BRACKET{TEM 1) ... e,
GASKETHE.4118) 0.
BOLT, 3/B7-16X17{12.900% .. ... cvuu....
BOLT. 3/8"-16X7/8* {12.9001} .. ............
BOLY, 3/8"16X17 (129001} .. ... .........
BOLT, 3/8".24X2 28/32" LOCK

(12.8001) ..
BOLT, 3/87-24X3 1/2° (12.8001} ............
BOLT, 3/8°-24X4* (12.8001} ... ... ... ... ..
BOLT, 1/2713X1 1/6* {12.9001} ............
BOLT, 1/2°-13X1 3/8” {12.9001) ............
LOCKWASHER, 3/8" (12,9200} ..............

MAY, 1887 PAGE

4 OF

1.2000A

COPYRIGHT 1887 GENERAL MOTORS CORPORATION

ENGINES




BETRGCIT DIESEL 5 3 MPC ENGINES
1.3600 CRANKSHAFT, OiL SEALS AND STABILIZERS

...................... TYPES ...
PART 1 3 3 4 4
FIG . O NUMBER . ... L NAME AND DESCRIPTION .......... 9 ¢ L L] 3
2 P 3 3 4 4
0 2 5 9 1 4
1.2001 - CRANKSHAFT ABSY.
A CRANKSHAFT ASSY. INCLUDES PLUG
AND DOWEL IN 1.3001, WHEN :
REPLACING A CRANKSHAFT ASSY.
INCLUDE AN QL PUMP DRIVE GEAR IN
41310 FORA 2,3, 4 & 8V.
1A 5116446 CRANKSHAFTASSY; 283 .................. i
LA 5106709 -+ CRANKSHAFT ASSY. {8926887 383 ...... .. 1 1
1A 5104549 .+ CRANKSHAFT ASSY. (B926898}4.53 ........
1A 5144816 CRANKBHAFT ASSY; 6V53 ............. S 1 1 111
LA 5144617 CHANKSHAFT ASSY; BV.B3 (SPLINED) ........ 1
1A 5189320 * CRANKSHAFT ASSY; 3-53 (5106709} ..... ... 1
B 5188291 i CRANKSHAFT ASSY: 8V-53 INCLS
SLEEVE ... ... it 1
B 5136592 CRANKSHAFT ASSY; BVB3 .. ... ... ...... .. 1
B 5198290 BEARING, CRANKSHAFY FRONT
SUPPORT ... . ittt 1
5171528 DOWEL . e 2 2
tA 8824380 UG /8" PIPE{12.0850) . ................ 213 1313513361901 313
; 1413585 PLUG, 174"X1/4"DRIVE .. .. .............. 2
* NOT SERVICED; USE CRANKSHAFY
SHOWN IN PARENTRHESES AND
mE%RUDE A 5142713 Ol PUMPF DRIVE
G .
# REQIARES USE OF B19828B8 SEAL AND
5136567 SPACER.
+ NOT SERVICED, USE PART NUMBER IN
PARENTHESES.
1.3046 - SEAL, CRANKSHAFT OILFRONT
AR 5116224 SEAL e, 14§51 1] 1 H
511545654 SEAL ... .. i 1 1
5198289 SEALBV-53, USE WITH SLEEVE BRG IN
GARP 1.3086 .. ... ... ... i 1
513879& SEAL .. e 1]t
5198503 SEAL, SINGLE LiP 0.5.- USE WITH .
5198502 SLEEVE IN 130071, ............. 141 Tt T
5148314 SEAL W/EXCLUDERLIP) .. ... ... ... .., 1
1.3085 . SPACER, CRANKSHAFT FRONT Oift. SEAL
B 5136567 SPACER(SLEEVE} ......... ... ... . ..0oue, 1
5138786 SPACER ... . ... . . i iiii i, 1 1§19
5180291 RETAINER {WASHERY {13280} .. ............. 1 111
271632 BGLT, 3/47-16X1 3/4" {12900 ............ 1 il
1.3056 - SLEEVE, CRANKSHAFY ERONT OIL SEAL
SPACER
B 5198502 SLEEVE,2,3,4,6V53 {USE WiTH
5198503 SEAL INGRP 1.3040) .. ......... 111 T Tt
5138945 SLEEVE, 8VB3¢1.3068) .. ... ... ... ... .. ... 1 131
MAY, 1587 PAGE 1 OF 13000

COPYRIGHT 1887 GENERAL MOTORS CORPQORATION




CETROIYT DIESEL 5 3 MPC ENGINES
1.3000 CRANKSHAFT, OIL SEALS AND STABILIZERS

,,,,,,,,,,,,,,,,,,,,,, TYPES . .

PARY 1 2 3 4

EIG O UNUMBER . L. NAME AND DESCRIPYION .......... 9 L G ] G 3
2 2 3 3 4 4
0 2 5 2 1 4

1.3660 - SEAL, CRANKSHAFT OH-REAR

3A5A 5116229 SEAL {SINGLE LIP, STANDARDY . ............. 2 I I O B T O A 1111
3A8A 5128917 @ SEAL(DCUBLELIP, STANDARDY ............. 11111 1

8926902 SEAL AND SLEEVE KIT {SINGLE L1,
TEFLON, STANDARD] {6V53 RH.
ROTATINGUNITS ONLYY ... ..ot AR]AR AR AR AR

BB24374 SEAL {SINGLE {IP, 0.8, USE WITH
51868561 SLEEVE) {BVH3 RH.

ROTATING UNITS ONLY, TEFLONY ... ... ... AR AR AR AR AR
3ALBA  B196BS2 SEAL (SINGLE LIP, O 8., USE WITH

5186851 SLEEVEY ... .. .. ... . ... ... AR| AR| AR AR AR AR AR
3A8A 51142385 SEAL, BV.B3 {SINGLE LIP, STANDARDY .. ..., .. 1 1

5187860 SEAL {SINGLE LiP, .8, USE WITH

Bi9BO0B) ... .. ... AR AR
3A5A 5199477 SEAL {DOUBLE LIP, 0.8, USE WITH

5186851 SLEEVEY ... .. ... L AR AR| AR AR

@ LISED ONLY ON UNITS WITH Ol iN
FLYWHEE:L HOUSING.

1.3065 - SPACER, CRANKSHAFT REAR Ol SEAL

BI92496 * SPACER ... ... . ... ... . AR AR
* USED ONLY WITH SINGLE LIP Q).
SEAL.

1.3066 - SLEEVE, CRANKSHAFT REAR QIL SEAL
51968561 SLEEVE(WITH Q.8 OIL SEALY ... ... ... ... .. AR ARFAR{AR[ AR} AR AR AR AR| AR
5198908 SLEEVE (WITH O.5. GIL SEAL}Y ... ......... AR AR

1.3080 . SHELL, CRANKSHAFT MAIN BEARING

A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL.

8824357 SHELL SETUSTDINLINES .. ... o ove ... AR1aRiAR AR

8924358 SHELL SETL{002"US) ... .. ... ARIARI AR AR

8924359 SHELL SETLOI0USY . . AR]AR| AR AR

8924360 SHELL SET£020" U8} ... it on.. AR{AR| AR AR

5196663 SHMELL SETLO30" BS) ... i, AR} AREAR AR

5107802 SHELL SETL010" 0.5.0.0. W/STD.LD) ....... AR| AR AR AR

5107803 SHELL SET LO20" O.5.0.D. W/STD.I1D) ....... AR AR] AR AR

5105927 * SHELL SET(STRG,8VE3 ... ................ AR AR AR AR AR
5196684 * SHELL SET{0027US5) ... .. i o., AR| AR AR AR AR
S196685 * SHELLSET(O10°US) ... ... ... v, .. ARTAR ARE - AR AR
BIGE6BE * SHELL SET{020" US) ... .. . . . . uuii i, AR| AR AR AR AR
B196687 * SHELL SETLOR0" USS .. ... .. . ... cci... AR AR AR AR AR
5107810 * SHELL SET{010" 0.5.0.D. W/STD. £ ... ... AR[ AR AR AR AR
BI107811  * SHELL SET L020" 0.8.0.0. W/STD. 1D} .. .. ... ARIAR AR AR AR
5198410 + SHELL SETISTD 6,8V53.7 HOLEY ... ... .. ... AR AR
5198411 + SMELLSETLO02" USY .. ... .. uven . AR
B198412 & SHELL SETLC10"U.5) . . AR
5198413 1 SHELLSET{O20°US) ... ...... ... ..., AR
5198414 4+ SHELL SET{080" US) ... .0 ouruinnann., AR
5107812 + SHELL SET (010" Q.8.0.0. W/STDL 1D .. ..... AR
B107813 .+ SHELL SET L020" 0.8.0.0. W/STD. 4D ....... AR

* THRU 8D-4610,
+ EFF. WiTH 8D-4611.

MARCH, 1885 PAGE 2 OF 13000
COPYRIGHT 1985 GENERAL MOTORS CORPORATION



DETROIYT DHtESEL 53 MPC ENGINES
1.30G0 CRANKSHAFT, OIL SEALS AND STABILIZERS

.................... TYPES L.
PART 1 2z 3 4
FIG .. NUMBER . ............ NAME AND DESCRIFTION .......... 9 1 0 6 0 3
2 2 3 3 4 4
o 2 5 9 1 4
1.3100 - WASHER, CRANKSHAFT MAIN BEARING
THRUST
A S116197  WASHER, STD INLINES3 .. .......oee.... 4144 4 4
A 5196755  WASHER (005" 0.5) ... .v0.oviinirein... AR[AR] AR AR AR
A 5196756  WASHER{010°08) ... ... .....coivonn.. AR AR} AR AR AR _
A 5159353  WASHER, STD 6,8VE3 .............0covu.. 414 4144 414
A 5160542  WASHER (005" 0.8 .00t ianrannns AR|AR AR AR AR]AR
A 5192111 WASHER (0107 0.5) ..ot .. AR| AR AR AR AR AR
A 141346 PIN, 3/16"X1/2* DOWEL (12.9280) .......... 4ialailalalajalalalajala
A 5149148  PIN, 7/32"X1/2" DOWEL {1/32" 0.8} ........ AR{AR{aR]AR] ARIAR| AR]AR]ARIAR] AR} AR
1.3110 - CAP, CRANKSHAFT MAIN BEARING
A 5133620  CAP, GAMA GOAT {CAST IRON)
{UNFINISHED) ... v iieeeinneens AR
A E116142  CAP, INLINE 53 (CAST IRON}
WINFINISHED) .. ..o e e, AR| AR] AR AR
A 5135258  CAP, V.53 (MALLEABLE IRONJ
UNFINISHED) .. e AR AR AR AR AR} AR
A 6132479  CAP, V.53 (CAST IRON) (UNFINISHED} ........ AR] AR AR AR AR AR
A 5137937  CAP, 6V53 (CAST IRON} (AL BLOCK)
ONFINISHED} ...t oe e e AR
A 5197345  CAP, REAR MAIN, GAMA GOAT (CAST
IRONY (FINESHED] o0 eenn e, AR
A 5195935  CAP, REAR MAIN, INLINE 53 {CAST .
IRON} (FINISHED} ... .. ov oo, AR] AR} AR AR
A 5195936 + CAP, REAR MAIN (CAST IRON}
(FINISHED} ..ottt e AR| AR AR
A 5199506  CAP, REAR MAIN, V-53 {MALLEABLE
IRONM(FINISHEDY ... ovurn ., AR] AR AR AR AR AR
a 5198147  CAP, REAR MAIN, V-53 [CAST IRON}
(FINISHEDY ..o oot AR| AR AR|AR| AR AR| AR
A 5149830  CAP, INTERMEDIATE GAMA GOAT
(CAST IRONJFINISHED) .. ... .. ........... AR
A 5149929  CAP, INTERMEDIATE, INLINE 53 {CAST
IRONJ (FINISHEDY .. ..., ..., .. AR|AR] AR AR
4 5148932  CAP, INTERMEDIATE, V.53 (MALLEABLE
[RONJ (FINISHED) . ... .......oonoenn. .. AR| AR AR AR arlAR
A 5149931 CAP, INTERMEDIATE, V-53 (CAST IRON}
FINISHEDY .. ... e, aat AR AR AR| AR AR] AR
* NOT SERVICED; USE 5198147 CAP
AND INCLUDE 2.179837 BOLT,
2-5138618 WASHER AND 2.103321
LOCKWASHER IN 4.15 10.
1.3112 . STABILIZER, CRANKSHAET MAIN
BEARING CAP
BI3B768 % STABHIZERA-BE .. .. .o nrnnn. 1
5132695 + STABiIZER, 6, 8VE3 (FRONTON BV} ......... 414 2 2 4
5132695 @ STABILIZER, 6VE3 ... ........co0ovnon.. 2]2 2
B133675  STABILIZERISB3 ... ....ovoirennn, 1
5132902  STABILIZERBVSS {LEFTREARY ............... 1 1
5132903  STABILIZER, 8V53 (RIGHT REAR) .. ... ........ 1 1
B138178  STABRIZER BVB3 ... ... ... 4 1
APRIL, 1883 PAGE 3 OF 13000

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



5 3 MPC ENGINES BETROIT DIESEL
1.3000 CRANKSHAFT, OiL SEALS AND STABILIZERS

.................... TYPES ...
PART 1 2 3 3 4 4
CHG L NUMBER. ... L. NAME AND DESCRIFTION ... ... .. .. 9 1 0 3 ] 3
2 2 3 3 4 4
Q 2 5 3 1 4
1.3112 . STABILIZER, CRANKSHAFT MAIN
BEARING CAP (CONT'D)
5138578 % *SPACER 48B3 ... .. ... ... ... ... . 2
5136277 SPACERGBV-BI . . . . ... ... . L. 8 H
220427 % BOLT, 5/16"-18X2 1/4" LOCK
(129008 .. 2
4409028 BOLY, 3/8"16X1° (128001} ................ 2
8414523 BOLT, 7/16"-14X1" {12800 . ... ........ gj8|6|8 8 B
%10843% WASHER, 3/8" (124010} ... ... .......... 2
5125608 WASHER, 7/18" ... . ... ... . . i gi8i6:8 4 4
% THRU 4D-28138 FOR MODELS
5042-2302, 8302,
4 FOR BVH3 TURBOC & MILITARY
ENGINES.
@ FOR 6V-53 NON-TURBC &
NON-MILITARY ENGINES.
* NOT SERVICED, USE 5111482 SPACER
AND CHART 5111482,
1.3140 - BOLY, CRANKSHAFT MAIN BEARING CAP
3A 5116189 BOLT,2.3.4-53 ... . ... .. . ... ... ... 68310 8
513868 WBOLT 483 ... .. ... .. .. ... ..., g
5141701 #BOLT /1612 X 624" ... .............. g1 8¢f8[10 10 8
tC B1259485 4 BOLY . e 818 10 10 8
8920538 = BOLT 8/16"12 X660 ... ............ ... 4141 4 4
5136523 BOLTBVABI 16
£133881 WASHER{1.100%} ... ... ... ... ... . ...... 8:8;:8;:10 H 8
51327186 WASHER, 531D X 1" X 12 (... ... .. ... 16
8138577 % SPACER(1.3112) ... ... ... ... ... 8
8420350 NUT, 871618 {12.9120) . .................. 8
% THRU 4D-29138 FOR MODELS
5042.2302, 8302,
+ NOT SERVICED: USE 6141701 BOLY
AND 5133981 WASHER.
# FOR B6V5LE3 TURBO & MILITARY
ENGINES.
= FOR 8V53 NON-TURBO &
NON-MILITARY ENGINES.
1.3145 - GEAR, CRANKSHAFT TIMING
3A7C 5116195  * GEAR, 2, 3, 4, 6VS3 {R.H. HELIX; 97
TEETH) ... LI I I B A O A A A 1 11151
3A7C 5132648 GEAR, BVS3 {R.H. HELIX; 87 TEETM} .......... 1 1
138253 BOLY, 3/8"X3/4" HEX. SGC. HD.
§32.9027) . e 3 3
127559 KEY, 1/4"X3/4* WOODRUFF {12.9350) ... ..., L I A R I I I R I H 1{1
* NOT SERVICED, SUPERSEDED BY
5107071 AND TO INSURE
INTERCHANGEABHITY REPLACE ALL
CORRESPONDING GEARS.

MARCH, 1888 PAGE 4 OF 13000
COPYRIGHT 1985 GENERAL MOTGRS CORPORATION



DETROGIT DIESEL

PART

FIG O NUMBER ...

1.3001 -

A 5143305

8 5136592

1A 5116448 4+

A 5104548

} 5166709

; 5144617

¢ 8924380
8924749

1.3040 -
5198503
iA4B  B116224

51164564
5148314

1.30856

s

B 5136567
1.3056 -

5148502
1.3060 -

ASA 5116228

ABA 5128917
8526902

#*

8924374

ABA 51968562

ASA B127821
ABA 8199477

1.3066 -
519685

T e S —"

1.3000 CRANKSHAFT, Ol SEALS AND STABILIZERS

CRANKSHAFT ASSY.

A CRANKSHAFT ASSY. INCLUDES PLUGS
IN 1.3001. WHEN REPLACING A
CRANKSHAFT ASSY. INCLUDE AN OiL
BUMP DRIVE GE AR IN41310FORA 2, 3,
4 & 8V,

CHANKSHAET ASSY., 453 (SPLINED} .........
CRANKSHAFT ASSY. BVB3 . ............. ...
CRANKSHAFT ASSY, 453 ... _............
CRANKSHAFT ASSY., 453 . ................
CRANKSHAFT ASSY 3537 ... ... ........
CRANKSHAFT ASSY., VB3 [SPLINED) ... ...,
PLUG, 178" PIPE(12.9BB0) .. ... ... ... ..
PLUG, /8" PIPE{128880) ... . ... ... .....
+ NOY SERVICED:; USE 5104549,

SEAL, CRANKSHAFY OHILFRONT

SEAL (GINGLE LIP 0.5, USE WITH

BIBBBO2 SLEEVEY ... ... . L.
SEAL ... e
SEAL . e

SPACER, CRANKSHAFT FRONT CIL SEAL
SPACER{SLEEVE} _........................

SLEEVE, CRANKSHAFT FRONT OIL SEAL
SPACER

SLEEVE (USE WITH 5188803 SEAL} ..........

SEAL, CRANKSHAFT OIL-REAR

SEAL (SINGLE LIP, STANDARD} ..............
SEAL (DOUBLE LiP. STANDARD) ... .........
SEAL AND SLEEVE KIT (SINGLE L1,

TEFLON, STANDARD] (V53 RH.

ROTATING UNITS ONLY) ... .. ............
SEAL {SINGLE LIP, 0.8, USE WITH

5196851 SLEEVE) (V53 RM,

ROTATING UNITS ONLY, TEFLON} ... ......
SEAL {SINGLE LIP, 0.5, USE WITH

5196851 SLEEVE) .. ...................
SEAL (DOQUBLE LiP, STANDARD) ......... ...,
SEAL (DOUBLE LIF, 0.S., USE WiTH

5196851 SLEEVE] .. ... ... ... ... ... ...
* USED ONLY ON UNITS WITH O IN

ELYWHEEL HOUSING.

SLEEVE, CRANKSHAFYT REAR OH. SEAL
SLEEVE (WITH 0.8, Il SEAL}

MARCH, 1985 PAGE

AR

AR

AR

AR AR

AR[ AR

AR AR

% OF

& 3

AR | AR

AR| AR

AR AR

1.3000

COPYRIGHT 1985 GENERAL MOTORS CORPORATION

AR

AR

AR

M P

AR

AH
AR

AR

AR

C ENGINES




.FIG ... NUMBER

JA
3A
3A
3A
3A

3A
3A

3A
3A

3A
3A
3A
3A
3A

B

3

mMPC ENGINES
1.3060 CRANKSHAFT, OIL SEALS AND STABILIZERS

PARY

1.3090 .

BY24357
8924358
8924359
B924360
51866463
5107802
5167803
5149447
5149448
5149449
5149450
5149451
8522081

B9Y22084

5198410
5198411
5198412
5198413
5198414
5167812
5107813

1.3160 -

5116197
5196755
5196756
51583863
5160542
5192111
1413486
5149149
13110 -
5116142
51362568

5132479
5185938

51989508
5198147
5149929
5149832
5148931

SHELL, CRANKSHAFT MAIN BEARING

A SHELL SET CONSISTS OF ONE UPPER
AND ONE LOWER SHELL

SHELL SET(STDUNLINE, ... ... . ... oo ...
SHELL SETLO02” U.S) ..o vet .
SHELL SETECTO  US) .oovr vt
SHELL SETLO20° USY o oovr e,
SHELL SETLO30° US} oot iran.
SHELL SET (010" 0.5.0.0. W/STD. 1D} ..... ..
SHELL SET (020" 0.5.0.D. W/STD. 1D} .. .. ...
SHELL SET, STDINLINETURBO ... ... ........
SHELL SET (002" (1.5} INLINE TURBG ... ... ..
SHELL SET{010" L.S.) INLINE TURBO ... .. ..
SHELL SET LO20° 1.5.) INLINE TURBG .. ......
SHELL SET {,030" U.S.}INLINE TURBO .. ......
SHELL SEY, TURBO (010" 0.5.0.D.

W/STD LDY oot
SHELL SET, TURBO (020" 0.5.0.D.

WZSTD. LD oo e
SHELL SET(STD 8,8VE3-7 HOLE) ............
SHELL SET (002" US} o ovvreerenn.
SHELL SETLO10"USY .0 i,
SHELL SET L0207 U8} oo,
SHELL SET 030" US) . i,
SHELL SET£010” 0.5.0.D0. W/STD. 1D} . .... ..
SHELL SET LO20" 0.5.0.0. W/STD. 1D} ... ....

22

WASHER, CRANKSHAFT MAIN BEARING
THRUST

WASHER {STD. INLINEB3) .. ... ....ovvo. ...
WASHERLOOB” 0.8 ... o0,
WASHER (010" 0.8 oo
WASHER (STD.6.BVE3) ... ... ..
WASHERLO05” 0.8 ..o,
WASHER {010 0.8) ..o e,
PIN, 3/16"X1/2" DOWEL {12.9280) ..........
PIN, 7/32°X1/2" DOWEL {1/32"G.8} .........

CAP. CRANKSHAFT MAIN BEARING

CAP, INLINE 53 {CAST IRON)

{UNFINISHED) . ...,
CAP, V.53 (MALLEABLE HRON)

(UNFINISHED) ... ... ... . . .. ...
CAP, V.53 {CAST IRON} (UNFINISHED) . ... ...
CAP, REAR MAIN, INLINE 53 {CAST

IBON FINISHED) ... .. ..o e,
CAP, REAR MAIN, V-53 {MALLEABLE

IRON) (FINISHED) ... ...................
CAP, REAR MAIN, V-53 (CAST IRON)

FINISHEDY ... ..
CAP, INTERMEDIATE, INLINE 53 {CAST

IRON} FINISHED}Y ... ... ... ... ... ...
CAP, INTERMEDIATE, V-53 {MALLEABLE

IRON} (FINISHED) ... ....._... ... . ......
CAP, INTERMEDIATE. V-53 {CAST IRON)

(FINESHEDY ... ... ... . .. . ... . . ... ...

MARCH, 1985 PAGE

AR
AR

AR

AR

AR

AR

AR
AR
AR
AR
AR
AR
AR

AR
AR
AR
AR
AR
AR
AR

AR
AR

AR
AR

ARJAR

AR

AR
AR

AR
AR
AR
AR
AR
AR

& OF

AH
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR
AR

AR
AR

AR{ AR
AR[ AR

AR AR

AR AR

AR{AR

1.300G0

COPYRIGHT 1885 GENERAL MOTORS CORPORATION

DETROIT DHESEL

AR
AR
AR
AR
AR
AR

AR

AR
AR

AR

AR

AR

AR
AR

AR

AR
AR

AH
AR

AR
AR




DETROIT DIESEL 5 3

FIG .

4,7C
ATC

AIC
8,1C

L

. NUMBER

BARY

1.3112 - STABILIZER, CRANKSHAFT MAIN

5138768
5132695
£132902
5132803
5138578
220427

9414523
5125608

1.3140 - BOLT., CRANKSHAFT MAIN BEARING CAP

5116199
5141701
5133981
5138577

1.3145 - GEAR, CRANKSHAFT TIMING

5116195
8924486
5132848
5167071
138263

127558

1.3000  CRANKSHAFT, OH. SEALS AND STABILIZERS

BEARING CAP

& STABILIZER4-B3 ... ... ... ... ............. 1 H
STABULIZER.GBVEI [FRONTON BVy ....... ... 2
STABILIZER BVE3 (LEFY REAR) ... ... ........ 1
STABILIZERBVBI {RIGHT REARY ... .......... 1

BHSPACER ... . . . e 2

& BOLT, B/16”-18X2 1/4" LOCK

f12.9G0% ... .. 2
BOLY, 7/168"- 14X {12800 ... ... ... .. g
WASHER, 7716" ... .. .. L 4
& THRU 40-29138 FOR MODELS

5042-2302, 8302,

* NOT SERVICED, USE 5111462 SPACER

AND CHART 5111462,

BOLT.2.34-83 ... .. ... ... ... .. 1G] 10110} 8

BOLTEBVEI . . ... 1G

WASHER{L.10OY ... .. ... ... .. .. . 10

& SPACER(1.31142) ... . .. ... ... .. o 8

& THRU 4D-28138 £0R MODELS
5042.2302, 8302,

* GEAR, 2, 3, 4, 6VE3 (R.M. HELIX; 97

TEETHE .. 1 th1)ed

+ GEAR, 3-53 {RM. HELIX; 111 TEETH;

STAMPED BS24886) ... .. .............. 1
GEAR, BV53 (RH. HELIX: 97 TEETH) ....... ... 1
GEAR, 6VB3 {RH. HELIX; 111 TEETH) .........
BOLT, 3/8"X3/4" HEX. SOC, HD.

(128027} .o ot 3
KEY, 1/4"X3/4" WOODRUFF {12.9350) .. ... . IEREREREREE
* NOT SERVICED, SUPERSEDED BY

5107071 AND TO INSURE

INTERCHANGEABILITY REPLACE ALL

CORRESPONDING GEARS.

+ EFFECTIVE WITH 3D-183526 FOR

TURBG ABPLICATIONS ONLY,

MARCH, 1985 PAGE 7 OF  1.3000
COPYRIGHT 1985 GENERAL MOTORS CORPORATION

MP

C ENGINES




DETRO!YT DIESEL 5 3 MPC ENGINES
1.3000A  CRANKSHAFT FRONT COVER

...................... TYPES ..\ttt s,
PART 4 5 8 6 7
LFIG L NUMBER, . ... ..., NAME AND DESCRIPTION .......... 8 4 3 6 9 8
4 5 6 6 7 Vi
9 7 5 7 0 8
1.3160 - COVER, CRANKSHAFT FRONT
A COVER ASSY. INCLUDES PLUGS,
GASKETS, PINS AND STUDS IN 1.3180
AND ITEMS N 1.3171, 13172, 4.1680
THAU 4, 1720.
5197818 4+ COVERASSY. BVB3 ... .. ..., 1
5113667 PLUG {18 MM. X 1.5 MM {4.1710) .......... 2
5132754  PLUG(VALVE SEATY .. ... i, 2
5197146  PLUG (1.139° DIA. CUP, Ol PASSAGE) ....... 1
S115214  PLUG, 1/2 PIPE (12,8550} ... .......o...... 5
S177773  GASKET{1B8MMI(4.4170) ... ... ... .. 2
51657933  PIN,5/16" X 7/B" DOWEL (3.4140) .......... 2
186679 BOLT, 3/8-16X1 1/4" {12.900%) ............ 6
179844 BOLT, 3/8"-16X1 5/8° {129001) ............ 4
179848 BOLT, 3/8"-16X2 1/4" (12.9001) ............ 10
179851 BOLT, 3/8"-16X3" {12.8001) ... ... ......... 6
8921935 BOLY, 7/16°-14X1 1/8" {12.90G1) . .......... 8
103341 WASHER, 3/87 {12.8190) .................. 4
103321 LOCKWASHER, 3/8” (12.8200} ........... ... 26
103322 LOCKWASHER, 7/16” (12.9200) . ............ 8
+ NOT SERVICED. FOR COMPLETE
REPLACEMENT USF +-5198388 COVER
ASSY., 1-5136592 CRANKSHAFT,
15115454 SEAL, 1 -5126454 SEAL,
1-5136546 SUPPORY, 15136587
SLEEVE, 1-5187760 SFACER,
5-8921935 BOLTS AND 6-103322
LOCKWASH ERS.
1.3161 - COVER, ENGINE FRONT-UPPER
AN UPPER COVER ASSY. INCLUDES PINS,
PLUGS AND NIPPLE IN 1.3161,
4A 5119428  COVERASSY;INLINEB3 ... ... ... ......... 1 1 11
48 S109807  COVERASSY; 8V-53 ... .. ... .. .oorii, 1
44 5121373  COVERASSY: 253 ..., 111 1
48 5126008  COVERASSY;6V-53 ... ... ... .. . o 1
48 51280285 COVERASSY: 6VB3 ... . ... i, 1
4B 5128026 COVERASSY; 8V.B3 ... ... ... o, 1
6119477 NIPPLE{E.2160) ..........ooovovri, 11y
5150829 PLUG, 7/8° CUP (4.800%} .................. 11112 2
5146900 PN, 3/87X1 1/8" DOWEL {12.9280} ......... 2iz2lzlz2 2j2)z2
5157933 PIN, 5/16" X 7/8* DOWEL {3.4140} ... ... . 2i2})z2 2
186622 BOLT, 3/8"-16X1 174" {12.8001} .......... .. 8 9 sig
186679 BOLT, 3/8"-16X1 1/4" (12.800%) ... ... ... .. 12112 12
454806 BOLT, 3/8"16X1 1/2" (12.9001) .......... . . 4 414
APRIL, 1983 PAGE 1 OF 1.3000A

COPYRIGHT 1883 GENERAL MOTORS CORPORATION



DETROIT DYESEL § 3 M P C ENGINES
1.3000A CRANKSHAFYT FRONT COVER

..................... TYPES
PARY 4 B 6 6 8 7
FG UL ONUMBER .. ... NAME AND DESCRIFTION .. ..... ... 8 4 3 6 8 8
4 L G 6 4 7
9 7 5 7 (4] 2
1.3161 - COVER, ENGINE FRONT-UPPER {CONTD}
179844 BOLT, 3/8"-16X1 6/8" {129001} ............ 4 1411t 14
179848 BOLT, 3/8°-16X2 1/4" (129001} .........._. 12
427588 BOLY, 3/8"-16X21/2° {12800 ............ 12112112
163341 WASHER, 3/8" (128190} ... ... ......... AR
163321 LOCKWASHER, 3/8" {12.92G0) ............ .. 137125121 13123123123112713]13]23
1.3162 - COVER, ENGINE FRONT-LOWER
A LGWER COVER ASSY. INCLUDES ITEMS
IN 4.1680 THRU 4.1720.
' 5197415 COVER ASSY. 23483 .. .. . ... ......... ... 111111 141
iD 5136274 COVERASSY_ BV-B3 . ..................... 1111
13 5108734 * COVERASSY, 283 ... ... ... ... ....... 1
b 51099486 COVERASSY. BV-B3 ... .. ... .. ........... 1
5174085 SPACER, 18/32° LD X 3/8" L. {2.7960) .. ... .. 6 :
5157412 SPACER, 13/32" 1D. X 174" L. {(7.4013 ....... 4
8924380 PLUG 1/8" PIPE{12.9550} ................. AR ARJAR] AR ARIARIARIARIARIAR
5115214 PLUG, 1/2" PIPE{12.85560) ................. 2
8923916 PLUG, 1/2"PWPE{12.85580; ... ... ... ...... T171 7} 7 T17
186612 BOLY, 3/87-16X1 3/87412.000% ............ 431414
168608 BOLT, 3/8"-16X2 1/8"{12.8001) ............ 8
427588 BOLY, 3/8"16X21/2" 1290019 .. .. ... .. ... B84 4
178851 BOLY, 378"-168X3" (128001 ... .. ..., ..., &
186282 BOLY, 3/B"-16X3 1/4"{12.8001) ............ 1% 11} 11 111717
186283 BOLY, 3/8"-16X3 1/27{12800%) ............ 4 21212 4 4
465537 BOLT, 3/8"16X4" (129004} .. .. ............ 21212 2
272429 BOLY, 3/87.16X4 1/8" {12,800 ............ 4
180147 BOLT, 7/16"-14X1 1/4" {12.800% ... ... .... 2
103341 WASHER, 3/8" {12.9190} .................. AR
033 LOCKWASHER, 378" {12.9200) .............. T3] S8 vt 121212 ts i1 12
* DBSOLETE,
1.3170 - GASKET, CRANKSHAFT FRONT COVER
A 5121082 GASKET, UPPER 2,3,4-83 ... . .. ............ 11311411 17141
8 5124055 GASKEY, UPPERBVE3 ... ... ..., .. ...... 11341 1
D 5116386 GASKET, LOWER 23453 ... ............. 113 t}1 111
D 5119388 GASKET, LOWERSBV.E3 .. ..., ..., . ...... 17111 1
5132918 GASKET{OUTUINE} ... .. ... ... .......... 3
5132815 GASKET{CENTER} . ............. ... c.os. 1
1.3%71 - PLATE. CRANKSHAFT FRONT COVER
S197688 @ COVER ... ... ... . . i, T
1798186 @ BOLT 5/16"-18X3/4" {12800 . ........... 313
4465202 @ WASHER, 8/16" COPPER (12.9180) .......... 3]3
@ REQUIRED WITH FRONT COVER
5142043,

DEC., 1983 PAGE 2 GF  1.3000A
COPYRIGHT 1883 GENERAL MOTORS CORPORATION

e —"




BETROIYT DIESEL 5 3 MPC ENGINES
1.3000A  CRANKSHAFY FRONY COVER

...................... TYPES ... .
PART 4 5 8 7
WFHG LU ONUMBER ... L. NAME AND DESCRIPTION ... ..... .. 8 4 3 & 9 8
4 5 6 6 7 7
9 7 1: 7 L 8
1.3172 - GASKET, CRANKSHAFY EFRONT COVER
PLATE
5109498 ¥ GASKET(7.B040) ................ccoou. 111
* REQUIRED WITH FRONT COVER
5142043,
APRIL, 1983 PAGE 3 OF 1.3000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



53 MPC

PART

FIG ... NUMBER

1.3160 -

5197818
51958389
6142043
5113657
5132754
5197146
5115214
5177773
5157933
186679
178844
179848
179851
8921935
103341
106263
103321
103322

1.3161 -

A
1A

5119428
6133674
5136143
5150362
5150021
5119477
5150829

L T e e—w

+ COVER ASSY., 8VE3
# COVER ASSY., 8V53

ENGINES

1.3000A CRANKSHAFT FRONT COVER

COVER, CRANKSHAFT FRONY

A COVER ASSY. iINCLUDES PLUGS,
GASKETS, PINS AND STUDS IN 1.3160
AND ITEMS IN 1.3171%, 1.3172, 4.1680
THRU 4, 1720,

COVER ASSY. 8VE3 ... .. ovoon

PLUG, 18 MM. X 1.8 MM {41710} -
PLUG, 627" DRIVE (VALVE SEAY) .......... ..
PLUG {1.139” DIA. CUP, OIL PASSAGE)
PLUG, 1727 PIPE {12.9550)
GASKET {18 MMJM.4170) ... ... ... .... ...
PIN, 57187 X 7/8" DOWEL (3.4 140)
BOLT, 3/87-16X1 1/4" {12.9001
BOLT, 3/87-16X1 /8" {12.8001}
BOLT, 3/87-16X2 1/4" {12.9001)
BOLT, 3/8"-16X3"{12.9001) ................
BOLY, 7/16.14X1 /8" {12.8001)
WASHER, 3/8" (12.8190)
WASHER, 7/16°{120180)y ... ......... ...
LOCKWAGSHER, 3/8” (12.9200}
LOCKWASHER, 7/16" (1202008 .............
4 NOT SERVICED. FOB COMPLETE
REPLACEMENT USE 1-5188389 COVER
ASSY., 1-5136892 CRANKSHAFT,
1-5115454 SEAL, 1-5136454 SEAL,
1-5136546 SUPPORT, 1-5136567

SLEEVE, 1-5187760 $PACER,

6-8921335 BOLTS AND 6-103322
LOCKWASH ERS.

ogas 310"2’ INCLUDE ITEMS IN 1.3171,
13172,

#

COVER, ENGINE FRONT.UPPER

AN UPPER COVER ASSY. INCLUDES PINS,
PLUGS AND NiPPLE IN 1.3161.

COVER ASSY., 2,.3.4.53
COVER ASSY., 3,453
COVER ASSY, BVE3

STUD, 1 11/167L.
STUD, 3 1/8%L.
NIPPLE (6.2160)

APRH., 1883 PAGE

4 oOf

Y
Y

FS mgthmm#MN
[ %] —
Fnoe oZaonno-san

Eo ]
&

1.3000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

DETROIT DIESEL

8
2 B
9 ] 00
4] 3 4
1
"
2
2
1 1
B 3
2
Z 2
8 4]
4 4
HY ey
8 -]
4 4
26
1
111
1
1
3




§ 3 MPC ENGEItNES DETROIT DIESEL
1.3000A  CRANKSHAFT FRONY COVER

...................... TYPES ...
PART 8 8 8 g 9 1
CFIG OO NUMBER. ... L.l NAME AND DESCRIPTION ....... ... [+ 5 8 2 51111
8 8 g ] 01 0
2 & O 3 4
1.3161 - COVER, ENGINE FRONT-UPPER {CONT'D}
456378 PiN, $/4"X2" SPRING{12.82370) ............. 1 it
5146900 PiN, 3/8"X1 1/8" DOWEL {12.92907 ....... .. 2 212} 2
186622 BOLT, 3/8"-16X1 1/4"{128001) ............ 9 g;85¢9
454908 BOLY, 3/8"-16X1 1/2" (128001 ............ 41414
186628 BOLY, 3/87-16X1 172" (12900 ............ 1
178844 BOLY, 3/8"-16X1 B/87 {12900 ... ... .. 3 3
179846 BOLT, 3/87-16X1 7/8" {12.98001) ... ......... 4
179848 BOLY, 3/8"16X2 1/4" (12,9001} .. ... ...... : K 1
427588 BOLY, 3/8"-16X2 1/27 (129001 ... ......... 11 1%
103341 WASHER, 378" (12,9190} .. ... ... .. ....... AR AR
103321 LOCKWASHER, 3/8" (12,9200 .. ... ... ... .. 22 131311313
1.3182 - COVER, ENGINE FRONT-LOWER
A LOWER COVER ASSY. INCLUDES ITEMS
N 4.1690 THRYU 4.1720,
403 5197415 COVERASSY., 2,34.53 ... ... .............. 1 1 1
4D 5137106 COVERASSY, 3-B3 . ... ... ... .......... t
4D £138830 COVERASSY, 8VS3 ... .. . ... ... .. ... .. 1
5136879 * COVERASSY. BVEB3 ... .. ... .............. 1
8924380 PLUG, 1/87 PIPE (129880} .............. ... AR AR]AR
5115214 PLUG, 172" PIBE{12.9550) ............... .. 2
8923916 PLUG, /27 PIPE (12.9580) ... .............. 7 71717
108608 BGLT, 3/8"-16X2 1/8"{128C0%) ............ 5
427588 BOLY, 3/87-16X2 1/2" {12800} ... ........ 4 2 2
175851 -BOLT, 3/8"-16X3" {12.80C1} .. ... ......... 5]
186282 BOLT, 3/8"16X3 1/4" {12600 ............ i1 8
186283 BOLT, 3/8°-16X3 1/2° {12,900 ............
272425 BOLT, 3/8"-16X4 1/8"{12.800%) ............ 4 8
103341 WASHER, 3/8" (12,8390} .................. AR AR
103321 LOCKWASHER, 3/8° (129200} ... ... ........ 10 11{11 10
* OBSOLETE
1.3163 . CRANKSHAFT, FRONT SUPPORY SEAL
RING
5136454 RING, SEAL .. ... ... ... e 1{111 1
1.3164 - CRANKSHAFT, FRONT SUPPORT ASSY.
INCLUDES BEARING N 1.3185.
3B 5136376 .+ SUPPORT ASSY. 8VE3 TRUNNION
MOUNT ... H
3B 5136377 SUPPORT ASSY., 8VE3 STATIONARY
MOUNT H H
3B 5136546 SUPPORT ASSY,, BVE3 TRUNNION
MOUNT ... 1
3B 8921935 BOLY, 7/167-14X% 1/B" (12,9001} ........... 6B} 6 g
DEC., 1983 PAGE § OF 1.3000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



5 3 M P C ENGINES DETROCIT DIESEL
1.3000A  CRANKSHAFT FRONT COVER

...................... TYPES oottt
PART 8 8 8 1
FIG .. NUMBER . ............ NAME AND DESCRIPTION .......... 0 5 9 2 s|1}1
8 8 Y 9 olo
2 6 0 3 4
1.3164 - CRANKSHAFT, FRONT SUPPORT ASSY.
(CONT'D)
5131913  WASHER, 13/16° (3.4001) .....ooveen. ... 6 8
103322 LOCKWASHER, 7/16” (12.8200) .. .© .o voor. 616
+ OBSOLETE.
1.3165 - CRANKSHAFT, FRONT SUPPORT BEARING
18 5138097  BEARING, 6VE2 .. ..o 1
1B 5137479  BEARING, 8VS3 ..o ARRE 1
1.3170 - GASKET, CRANKSHAFT FRONT COVER
1A B127082  GASKET, 2.3,4-53 (UPPER} .................. 1 AERE
18 5124055  GASKET. 6VS3 (UPPER) ..o 0oreonnni 1 1
1D 5116386  GASKET, 2,3.4-53 (LOWERS .o ooovrrn 1111
1D 5119368  GASKET, 6VE3 (LOWER) .« \ oo 1 1
5132916  GASKET, 8Y53 (OUTLINEY .. oorornrrnnoo, 1 1110 1
5132916  GASKET, 8VE3 (CENTER) ...\ ooooeroorl, 3 SERE :
1.3171 - PLATE. CRANKSHAFT FRONT COVER
B197668 @ COVER .. .oovvrrnrrn 1 TERE 111
179816 @ BOLT, 5/16-18X3/4" (12.8001) ... ...\ ... 3 3lszls 3|3
446202 @ WASHER, 5/16° COPPER (12.8190) ... . ... 3 3l3lz 313
@ REGUIRED WITH FRONT COVER
5142043,
1.3172 . GASKET, CRANKSHAFT FRONT COVER
PLATE
5109496 @ GASKET {7.8040) .......oevoon e, 1 SERE 111
@ REQUIRED WITH FRONT COVER
5142043,
APRIL, 1983 PAGE 6 OF 1.3000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




DETROIYT DIESEL

. .FiG

48

4D
4D

PART
... NUMBER. . ..

1.3161 -

5108807
5101347
5119428
5101391
53150829
5167933
5146800
180078
186622
186628
178844
179848
427588
103341
51565698
103321

1.3162 .

51099446
5197415
5138830
5703834
5119426
5126473
138222
8924380
51485014
5146644
8823916
51389488
5173334
427588
186282
186283
272429
163341
163320

1.30060A CRANKSHAFT FRONT COVER

COVER, ENGINE FRONT-UPPER

AN UPFER COVER ASSY. INCLUDES PINS
AND PLUGS IN 1.3161%,

COVERASSY., BVE3 ... .. iiiinenannnn.
COVER ASSY., 3,453 ... ... . ..... N
COVER ASSY. 3,483 ... ... ..o.iiiiiranns.
PLUG .« ot
PLUG, 7/8° CUP{4.8001} . ... \..ovvvennns
PIN, 5/16"X7/8" DOWEL {3.4140) ...........
PIN, 3/8"X1 1/8" DOWEL {12.8280} .........
BOLY, 5/16"-18X7/8" {12.9001) ............
BOLT, 3/8".16X1 1/4" {12.900%) ............
BOLY, 3/8°-16X1 1/2" {12.800%) ........... ;
BOLT, 3/8°-16X1 £/8" {12.8001) ............
BOLT, 3/8"16 X 2 1/47 {12.8001) ...........
BOLY, 3/8™16X2 1/27 {12.8001} ............
WASHER, 3/8” {12.9180) ....... ... ... ...
WASHER, 5/16" (4.7120) ... .ovovnranennnns
LOCKWASHER, 3/8° (12,8200} ..............

COVER, ENGINE FRONT-LOWER

A LOWER COVER ASSY. INCLUDES ITEMS
IN 4, 1690 THRU 4.1720.

COVER ASSY., 6VS3 .. ... . ...... U,
COVER ASSY. 3453 ..ot eiiiireins.
COVER ASSY. ..ottt
COVER ASSY. e ittt et et cariinrannn
FLANGE {B. 2120} ..ttt iaaeannnss
GASKET {4.15200 ...t ea
SCREW, 5/16"-18X1"{12.9027} .............
PLUG, 1/8 PIPE{12.8550) ... . 00urnrrean...
PLUG, 3/8° PIPE{12.9550) ........c0\.vv..,
PLUG, 1727 PIPE ... . e e
PLUG, 1/2" PIPE{1Z.9550) ..........c......
PLUG, 1* CUP (11001 ... oo,
PLUG, 1/2” PIPE{12.9550) ... . ............
BOLT, 3/8°-16X2 1/2” (12.8001} ............
BOLY, 3/87-16X3 1/47{12.900%) ............
BOLT, 3/B"-16X3 1/2"{12.900%) ............
BOLT, 3/87.16X4 1/8" {12.8001} ............
WASHER, 3/8" {12.8180} ..................
LOCKWASHER, /167 {12.9200) .............

DEC., 1983 PAGE

12
23113
23113

1%

7 0F

1313713
13} 13113

TH{11]11

1.3060A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

E- - E-9 Fu = [ QY

N

13

13

- Y F-p— [ N PP

't




GASKET{1.B040} ....... .. coivrieivenen

53 MPC ENGINES
1.3000A  CRANKSHAFT FRONT COVER
PART
CFIG ... NUMBER .. ........... NAME AND DESCRIPTION .. .......
1.3182 . COVER, ENGINE FRONT-LOWER
{CONT'D}
103321 LOCKWASHER, 3/8° (12.8200) ....... - - '
1.3170 - GASKET, CRANKSHAFT FRONT COVER
5124055  GASKET, 6VBI(UPPER) ... ....covvninnns
5121082  GASKET, 3,483 (UPPER) ............oovvvs
119368  GASKET, 6VE3 (LOWER) . .. ... .coveaonns
5116386  GASKET, 34B3{LOWER) ...........cnn
1.3171 - PLATE, CRANKSHAFT FRONT COVER
5109517  SEAL RING, AIR HEATER BODY {(7.8040} .....
5101391 PLUG, AIRMEATER HOLE {1.3161) ...........
180078 BOLT, 5/16"-1BX7/8" {12.8001) ..........
5165506  WASHER, 6/16% (4.7120} ...... IR
13172 - GASKET, CRANKSHAFT FRONT COVER
_ PLATE
5109496

APRi, 1983 PAGE

12311

8 OF

1§11

1.3000A

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

i1

DETRO1Y VDIESEL

12

) (ad e ek

12

LA O3 ek amh




DEYROIT DIESEL

PART

GFIG LU NUMBER L NAME AND DESCRIPTION ..., ... ..

1.30008 VIBRATION DAMPER

1.3210 - DAMPER, VIBRATION

5107297
181384
103322

1.3230
5179243
5166295

1.3240
5134917

1.3250
5132683

+

*

DAMPER (HEAVY, VISCOUS) . ... ... ... ..
BOLY, 7/18"-20X7/8" {12.900% ......... ...
LOCKWASHER, 7716" {12.9200) ............

+ NOT SERVICED, USE B922491.

HUB ASSY. VIBRATION DAMPER

MUB ASSY. (INCLUDES DOWELS} ......... ...
DOWEL ... . e

CONE. VIBRATION DAMPER FRONT

CONE, VIBRATION DAMPER REAR

CONE(T.3240). ... ... . . i

* NOT SERVICED, USE (1} ONE EACH OF
5100232 BUSHING AND 5133608
SPACER.

MARCH, 1882

PAGE

1

GF

1.3G008

COPYRIGHT 1882 GENERAL MOTORS CORPORATION

c ENGINE!




DETROIT DIESEL 5§ 3 MPC ENGINES
1.3000C  CRANKSHAFT PULLEY

...................... TYPES ... i
PARY 1 1 1
FIG ... NUMBER............. NAME AND DESCRIPTION .......... 19112111 2i113:1|13]|1
tj2(1j212]6l210|a]2;3
1 7 4 7 1 3
1.3280 - PULLEY, CRANKSHAFY
NPN PULLEY {CUSTOMER FURNISHED} ... ......... H
= 5169905 PUILLEY {9" DIA, 2 GROOVESIITEM 3) ........ H
A 5116484 PULLEY {5.38" DIA., 2 GROOVES) ............ 1
: B121196 * PULLEY (5" DIA, 1 GROOVEI{TEM §) ......... 1
: 51235851 4 PULLEY (5.38" DiA, 2 GROCVESHITEM ,
74
= 5124180 * PULLEY (5.16" DIA, 1t GROOVEIUTEM 1) ... ... 1
¥ 128112  # PULLEY {5.38” DIA, 2 GROOVES, 7.50"
DIALTGROOVEI(ITEM 13} ..., .......... 1
: 5127065 & PULLEY {5.38" DIA., 2 GROOVES) ITEM
;sDB8 . 1
: 5126500 PULLEY {6.14" DIA, 2 GROOVES) ITEM
14 R T R I
A 5119326 PULLEY {6.38" DIA, 2 GROOVES) ............ 1
¢ 51265247 PULLEY {6" DiA, t GROOVEJUTEM 1) ......... 1
: 5126687 PULLEY {5.38” DiA, 2 GROOVESHITEM
L 1
186612 BOLT, 3/8"-16X1 3/8" {12900 ............ ]
103321 LOCKWASHER, 3/8" {12.8200) ... ........... 6
* NOT SERVICED CONVERT TO TYPE 132,
+ OBSOLETE.
# NOT SERVICED CONVERT TO TYPE 185,
& NOT SERVICED USE 5128078.
1.3280 . RETAINER, CRANKSHAFT PULLEY
A 5180291 RETAINER(WASHER) ....... ............... 1117111 1T{13i1¢1v] 311
A 5124182 RETAINER ... ... ... .. .. .. .. ... 0., 1
8922884 DECAL (CR/SHF TORQUE SPECY) ... .......... Tty epy v egels{1{1p1q
3 5180629 % BOLT, 3/8"16Xt374"L. ... . ............... I I O O I O O
1Y 271632 BOLY, 3/47-16X1 3/4°{12.9001) ............ TPy 1 i1 31111141
% OPTIONAL HAS COUNTERBORE FOR
HAND TACHOMETER,
1.3296 . CONE, CRANKSHAFT PULLEY
5119189 CONE .. 2 21132 2 2

APRYH. 1983 PAGE 1 OF 1.3000C
COPYRIGHT 1883 GENERAL MOTORS CORPORATION




L.EIG ... NUMBER

4F

3A
4F

4F
4F

4F

3A
4F

4F

3A
4F

4F

3A
3A
3A

3A
3A

3

MPC

PART

ENGINES

1.3000C  CRANKSHAFT PULLEY

1.3280 - PULLEY, CRANKSHAFT

127065

5127596
5128078

5127043
5127023

5100008

5108363
5108347

5109638

5139346
5170453

B172771
5108943
5131724

@ PULLEY (5.38" DA, 2 GROOVES) (ITEM
TISD-BBY ..ttt
+ PULLEY (538" DIA, 2 GROOVES) ............
PULLEY (5.38" DIA, 3 GROOVES) (ITEM
18

PULLEY ASSY. (5 1/2° DIA., 2
GROOVES, 8" DIA, 4
GROOVESHINCLUDES INSULATOR) ........
PULLEY {5.50" DIA, 2 GROOVES} {ITEM
T

INSULATOR ASSY {ITEM 23} ............ ...,
SPACER{1.3290) ... .. ..... ... ... ... ....
KEY, 3/8" X 1" WOOQDRUFF . ................
@ NOT SERVICED USE 5128078,

-+ GBSOLETE.

1.3290 - RETAINER, CRANKSHAFT PULLEY

5180291
5157830
5180629
8922884
271632

223762

5153623

RETAINER(WASHER} . .....................
RETAINER(WASHER) . ... ... .........
*ROLY, 3/8718X1 3747, ... ... ..o L,
DECAL {CR/SHF TORQUE SPEC) .............
BOLY, 3/47-16X1 374" (12,8001 ............
B0LY, 3/47.16X2" {12.9001) .......... ......
BOLY, 1°14X2 174" (128001 ..............
* OPTIONAL HAS COUNTERBORE FOR
HAND TACHOMETER.

1.3295 - CONE, CRANKSHAET PULLEY

5119188

APRIL, 1883 PAGE

2 OF

1 1
41114
Gl{4]|3
1
1
1
t
1
1]
131431
t{141
T t]1
2
1.3000C

COPYRIGHT 1883 GENERAL MOTORS CORPORATION

BPETHOIYT DIESEL

ol wua

et

— ok wk




BEYROIT DIESEHL § 3 MPC ENGINES
1.3000C  CRANKSHAFT PULLEY

...................... £ -
PART 1 1 2
FIG .. NUMBER .. ........... NAME AND DESCRIPTION .......... sj1]{ajvlelz2ioizitiz]|ziz
01816182103 (101011 2
4 9 2 7 B 9
1.3280 - PULLEY, CRANKSHAFT
A PULLEY ASSY. INCLUDES INSULATOR IN
1.3311.
NPN PULLEY (CUSTOMER FURNISHED) .. .......... 1
F 5170484  PULLEY (5.38” DIA., 4 GROOVES) ITEM
18} ot 1
F 5129995 PULLEY (5.38" DIA., 2 GROOVES, 750
DiA., 1 GROOVEJITEM 13) ............... 1
F 5170452  PULLEY (5.38” DIA., 2 GROOVES} (ITEM 1
T e
3 5128152 -+ PULLEY (97 DIA., 4 GROOVESIUTEM 17} ...... 1
F 5131385 PULLEY {5.38" DIA., 2 GROOVES) ITEM
E P 1
A 5135994  PULLEY {7.5" DIA, 2 GROOVES} ............. i
F E170454  PULLEY (6.25” DIA, 2 GROOVES) ITEM
By 1
F 5131935 # PULLEY (5.38" DIA, 2 GROOVES) {TEM
B et e 1
F 5131326 & PULLEY (5.38” DIA., 2 GROOVES) TEM
TS} . 1
A 5147168  PULLEY ASSY, (7.5” DA, 3 GROOVES) ....... 1
A 5134386 . PULLEY {7.5" DIA, 3 GROOVES} ............. 1
5170514  FLANGE (SPLINED BORE} ................... 1
5131724  KEY, 3/8" X 1" WOODRUFF {12.9350} ........ 2 2]z
# NOT SERVICED USE 5146323 PLUS {2)
5118189 CONES.
& NOT SERVICED USE 5119326,
+ OBSOLETE.
1.3290 . RETAINER, CRANKSHAFT PULLEY
A 5180291 RETAINER {WASHERY ... ... ... c..0c0... 1 111}11 1 1]t]
A 5170513  RETAINER{WASHER} ................... .. 2
A 6157930  RETAINER (WASHER} ............. ... . ... 1 141
E133608 SPACER ©, .\t it 1
8922884  DECAL (CR/SHF TORQUE SPEC) ... ...... ... tIRETR AR AR ORI AE TN AR S AR RN AETE BRI N
A 271632 BOLT, 3/4°-16X1 3/4" (12,9001 ............ 1 111 1 1]t
A 223752 BOLT, 3/4°-16X2" {12.900%) ................ 1 1
A 223781 BOLY, 3/4".16X4 1/4" (12.9001} ... ... ..... 1
A 5153623 BOLT, t"-14X2 1/4" {12.9001} ... .. ......... 1 141
1.3295 - CONE, CRANKSHAFY PULLEY
5119189 CONE o 2 2 2
APRIL, 1983 PAGE 3 OF 1.3000C

COPYRIGHT 1983 GENERAL MOTORS CORPORATION

e




LFIG L NUMBER

4F

3A
4F

4¥
3A
3A

3A
A

38
3B
3A
3A

3A
3A

4F
4F

5

3

MPL ENGINES

PART

1.3280 -

NPN

1.3000C  CRANKSHAFT PULLEY

PULLEY, CRANKSHAFY

A PULLEY ASSY. INCLUDES INSULATOR IN
1.3311,

5133939 % PULLEY (8.38" DIA, 2 GROOVES}H{ITEM
7

5131109 *
5136421

5134223
5147168
51326586
5135992
5136438
5131724

132980 -

5180291
5157930
5133608
5135037
5109215
5129108
5187760
8Y22884
271632

223752

5153623
5120016

1.3295 -
5119189

13310 -
5131107

1.33171 -

5172711
5145047

PULLEY (6.25" DIA, 2 GROOVES) ............
PULLEY {7.5” DIA, 2 GROOVES, 9" DIA,,
ZGROOVESIETEM 20} ........ ... ... ...
PULLEY {8 DIA, 2 GROOVESITEMB) ... ....
PULLEY ABSY. (7.5" DIA, 3 GROOVES) .......
PULLEY {7.5" DIA, 3 GROOVES) . ...........,
PULLEY ASSY. {7.5" DIA, 8 GROOVES) .......
PULLEY ASSY. {7.5" DIA., 2 GROOVES) .......
KEY, 3/8" X 1" WOODRUFF . ... ............
* OBSOLEYE.
% NOT SERVICED, USE 6170452 AND
51280,

RETAINER, CRANKSHAFY PULLEY

RETAINER (WASHER) ...... ... ............
RETAINER (WASHER} ... ... ... ............
SPACER ...ttt e
SPACER ... . voioiii, e
SPACER (1.3055) .................... e
SBACER (13280} ... ..........cveuienin.n.
SPACER (13275} ...ttt enaannnn.
DECAL {CR. SHF, TORQUE SPEC} ............
BOLT, 3/4"-16X1 3/4” {12.9001%) ............
BOLT, 3/4"-16X2* {12.8001) ... ... ... .......
BOLT, 17-14X2 1/4" (128001} ..............
BOLY, 114 X3 1/27 ... ... ...

CONE, CRANKSHAFT PULLEY

LN{JS;J&ATOR ASSY., CRANKSHAFYT PULLEY

INSULATOR (£.3280) (ITEM 23} .. ............
INSULATOR {1.3280) GTEM 23} .. ........ ...

APRIL, 1983 PAGE

2
312
113
2
1
1
141
113
t
1
2i2
1
4 OF

1.3600C

COPYRIGHT 18983 GENERAL MOYTORS CORPORATION

DETROIT DIESEL

2
4 i 2
41314
9
1
1
t
21242
111§
1
11 -
1{1}1
H 1
1
1 1

2
512
6|5
7
1
1
2
1
1
1
191
1
t




DEYTRO!IT DIESEL 5 3 MPC ENGINES
1.3000C CRANKSHAFT PULLEY

...................... TYPES oo e
 PARY 2 2 2 2 3
G .U NUMBER ... NAME AND DESCRIPTION .. .. ..., .. 6izlrl21712!81219]2]113
ciei3j7|el7|0|{8lolglz]l1
1 5 8 3 3
1,3280 - PULLEY, CRANKSHAFT
A PULLEY ASSY. INCLUDES INSULATOR IN
1.3311.
NPN PULLEY (CUSTOMER FURNISHED} .. .......... 1
5136438 PULLEY ASSY. {7.50" DIA., 2 GROOVES) .. .. ... 1
5147168  PULLEY ASSY.{7.50" DIA., 3 GROOVES) ... .... 1
51350992 PULLEY ASSY. (7.50" DIA, & GROOVES) .. .. ... 1
5137477 PULLEY ASSY. {5.38" DIA. 2 GROOVES)
QTEM 7Y oo e 1
5138171 PULLEY ASSY. {5.38" DIA. 2 GROGVES)
QTEM 12) . e e 1
5139346  PULLEY {7.50" DIA, 3 GROOVES) .. ........ .. 11 1
138715  + PULLEY ASSY, (5.38" DIA, 2 GROOVES)
UTEM T2} oot e e 1
5139663 PULLEY ASSY. {(6.88" DIA, 12 POLY-
VEE GROOVESIHTEM 22) ... ... ....... 3
5143288 * PULLEY ASSY. (7.50° DiA., 5 GROOVES) ....... 1
5136388 * FLANGE (288" B.C) ... ........ .o, 1
5131724 KEY. 3/8"X% 1/4° WOODRUEF
(128350 oLt e 2i2)2 2)2 2
* OBSOLETE.
+ NOT SERVICED, USE 5126687 PULLEY,
5103073 SPACER AND 4-179816
BOLTS.
1.3280 - RETAINER, CRANKSHAFT PULLEY
. 5157930 RETAINER (WASHER) . ... .00, 1§11 191 1
\ 5180291 RETAINER (WASHER) . ............. ... ..... 111]1 111 1
; 5187760  SPACER(1.3275) ........ . v 1h1 1
. 271632 BOLT, 3/4"-16X1 374" (12.800%) ....... ... .. 111 1
5180629  BOLT, 3/4"-16X1 3/4° (12.9001} .. .. ... ... 1
. 223753 BOLT, 3/4"-16X2 1/4" (12.9004 . ... ... .... 1
. 5453623  BOLT, 1714X2 1/4" {12.8001) ... ... ... . ... 1111 1 1
5160266 BOLT, 17-14X2 3/4” (12.9001) ... .......... 1
1.3295 - CONE, CRANKSHAFT PULLEY
B119189 CONE . 21212 2
1.3311 - ;NSE;}LA'I{)R ASSY. CRANKSHAFT PULLEY
u
5145047 INSULATOR (ITEM 23} (1.3280) ... ......... .. 1 111 1
5172771 INSULATOR {ITEM 23) {1.3280} .. ... ... .. ... 1
APRIL, 1983 PAGE 5 OF 1.3000C

COPYRIGHT 1983 GENERAL MOTORS CORPORATION



DETROIT DIESEL 5 3 MPC ENGINE
1.3000C CRANKSHAFY PULLEY

...................... TYPES oo
PART 3 3
LG L NUMBER. ... ... ... NAME AND DESCRIPTION .. ........ 1ialz2 3. 3]7i3]8i4
611112 6iolsl1]o0
7 9 0 7
$.3280 . PULLEY, CRANKSHAFT
A PULLEY ASSY. INCLUDES INSULATOR N
13311,
NPN PLLLEY (CUSTOMER FURNISHED) ............ 111
4AF 5142222 PULLEY {5.38” DiA., 2 GROOVES)
(SPLINEDIITEM 7) . ov oot ians 1
4F 5143901 PULLEY (5.38" DIA. 2 GROOVES; 1.78"
DIA., 1 GROGVEIITEM 15) . .............. 1
aF 5144806 PULLEY {7.75" DIA,, 1 GROOVE; 5.38"
DIA. 2 GROOVES) (ITEM 14} . ............. 1
5106817 PULLEY {7.86" DIA., 4 GROOVES) ............ 1
ag 8526787 PULLEY, DAMPER {5.50" DIA, 2
GROOVESIHTEM B) ..o\ 1
A 8926388  PULLEY (5.38° DIA, 4 GROGVES) (ITEM
L R 1
4.3290 - AETAINER, CRANKSHAFT PULLEY
34 5180291 HETAINER (WASHER ... .. ... e, 1{1{3¢] 311 1
5170513 RETAINER (FLANGE} ... 0itireneinenn.. 2
BI130480  SPACER. ... ...t 1
5138786 SPACER (1.3055) . ... . 0. 1
9409231 BOLT, 3/8"—16 X 1-1/2° {12.800%8) . ......... 10
9430221 BOLT, 3/8"~-24 X 4-3/4” {1.2080) ........... 2
9412018 BOLT, 1/2"—20 X 2-1/4" (1.400%} . ... ... .... 4 :
3A 271632 BOLT, 3/4"-16X1 3/4° {12.9000) .. ... ....... 1 1
223752 BOLT, 3/4"-16X2° {12.8001) . ...... .. . 1 1 :
3A 223753 BOLT, 3/4°-16X2 1/4" (12.8001) ............ 1 :
223761 BOLT, 3/4"16X4 174" {12.800%) ............ 1
5130479  BOLT, 1714 X 1.840" . .. ... . ... oo .. 1
23014462  KIT, 6 PCS. 3/8°.24 HEX. CONE
LOCKNUT ($.4002} .. o\oroeeeneann. 2
1.3295 . CONE, CRANKSHAFT PULLEY
BTI9189 CONE ... e, 212 212
1.3310 - HUB, CRANKSHAFT PULLEY
BIZT107  HUB .. 1
23500432  HUB, FLANGED ... .....ovomr . 1
1.3311 - INSULATOR ASSY., CRANKSHASFT
PULLEY HUB
51727714 INSULATOR (ITEM 23){1.3280) .............. 1
MAY, 1987 PAGE 6 OF  1.3000C

COPYRIGHT 1987 GENERAL MOTORS CORPORATION




DETRO!T DI!ESE.L 53 MPC E£NGINES
1.30000  CRANKSHAFT PULLEY BELT

..................... TYPES ...
PART ) 8 1 1 1 1
FIG . O NUMBER ., L. NAME AND DESCRIPTION .. ..., . ... 4] P/ 0/1{111iv:it1i1]1
9 81110101 11211)14]1
1 186 2 1 3 5
1.3320 - BELT. CRANKSHAFT PULLEY DRIVE

SIZES GIVEN ARE EFFECTIVE LENGTH AT

WIDTH SHOWN. ALl BFLTS

ARE"PREMIUM® POLYESYER BELTS,

UNLESS INDICATED { M5} "MILITARY

STANDARD™.
0A 5139026 BELYT SET {2 BELYS){42.00"L., . B800"'W,) ..... .. H
OA 5137300 BELY SET {2 BEL TS} {38.00°L., BOO"W) . ... ... 1
0A 5126763 BELY SEY {2 BELTS) {40.00"L., .BOO™'W} .. ..... H
ac 9433645 BELY {47.50"L., 380"W.} ... ... . ... ... ..., H
GA 5132691 BELT SET (2 BELTS}HAB.007L., . 380"W.}

(7876 ... e 1
oc 9433624 BELT{37.00"L., 380°WY) .. ... ........... H
0A 5126447 BELY SEY (2 BELTS) (35.00°L., 500"W} . ...... H
QA 5136272 BELY SET {2 BELTS) {62.00"L., BOO"W.} . ... .., 1
OA 8128764 BELYT SE£T (2 BELTS) (44.80"L., 500"W .. ... .. 1 1
OA 5134212 BELY SET {2 BELTS){48.00°L., BOO"W.} ....... 1
0A 5126761 BELT SET {2 BELTS} (43.76"L., BOO"W. .. ... .. 1
DEC., 1983 PAGE t OF 1.3000D

COPYRIGHT 1883 GENERAL MOTORS CORPORATION

L




§

.FiG .., NUMBER

10A
10A
T0A
10A
104
10A
10A
t0C
104
10A

3

MPLC

PART

ENGINES

1.30000D  CRANKSHAFT PULLEY BELT

1.3320 - BELT, CRANKSHAFT PULLEY DRIVE

5126768
5172384
5126763
5126780
5126764
5137637
5128581
5133517
5126771
5135658

SIZES GIVEN ARE EFFECTIVE LENGTH AT
WIDTH SHOWN. ALL BELTS ARE
"PREMIUM™ POLYESTER BELTS, UNLESS
INDICATED {M.S.} "MILITARY STANDARD".

BELT SET {2 BELTS) (50.50"L, BOO*W} ... ....
BELT SET {2 BELTS) {47.00"L, 500"W.} ... ....
BELT SET {2 BELTS) (40.00"L., BOO'W) ... ....
BELT SET {2 BELTS) {4 1.50"L, BOO"W.)} .. .....
BELT SET {2 BELTS} {44.80"L., 500"W.) .......
BELT SET {2 BELTS} {63.00°L.. 500°W) ... . ...
BELT SET {2 BELTS}{54.76"L., 500"W) .......
BELT (39.00" LI(7.1878) ...........c.o.....
BELT SET (2 BELTS) {49.00°L., .500°W) ... .. ..
BELT SET (2 BELTS) {58.00"L., 500"W) .. .....

DEC,, 1983 PAGE

2 OF

1.30000

COPYRIGHY 1983 GENERAL MOTORS CORPORATION

BPETROIT DIESEL




DEYRO!T DLIES EL 53 MPC ENGINES
1.30000 CRANKSHAFY PULLEY BELT

..................... TYPES oo
PART 1 1 1 ]
FG L NUMBER.. ... ....... NAME AND DESCRIPTION .......... al1i4|t1lal1i4f1l86111i8]1
ojal2l4lalalelalr1iBgisis
1 3 5 7 4 6
1.3320 - BELT, CRANKSHAFT PULLEY DRIVE
SIZES GIVEN ARE EFFECTIVE LENGTH AT
WiDTH SHOWN. ALL BELTS ARE
"PREMIUM” POLYESTER BELTS, UNLESS
INDICATED (M.S.) "MILITARY STANDARD",
10GA B126758  BELT SET (2 BELTS} (33.007L., 5O0"W) .. ..... 1
ICA 5140927 BELT SET (2 BELTS) (28.00"L., 5OO"W) ....... 1
I0A 5128680  BELT SET {2 BELTS}(51.24"L., .500"W)} ... ... 1
10A 5128585 BELT SET {2 BELTS) (61.44°L, BOO"W) ... ... 1
ICA 5141154  BELT SET {2 BELTS) (50.00"L, .500"W} ....... 1
I0A  B1267859  BELT SET {2 BELTS) {36.50"L., .500°W)} ... ... 1
I0A  §139212 BELT SET {2 BELTS) {62,007, 500*WS ... .. .. 1
I0A 5138883  BELT SET {2 BELTS) {62.50"L, BOO*W) . ... ... 1
I0A 5128514  BELY SET 5{2 BELTS) (44.18°L., .380°W.)
BAZ1BY 1
10A 5100367 BELT §SEY {2 BELTS} (40.00"L., .500"W.}
VS ot 1
I0A  B136270  BELT SET {2 BELTS){56.00"L., .500"°W]} ....... 1
10A 5135685  BELY SET {2 BELTS) (57.50"L., .BOO™W) ..... .. 1
DEC., 1983 PAGE 3 OF  1.3000D

COPYRIGHT 1983 GENERAL MOTORS CORPORATION




DETROIY D{ESEL

FEG L

10A
10A
10A
10A

10A

10A
10A
104
10A
TOA
104
10A

PART

NUMBER. ..

1.30000

CRANKSHAFT PULLEY BELT

1.3320 - BELY, CRANKSHAFT PULLEY DRIVE

3813277
5136269
5172384
5136271
5135882

5130833

5131365
5126771
5136264
5135884
5136268
5146723
5136273

SIZES GIVEN ARE EFFECTIVE LENGTH AT
WIEBTH SHOWN, ALL BELTS ARE
"PREMIUMT POLYESTER BELTS, UNLESS
INDICATED {M.S} "MILITARY STANDARD".

BELT SEY {2 BELTS} .......

BELT SEY {2 BELTS) {60.00°L.,
BELT SET (2 BELTS) {47.007L..,
BELT SET (2 BELTS) {54.00°L.,
BELT SET (2 BELTS} (57.00"L.,

Y RLY ERN

BELT SET {2 BELTS) {49 00"L.

BELY SET (2 BELTS) {70.00°L... .
BELT SET {2 BELTS) (44.00"L.. .
BELT SET {2 BELTS) {61.00"L., .
BELT SET (2 BELTS) {45.00°1... .
BELT SET {2 BELTS) (51.00"L., .

* PROCURE FROM GMPD.

MAY, 1984

S00'W) .......
5O00"W} ... ...,
BOOWY . ... ...
B00°W.}

PAGE

4 OF

1.30000

COPYRIGHT 1984 GENERAL MOTORS CORPORATION




DETROCIT D{ESEL 5 3 MPC ENGINES
1.3000D CRANKSHAFY PULLEY BELY

...................... TYPES ... .o
PART 1 1 1 1 1 1
FiG ...NUMBER............. NAME AND DESCRIPTION . ... ..., .. gl11j8i1{gj1i9{1)811]198{1
7igieslaet1ial3(9i6i9172}9
8 L] 2 4 6 8
1.3320 - BELT, CRANKSHAFT FULLEY DRIVE
SIZES GIVEN ARE EFFECTIVE LENGTH AT
WIDTH SHOWN. ALL BELTS ARE
"PREMIUM” POLYESTER BELTS, UNLESS
INDICATED {M.S.) "MILITARY STANDARD".
GA 5134212 BELT SET {2 BELTS} {48.00°L., .500"W) ... ... 1
04 5130524 BELY SET {2 BELTS}{40.50"L, .BOO'W) . ... ... t
DA 5131363 BELY SET (2 BELTS){ED.257L., BO0"'W) .. ... .. 1
DA $130529 BELT SET {2 BELTS) {45.50"L., 500"W) ... .. .. 1
DA 5139026 BELT SET (2 BELTS){42.007L, BOO"W} ... .. .. H
A 5136267 BELY SEY {2 BELTS) {84007, BOG™"W} ... ... 1
7% 5132386 BELT SET {2 BELTS) {30.00"L, BOO"W)} .. .. ... 1
0A 5173880 BELT SET {2 BELYS) (32.007L., 500"W, ... ... 1
OA §130828 BELT SET (2 BELTS) {45.147L, BOOW} ., ... .. 1
DA 5130526 BELT SET {2 BELYS}{43.00"L, B00'W.) ... ..., 1
UA 5136268 BELT SET {2 BELYS) {63.00"L., SO0™WY) ... ... 1
A 5133198 BRELT SET {2 BELTS} {28.00"L., BO0*W) ... ... 1
DEC., 1983 PAGE & OF 130000

COPYRIGHT 1883 GENERAL MOTORS CORPORATION




DETROIT DIESEL 53 MPC ENGINES
1.3000D  CRANKSHAFT PULLEY BELY

..................... TYPES 0vvevt s
PART 1 2 2 2 2 2 2
CFIG L NUMBER ... ...l NAME AND DESCRIPTION .. .. ...... si2{0j2t2 2]2lz2i21al2ia]2
slol1loloflz2isl2 3/10|l4ia]4a
0 2 7 7 2 5
1.3320 . BELT, CRANKSHAFT PULLEY DRIVE
SIZES GIVEN ARE EFFECTIVE LENGTH AT
WIDTH SHOWN. ALL BELTS ARE
“PREMIUM® POLYESTER BELTS, UNLESS
INDICATED {M.S) "MILITARY STANDARD".
10A 5133319 BELT SET (2 BELTS) (48.00°L., 500°W)
VLSS et e 1
10A 5130523 BELT SET (2 BELTS) {38.38°L., .500°W.) ....... 1
104 5135299 BELT SET {2 BELTS) {36.00"L., .500°W.)
[FABTB) e 1
104 5136266 BELT SET {2 BELTS) {68.00%L., BO0*W) . ... ... 1
10A 5135883  BELT SET (2 BELTS} (63.007L., BOOW) ... ... ]
10A 5135298 BELT SET {2 BELTS}{31.00"L., .500"W.)
R £ 1
10A 5135655 BELT SET {2 BELTS} (58.00°L., BOOW) ... .. .. 1
10A 5134742 BELT SET {2 BELTS! {(41.00°L., .380"W.)
IMSHTABTE] o e, 1
10A 5137457 BELT SET (2 BELTS) (41.00°L., .500"W.}
Y XS R 1
10A 5135882 BELT SET {2 BELTS}{(67.007L., .5O0"W} . ... ... 1
10A 5135942 BELT SET {2 BELYS} (§5.00"L., 5OO"WS ....... 1
104 5135880 BELT SET {2 BELTS) {37.00°L., .500"W.)
(FABTBY o oo 1
104 5137300 BELT SET {2 BELTS) {38.00"L., 500"W.)
MS) e 1
10A 5139028 BELT $£T (2 BELTS) {42.00").., .500"W} .... ... 1
MAY, 1687 PAGE 6 OF 1.3000D

COPYRIGHT 1987 GENERAL MOTORS CORPORATION



DETRO:!T BDiESEL 5 3 MPC ENGINES
1.3000D CRANKSHAEY PULLEY BELY

..................... TYPES ...
PART 2 2 2 2 2
LFIG L NUMBER. .. ... ..., NAME AND DESCRIPTION ,....... .. ajzleizlslaoiglioielz|?7i2i7]3
6/laj1lsisi6l8l6]{1|7 Fa 6
7 4 6 0 1 6
1.3320 . BELT, CRANKSHAET PULLEY DRIVE
SIZES GIVEN ARE EFFECTIVE LENGTH AT
WIDTH SHOWN. ALL BELTS ARE
*BREMIUM” POLYESTER BELTS, UNLESS
INDICATED {M.S.) “MILITARY STANDARD".
104 B139212 BELT SET {2 BELTS} {69.00°L., .500"W} ... . ... 1
104 5140186 BELT (50.007L.,, 1.28"W.} (FOLYVEE} ......... 1
10A 5135884  BELT SET {2 BELTS} (44.007L., 500" W.}
Ry R 1
10A 5141154  BELT SET {2 BELTS) 50.00"L., 500"W) ... ... 3
10A 5135880 BELY SET {2 BELTS} {37.00"1., .500"W.)
FASTBY oo 1
104 5137108 BELT SET (2 BELTS} (46.007L., .500"W}
VLS et : 1
10A 5140747 BELT SET (3 BELTS} (67.00" L., 500"
R I U 1
104 5121340 BELT SET (2 BELTS) (50.00"L., 500°W)
(MS}(12.8048) .. .. .. ... ... ........... 1
10A 5142322 BELT SET (2 BELTS} {(44.00" L., 500" '
WHIM.S) e ]
10A 5144726 RELT SET (2 BELTS) {46.00"L., .500° W ... .. .. 1
10A 5146723 BELT SET (2 BELTS} (45.00"L., .5OO"WY ... . ... 1
I0A  5143240G  BELT SET {2 BELTS} (34.00"L., 500°W) .. .. ... 1
i0A 5147900 BELT SET {2 BELTS) {45.00"L., 500"W.)
SY o 1
I0A 5104790  BELT SET {2 BELTS) (40.00" L., .500" :
WY 1
!
3
.
DEC., 1083 PAGE 7 OF 1.3000D

COPYRIGHY 1983 GENERAL MOTQRS CORPORATION




DETROIT DIESEL $3 MPC ENGINES
1.4000A  FLYWHEEL

PART 8 2 2
CFIG LU NUMBER L. NAME AND DESCRIPTION . ........ 6 ajzlse 8i3{0i3]|2i3
siginlalasizio 1102
3 3 0 3] 1
1.4001 - FLYWHEEL ASSY.
FOR TYPE 306 USE TYPE 378,
INCLUDES GEAR IN 1.4010.
“C- INDICATES A CHAMFERED ASSY.,
*NE® 1S NON-CHAMFERED.
BA 5145500 FLYWHEEL ASSY {(SAE #2310 . ... ... ..... H
BA 5177025 FLYWHEEL ASSY, (SAE B2)INCY. ............ 1
EA 3228333 FLYWHEEL ASSY. (SAE #UINGY. .. .......... 1
5B 5121592 FLYWHEEL ASSY. (SAE 221 ING). ... ......... i
A 5121047 FLYWHEEL ASSY. [SAE #3)INCY. .. .......... ]
EA 5116304 PLYWHEEL ASSY. {SAE #4IINCH. ... ... ...... 1 1
BA 5119213 FLYWHEEL ASSY. {SAE #43(NCh. .. .......... 1
BA 5116305 FLYWHEEL ASSY. [SAE #3) NG .. .. .. ....... 1
58 5124362 * FLYWHEEL ASSY. {SAE #2) (5138588
NG e e 1
5A 5124263 FLYWHEEL ASSY. {SAE #4)INCH. . ... ... ... .. |
5A 5124264 + FLYWHEEL ASSY {SAE #4)INCH. ........ . ... 1
5AB 5120753 PLATE, SCUFF [BOLT RETAINER) .. ........... 11i] 1
5A B 51266713 PLATE, SCUFF (BOLT RETAINERY .. .. ......... 1 t{1]lv]+dsef
S5A.8 5143270 PLATE, SCUFF {(BOLT RETAINER} .. .. ... ..... 1
BAB 8408129 BOLT, LOCK {1 3747 3{12.9001) .. ..........
5A B 0410925 BOLT. LOCK {2 1/4" L}{12.800%) . ....... ... 68
AR 8412018 BOLT. LOCK{Z 178" L) ... o e, 6j6i6[(6]6 3
5ABE 8410215 BOLT, LOCK {2 17271 }{12.800% ... ......... &
5A.B 9411631 BOLT, LOCK {2 374" L}{12.8000) ........... &
SA8 8409606 BOLT, LOCK {2 7/8* L) (12,8001 . ... ....... 6
5AE 8412020 BOLT. LOCK 3" LY .. . . .. : 6
* NOT SERVICED: U5E ASSY. SHOWN IN
PARENTHESES.
+ OBSOQLETE. :
1.4010 . GEAR, FLYWHEEL HING
BAB 5110894 GEAR (SAE #2902 TEETHY . .. .. ... .. ....... i
5A.B 5188030 GEAR (SAE 2102 TEETH) ... ... .. ..., 1 i 1
5112743 GEARISAE 1118 TEETH) ... ... ... ... ... 1
5AB 5116301 GEARISAE #3128 TEETH} ... ... ... 1 $ .
BAB 5116288 GEARISAE F4-1TT TEETHY .. ...l 111 1 111 ;
1.4040 . BEARING, CLUTCH PILOT
FOR CLUTCH PiLOT BEARINGS NOT
LISTED HERE, REFER TO 8.1450.
5A 807302 BEARING (N.D. Z99605X1978) ... .. ... ... .. i
5A 954421 % BEARING (N.D. 780SLISY .. ... ... .. .o en.., H
BA 806986 BEARING {N.D, ZOSS06PLRIC ... ... ...... 1 111
% NOT SEAVICED, USE 907302,
ALIG., 1980 PAGE 1 OF 1.4000A

COPYRIGHT 1980 GENERAL MOTORS CORPORATION



DETROIT DIESEL
1.4000GA FLYWHEEL

..................... TYPES .. ... L
PART 8 2 3 3
CLFIG L NUMBER L NAME AND DESCRIPTION ......... 6 siziglz2jeisioislaia
glo|a . ajo|7i0iB|1i0]|2
3 3 6 0 9 1
1.4045 - RETAINER, CLUTCH PILOT BEARING
5108008 RETAINER (PRESSED IN CRANKSHAFN
(L4000 1
OCT. 1879 PAGE 2 OF  1.40004

3 O "6 COPYRIGHT 1878 GENERAL MOQTORS CORPORATION

L T T T e —"



53 MPC ENGINES DETROI!T DIESEL
1.4000A  FLYWHEEL
e TYPES . o
PART 3 3 3 3 3
CFIG . NUMBER ... NAME AND DESCRIPTION . .... . ... 2i3i2)3l2i3|3iafaizjais
ai2isizlgizioisl2iajs)a
5 7 9 1 3 6
1.4001 - FLYWHEEL ASSY.
INCLUDES GEAR IN 1.4010.
*C” INDICATES A CHAMFERED ASSY.,
“NC* 15 NON-CHAMEERED,
54 57194618 ELYWHEEL ASSY. (SAE #41INC) . ... ... ......
SAB 5118225 FLYWHMEEL ASSY. (SAE £31INCH. ... ......... 1
BA 5119227 FLYWHEEL ASSY. (SAE #3IINCH. . .. ... ..... 1
5AB 6115495 FLYWHEEL ASSY. (SAE #£31(NC). ... ... .. ... 1
548 B119375 FLYWHEEL ASSY {SAE #3)INC). ... ........ 1
5AB 5124929 FLYWHEEL ASSY. (SAE £3)INC) . . .. ......... 1 1
BA 5116358 = FLYWHEEL ASSY. (SAE 23} (NCYSD-141} . ... .. 1
BA 5122054 FLYWHEEL ASSY. {SAE #21 INC)............. 1
5A E118306 * FLYWHEEL ASSY. (SAE #3J(NCi. ... ......... 1
54 5119316 * FLYWHEEL ASSY. (SAE #3)(NCH. ... .. ....... 1
5A 5124627 ELYWHEEL ASSY. (SAE 31 1NCH. ... ....... 1
548 B126671 PLATE, SCUFF (BOLT RETAINER) . .. ... ... . ... 1tiv )| 1isl 1 1]
5AB 8409129 BOLT, LOCK {1 3/4"L3{12.800%) ... .. ... ... 6
548 9408812 BOLT, LOCK {270} v o vt oo e &
SAE 9412018 BOLT, LOCK {2 474" L oot i cl6l616|6 616|686 6
= OBSOLETE
= NOT SERVICED. USE 5148152 AND
5116301,
1.4010 . GEAR, FLYWHEEL RING
“aAB  B118301 GEAR (SAE #3126 TEETH) ... ... .00l AT IR TR O AT O EERERE
VB 5116288 GEAR (SAE 4.1 11 TEETH) . ... ... ... .. .....
2AB 5118302 GEAR (SAE #2138 TEETHI ... .0 .. 1

MAY, 1879

PAGE

3 OF 1.4000A

COPYRIGHT 1978 GENERAL MOTORS CORPORATION




DETRO!IT DIESEL 5 3 MPCL ENGINES
1.4000A FLYWHEEL

..................... TYPES ...
PART 2 3 3 3 3
G L NUMBER L. L NAME AND DESCRIPTION ... ... .. 413141314 3:8|316812]/6:3
0i4ji7|14i9|5i6[5i0;6]|3]6
& 8 0 7 4
1.400% - FLYWHEEL ASSY.
INCLUDES GEAR IN 1.4010.
“C* INDICATES A CHAMFERED ASSY.,
“NC* 1S NON-CHAMFERED.
548 5124805 * FLYWHEEL ASSY. {SAE £2) (5138224)
NG - o 1
54 5119184 FLYWHEEL ASSY (SAE #2)(NC}. ... ... ... .. 1
5AE  B12BE77 FLYWHEEL ASSY. (SAE #20INC) ... ... ..... .. 1
SA B124473 .« FLYWHEEL ASSY. (SAE £2)(NC) ... .. ... .. .. 1
BA 5125198 FLYWHEEL ASSY. (SAE #3)INCY. . ... ... ... . I SRS AP SRR DU B D Y (Y
) 5726346 FLYWHEEL ASSY. (SAE #3VINC}. ..., .. .. 1
54 5126192 .« FLYWHEEL ASSY. {SAE #4}(NC). .. ... ... .. 1
58 5123831 FLYWHEEL ASSY. (SAE 2IINC)............. 1
B B103818 . FLYWHEEL ASSY. [SAE B (NC}.......... ... 1
54 5126527 FLYWHEEL ASSY. {SAE £31(NC}. .. ... ....... 1
54 5126865 & FLYWHEEL ASSY {SAE #£a)(NC). ........ .. . 1
54 5126191 -+ FLYWHEEL ASSY. {SAE #2}INCI .. .......... . 1
5AB 5126671 PLATE, SCUFF (BOLT RETAINER) ... .......... NERE 1111 ttii1
EAB 5120753 PLATE, SCUFF {BOLT RETAINER) ... ......... 1
SAE 5409128 BOLT. LOCK {1 3/4” L) {12.9001) ... ... .... 6 &
548 9412018 BOLT LOCK {2 174" L3 .o, slejsjc!ls & 6 6
548 8412015 BOLT, LOCK {2 172" LY .o oo 6
BAE 9412018 BOLT, LOCK {2 B/8" L) 0o, 6
* NOT SERVICED; USE ASSY. SHOWN IN
PARENTHESES.
+ OBSOLETE
# NOT SERVICED; USE 5125756 PLUS
$D-114.
1.4010 - GEAR, FLYWHEEL RING
5A.8 5116302  GEAR(SAE #2138 TEETH) ................. RN 1
5A8 5116301 GEAR {SAE #3126 TEETH) . .............. .. t i1 1}
548 5116289 GEAR {SAE #4111 TEETH) ... ............. 1 1
548 5188030  GEAR{SAE #2102 TEETHI ................. 1
1.4040 . BEARING, CLUTCH PILOT
FOR CLUTCH PILOT BEARINGS NOT
LISTED MERE, REFER TO 8.1450,
54 B0E5BE BEARING (N.D. ZO99506PLRIC) ............ .. 1
5A 807594 BEARING {N.I, ZOSBOBX1C) ... vvrnnnn .. 1
MAY, 1878 PAGE 4 OF  1.4000A

COPYRIGHT 1879 GENERAL MOTORS CORPORATION




5

M P L

PART

CFIG L NUMBER

54
A

SA
5AB
58
54
A
SA
8A
548
HAB
5A.B
SAB
BAB
5AB
5AB
SAB

548
BAE
BAB

54
5A

1.4001 .

5128587
5126414 %

51272583
5127040
5108231
5125960
51257586
5127468
5127302
51181858
5126677
5143270
4408128
8400612
89412018
BAT2020
8415174

I+

1.4010 .
5116302

5116301
57116289

1.4040 .

207302
254293

ENGINES
1.4000A FLYWHEEL

FLYWHEEL ASSY.

INCLUDES GEAR N 14010
LT INDICATES A CHAMFERED ASSY.,
"NCT IS NON-CHAMFERED.

FLYWHEEL ASSY. {SAE 3 INC). . ...........
FLYWHMEEL ASSEY. {SAE £2) INC)

(BABB224}. . oo
FUYWHEEL ASSY. (SAE 243 (NCH. .. ... ... ...
FLYWHEEL ASSY. (SAE #21(NCY. . ... ... ....
FLYWHEEL ASSY. (SAE #2) (NG} . . ... ........
FLYWHEEL ASSY {SAE £33N . ......... ...
FLYWHEEL ASSY. {SAE 24} INC) .. ... .. ......
FLYWHEEL ASSY. {SAE #£4)INC).............
FLYWHEEL ASSY. {SAE £3)NC .. . .........,
FLYWHEEL ASSY (SAE #21(NCH. ... .........
PLATE, SCUFF (BOLT RETAINER) ... ..........
PLATE, SCUFE (BOLT RETAINER} ... ........ ..
BOLT, LOCK {1 3/4° L} (12,8001 ...........
BOLT, LOCK {27 1] et e
BOLT. LOCK (2 147 L) oo
BOLT. LOCK {3 L) e
BOLT, LOCK {3 1/2° LY oo
+ OBSOLETE.

% NOT SERVICED; USE ASSY. SHOWN IN

PARENTHESES,

% NOT SERVICED; EXPERIMENTAL PART

ONLY.

GEAR, FLYWHEEL RING

GEAR {SAE #2138 TEETM}......... ... ...
GEAR (GAE 3 - 126 TEETH .. ..............
GEAR(SAE #04 - 11T TEETH) ... ... o0 L. ..
BEARING, CLUTCH PLOT

FOR CLUTCH PILOT BEARINGS NOT
LISTED HERE, REFER TD B.1450,

BEARING {N.D. BBEOBX1878) ...............
BEARING {N.D. 77502X1C . ................

MAY, 1978 PAGE

3
83
517
2
1
i
111
&
1
H
§ OF

1.40004

COPYRIGHT 1878 GENERAL MOTORS CORPORATION

DETROIT DIESE L

AT
83
E: 8
8
i
1
11
6: 6




DETROITYT DIVESEL 5 3 MPC ENGINES
1.4000A FLYWHEEL

,,,,,,,,,,,,,,,,,,,,, TYPES .o
PART 4 4 4 4 4 4
FIG ... NUMBER ........ .... NAME AND DESCRIFTION . ... ... . olajolaitiajr1(aiz|ala
170 0 11612 4 4
2 g8 5 1
1.4001 - FLYWHEEL ASSY.
INCLUDES GEAR IN 1.4010.
“C INDICATES A CHAMFERED ASSY..
"NC* 1S NONCHAMFERED.
5 5128082 ELYWHEEL ASSY. (SAE £221{NC} . .. .......... 1
3A 5127017 * FLYWHEEL ASSY. (SAE Z3INC . .. ... ... .. 1
3A 5125195 FLYWHEEL ASSY. (SAE £31{NC). ... ... . ... 1
A 5129196 FLYWHEEL ASSY. (SAE #31{NC) . ... ........ 1
e 5129275 FLYWHEEL ASSY. (SAE #2J(NC) . ... ........, 1
34 5129521 & FLYWMEEL ASSY. (SAE 22} (NC) (SD-87) ... .. 1
SA 5129356 FLYWHEEL ASSY (SAE Z21INC). .. .......... 1
5127241 FLYWHEEL (POWER TAKE.OFF}) (8.1008) .. ... .. 1
34 5147002 FLYWHEEL ASSY. (SAE E3)INC). .. ...... ..., 1
34 5118213 FLYWHEEL ASSY. {SAE #4)INCH. ... . ... ..... 1
A 5108657 FLYWHMEEL ASSY {SAE HAJINCH. . ... ... .... 1
iAB  B108Ej4 FLYWHEEL ASSY. (SAE Z31INC). ... ... .... 1
SAE 5126671 PLATE. SCUFF (BOLT RETAINER) ............. R 1111 Tty
JAB 5127252 -+ PLATE. SCUFF (BOLT RETAINER} . ............ 1
JAB  B143270 PLATE, SCUEF (BOLT RETAINER} .. ........... 1
A8 DA1BB27 BOLT. LOCK {1 3/8" LI(B.1008) . .. .. ........ 4
AB 9408129 BOLT, LOCK (1 3/4" LI{12.8001) ... ........ 6
AB 9608512 BOLT LODK 27 bl oottt 5
AE 8412018 BOLT. LOCK{Z /47 LY oo, 6 & 6 6 8ig |6
AR 8412019 BOLT, LOCK {2 578" bl v ove v, &
AB 8415174 BOLT, LOCK {3 1/2° L oo 6
* ALSO INCLUDES BUSHING IN 1.4040.
@ NOT SERVICED: USE 5108231 PLUS
1-9544 10 BEARING.
~ OBSOLETE
14010 . GEAR, FLYWHEEL RING
AB 5116302 GEAR (SAE $£2- 138 TEETH) .. ... oot 1 11111
AB  B116301 GEAR (SAE #2. 1268 TEETH) .. . ............. 11141 1 1
AB  B116289 GEAR (SAE #£4 - 111 TEETH} . .. ... ovvun.. ' 11y
1.4040 - BEARING, CLUTCH PILOT
FOR CLUTCH PILOT BEARING NOT LISTED
HERE, REFER TO 8.1450.
A 907302 BEARING IN.D. 296605X1978) . ............. 1
A 904983 BEARING IN.D. 298508X1C) ... . ............ 1 1
5126667 BUSHING ... . e 1
MAY, 1978 PAGE 6 OF 140004

COPYRIGHT 1879 GENERAL MOTORS CORPORATION




DETROIT DIESEL

LLFG

5A.8
EAB
SA.B

PARY

.. NUMBER.. ..

1.4001 -

5300173
5102023

5108238
5108299

5109429
5109231

1.4000A FLYWHEEL

FLYWHEEL ASSY.

FOR TYPE 447 USE TYPE 347,
INCLUDES GEAR IN 1.4010.

“C" INDICATES A CHAMFERED ASSY.,
"NE" 1S NON-CHAMFERED,

FLYWHEEL ASSY. {SAE #£1}(NC} ...........
FLYWHEEL ASSY. {SAE #3310 ............
5109042 = FLYWHEEL ASSY. {SAE # 1} {C}{SD-146)
FLYWHMEEL ASSY. {SAE #3JINCY . ..........
FLYWHEEL ASSY. {SAE #2VINCY ... ... ...
5109029 .+ FLYWHEEL ASSY. {SAE #3) (NC)
FLYWHEEL ASSY. {SAE #2)INC) . ..........
5109436 .+ FLYWHEEL ASSY. {SAE 32} {NC)

5109405 J FLYWHEEL ASSY. {SAE #1)

5126671
9408129
9409512
8412018

1.4010 -

5116302
5116301
5108022

INCHSD-197) ... i e
PLATE, SCUFF (BOLT RETAINER) ...........
BOLT, LOCK 1/27.206X1 3/4" {12.800%) ... ..
BOLT. $/2°20X2" ... ... ...
BOLY, +/2720X2 174" .. ... ... .. ...

- OBSOLETE, NO REPLACEMENT.

* NOT SERVICED; FOR SERVICE USE
1-5108023 FOR MODEL 5062-3000 OR
1-8130544 FOR MODEL 5062-7000.

= NOT SERVICED, USE {1} 5148152, {1)
5116302 AND 5D-1486,

# NOT SERVICED, USE FLYWHEEL BLANK
5148265 AND RING GEAR 5116302
AND 5D-187.

GEAR, FLYWHEEL RING

GEAR (SAE #£2 - 138 YEETH} ..............
GEAR(SAE #3126 TEETH) ..............

GEAR {SAE #3 - 93 TEETH) {L. 4. BENDIX

CHAMFER} .. ... ... ... e

NOV., 18986 FAGE

FLYWHEEL ASSY {(SAE #2VINCY ... ...,
5109628 * FLYWHEEL ASSY. {SAE #3) (NC)

7 GF

1.4000A

COPYRIGHT 1386 GENERAL MOTORS CORPORATION

It b

M P

C ENGINES

614
6
3
1
1
I
6
&




DETROI!IT DIESEL 53 MPC ENGINES
1.4000A  FLYWHEEL

..................... TYPES ..
PART 4 4 4 4 4 4
CFHG 0 NUMBER L L NAME AND DESCRIPTION ... ... .. Ti4; 714181481491 4[8 8
T17]6:1811:18|l3:8|(3:8;8/|0
] o 2 g B 3
1.400% - FLYWHEEL ASSY.
INCLUDES GEAR IN 14010
“C" INDICATES A CHAMFERED ASSY.,
"NC® 18 NON-CHAMFERED.
58 51098460 . FLYWHEEL ASSY (SAE £2) (INCESD.186F . .. . .. 1
BA BY62720 S FLYWHERL ASSY. {SAE BIIINCH. . ... ... L. $
54 £10098¢ FLYWHEEL ASSY {SAE #E3)INC). .. .. ... ... 1
5B 51088271 = FLYWHEEL ASSY. (SAE #£3) (NCHSD-236) .. .. .. 1
5a.B 5170817 FLYWHMEEL ASSY {SAT £33(NCH. ... ..., . ... 1
5B 5162984 FLYWHEEL ASSY. (SAE 23 (INCY.. ... ... .. .. 1
5B 57108873 FLYWHEEL ASSY {SAE £2I(NCH. .. ........ .. i
5A 5179194 £ FLYWHEERL ASSY {SAE £3)INC}. . ... ..... ... ¥
A 5136822 FLYWHMEEL ABSY {SAE 3140 .. ... ... ... .. ¥
58 5108028 FLYWHEEL ASBY (SAE #2JINCY, .. ... ... ... :
5A 5130802 = FLYWHEEL ASSY. (SAE 23} INCHSD.235). ... .. 1
54 B179301 = FLYWHMEEL ASEY. (SAE #3) INCHSD-234) . .. ... i
54,8 85126671 PLATE SCUFF (BOLT RETAINER} . ..., ... ... LI T T T T A R O O O T I N SO O
8409929 BOLT LOCK {1 374" LI{12.8001 ... ... ... &
5AB 8409512 BOLY, LOCK{2" L ... ... o .. 616
S4B 89412018 BOLT LOCK (21747 L) . .o & 61 & §j86;: 86
BAB 8412020 BOLT LOCK (3" Ly ... . e &
5AB 8415174 BOLT LOCK (3 1/27 00 . o e 8
BAR 9408213 BOLYT LOCK (4" Ly ... ... .. ... ... .. ... §
3 OBROLETE
= NOT SERVICED, USE 5149203 AND
£116301.
+ NOT SERVICED, USE B148205 AND
5118302,
1.4010 . GEAR, FLYWHEELL RING
A B 8116302 GEAR{BAE #£2 - 138 TEETH} . ... . ... ... .... 1 141
5AE 5116307 GEAR {SAE 23 - 126 TEETH} ... ... ... .. ... 1111101 1 1131
5136866 GEAR (SAE #3126 TEETH) . .. ... .. ..., ..., i
1.4075 . DISC, FLYWHEEL FLEXIBLE COUF.ING
5122072 BISC 1
5136910 DISC ... ¥
5170518 DISC ... . 3
5408079 BOLT, 3/8°-16X7/8" LOCK {12,9001) ..... ... g
6836873 PACKAGE, 3/87.24 MEX. CONE LOCK
NUT (6 NUTS PER PKGH(8.4002 . ... ..., .. 1
MAY, 1978 PAGE 8 OF 1.4000A

COPYRIGHT 1679 GENERAL MOTORS CORPORATION




5 3 M PC ENGINES DETROGIT DIESEL
1.4000A FLYWHEEL

..................... TYPES 0. ..
PART & 5 5 B 5
CFIG . NUMBER ... NAME AND DESCRIPTION ... .. .. .. CEN-ER 1/868|1{8l2iB|3i8
510 113j1]6i116i2]10]3
7 5 7 7 2
1.4007 - FLYWHEEL ASSY.
INCLUDES GEAR IN 1.4010,
"C" INDICATES A CHAMFERED ASSY.,
"NC* 15 NON-CHAMFERED,
5A 5130548 = FLYWHMEEL ASSY. (SAE #3) INCHSD.149) . .. . 1
§8 5108231 FLYWHEEL ASSY. (SAE £2)INC). ... ... ... 1
54 5131386 FLYWHEEL ASSY. (SAE %A} INCY. ... ......... 1
54 5131588 FLYWHEEL ASSY. (SAE 24} INC) . ... . ..... ... 1
58 5131635 # FLYWHEEL ASSY. (SAE #2) (NCHSD-145} . ... .. :
58 B1231810 < FLYWMEEL ASSY. (SAE #21INC) .. ... .. ... .. 1
58 5131816 -+ FLYWHEEL ASSY. {SAE 22} (NC}. ... ......... 1
58 B131382 .+ FLYWHEEL ASSY. (SAE £21(NC}. ... ... .. ... 1
5A 51978489 FLYWHEEL ASSY. {SAE 23} (INCLUDES
PINDINGT . oo e 1
54 5132807 FLYWHEEL ASSY. (SAE #3IINC) ... .. ... ... 1
54 5131322 .« FLYWHEEL ASSY. (SAE 23 (NC}. .. ... ..., .. 1
58 6129114 * FLYWHEEL ASSY (SAE #3)INC). .. .......... 1
BAE 5126671 PLATE. SCUFF (BOLT RETAINER) ... ......... titteiri vt BERE
456360 PIN, 3/16"X3/8" ROLL (12.8278) ... ... ...... B
9409128 BOLT, LOCK {1 3747 L} {12.8001} ........... 1
5AB 9409812 BOLT, LOCK {27 L) oo & 6i6!6
A5 9412018 BOLT LOCK {2 174" L) ... o 6 6 6 6i616
5AB 9415174 BOLT, LOCK {3 /2" L ..o, 6
5111467  WASHER{I.8360} .......... ... .. .. ... B
5108435 WASHER 3/8 {12.4010) ... ... .. ..... .. &
+ OBSOLETE,
* RING GEAR NOT AVAILABLE
SEPARATELY.
= NOT SERVICED, USE 5148152 AND
5116301,
# NOT SERVICED, USE 5148152 AND
5116302,
1.4010 - GEAR, FLYWHEEL RING
5A8 5116302 GEAR (SAE #2 . 138 TEETH}. ... ... ....... 1 R RN
548 5116301 GEAR (SAE #£3- 126 TEETHY. . ... ........ .. 1 11114
5AB 5116289 GEAR{SAE #4 - VT TEETH}. ... ... ........ 111
1.4040 - BEARING, CLUTCH PILOT
FOR CLUTCH PILOT BEARINGS NOT
LISTED HERE, REFER TO 8.1450.
BA 804883 BEARING (N.D. Z89B05X1C) ................ 1
5A 854254 BEARING (N.D. BRO2EXTKE4} . ... ... .. ... 1
5A $07187 BEARING {N.D. ZO98604X1C) ... . ... ......... 1

MAY, 1878 PAGE 8 OF 140004
COPYRIGHT 1878 GENERAL MOTORS CORPORATION



53 MprC ENGINES DETROIT DIESEL
1.4000A FLYWHEEL

..................... TYPES ... ..
PART ] 3 B 5 &
G O.ONUMBER Lo NAME AND DESCRIPTION .., ... ... ol {+{6!1 B6[1|6;2[6:3
E|10j0{1:3;11[86!% 2370613
7 2 & 7 7 2
14060 . COUPLING, ENGINE DRIVE SHAFT FLEXIBLE
BIB16T76 COUPLING ... ... . . i 1 1
B4OS0OYS  BOLT 3/B%-16X7/8° LOCK {12.8001) .......... 8 g
MAY, 1978 PAGE 10 OF 140004

COPYRIGHT 1878 GENERAL MOTORS CORPORATION




bETROSIY DIESEL 5 3 MPC ENGINES
1.40004 FLYWHEEL

,,,,,,,,,,,,,,,,,,,,, TYPES ...
PART 8 & 5 5 B 5
LFIG L NUMBER L. Lo NAME AND DESCRIPTION ... ... ... 315|354 5|5!5:5:6:5
BEla3|gi4 ;2411 E|BiB;2]|6€
& O g 3 8 4
1.400% - FLYWHEEL ASSY.
INCLUDES GEAR IN 1.4010,
"CU INDICATES A CHAMEERED ABSY.,
"NCY 15 NON-CHAMEERED.
NPN FLYWHMEEL ABSY. {CUSTOMER
FURNISHED) .. ... ... ... ..o . 1
54 5132876 = FLYWHEEL ASSY. {SBAE £ 3} (NOISD1B0H. .. . .. 1
A 51280868 FLYWHEEL ASSY (SAE #3NO) .. ... ... .. ... 1
&8 5133512 FLYWHEEL ASSY (SAE B3 INCH. . ... ... ..., 1
BA 5132966 % FLYWHMEEL ASSY. (SAE 2=3pINC) ... .. ... ... 1
58 5133347 FLYWHEEL ASSY. {SAE Z2IINC}. ... ...... . .. H
S8 5133508 . FLYWHEEL ASSY {BAE 2} (INCH. .. .. ... .. 1
54 £1382z24 FLYWHMEEL ASSY. (SAE 21 (INCH. .. ... ... ... 1
EA 5133624 FLYWHEEL ASSY (SAE #33(NCH. .. .. ... ... 1
BA 5134085 FLYWHEEL ASSY (BAE 2£2;INC)............. 1
A 5132878 = FLYWHEEL ASSY {GAE £2) (NCHED-144}, ... .. 1
SA BI134183 < FLYWHEEL ASSY (BAE #2IINC) ... ... .. 1
EAB 5126671 PLATE. SCUFF (BOLY BETAINER) .. ........ ... L2 T T T T T O O O O OO 1101
29408129 BOLT, LOCK {1 374" L3112900Y ... ... ... <]
5A.8 8408512 BOLT, LOCK (27 L) ... ... o 616 6
SAB 9412018 BOLT, LOCK {2 1/ L} ... .. o 616 E16: 66 &
+ OBSQLETE.
= NOT SERVICED, USE 5148152 AND
51163017,
% NOT SERVICED; USE 81363138,
1.4008 . SEAL. FLYWHEEL Oil
5121748 BEAL e 1
6525225 SEAL ... 1
1.4010 - GEAR, FLYWHEEL RING
54,8 58116302 GEAR{BAE #£2 - 13BTEETH) . ... ........... 111741 1 1
5AB 5118301 GEAR{SAE £3 - 126 TEETHY .. ... .. ... .... L2 O I 1 1
1.4040 - BEARING, CLUTCH PILOTY
FOR CLUTCH PiLOT BEARINGS NOT
LISTED HERE, REFER TO B.1450.
NEN BEARING (CUSTOMER FURNISRED} .. ......., 1
84 807302 BEARING (N.D. 2896058X1878) ..., ......... . 1
BA 504982 BEARING (N.D. Z989605X1878) .............. i
14060 - COUPLING, ENGINE DRIVE SHAFT
FLEXIBLE
5133530 COQUPLING ABSY. ... .. ... .. .. .. ... 1
8408079 BOLT. 3/8"16X7/8" LOCK (12.800Y) ........ 8
MAY, 1878 PAGE 1Y OF  LAQO0A

COPYRIGHT 1878 GENERAL MOTORS CORPORATION



5 3 M PO

PART

FIG . NUMBER . .

1.4001

5134216
E134417
5136215
5135264

£135744
5181673
5136138
5133530
5126671
5720753
5143270
8408125
8409512
5412018
8410825
89411631
8412020
8415174
24G907EH
85408832
84096086

mw wom

P» » p» Pr PPP PPPOBPPRPTOPP

5

e W w

1.4010 .

58116302
B1316301
53188030
5110884

Popy
pregeegeen)

14040 -

A 804983

51310786
5134743 «+
5131381 =+

5138237
B135433 -«

ENGINES
1.4000A FLYWHEEL

- FELYWHEEL ABSY.

INCLULES GEAR N 1.4010
“COINDICATES & CHAMFERED ASEY.,
"NC™ 18 NON-CHAMFERED.

FLYWHEEL ASSY. (SAE 2 INCI ... ... .. .....
ELYWHEEL ASSY. (SAE Z21INCH. . ... ..., ...
FLYWHEEL ASSY. (SAE 225 (NCH. . .. ..., .. ...
FLYWHEEL ASSY. (SAE 223 (NCH. . ... ........
FLYWHEEL ASSY. [SAE £21INC}. .. ..........
FLYWHEEL ASSY. (SAE #31INCl.............
FLYWHEEL ASSY. (SAE #31 (INC}. .. ..........
FLYWHEEL ASSY. {SAE #31(NC} . ... .........
FLYWHEEL ASSY. (SAE#23(C ... ... v er..
FLYWHMEEL ASSY, {SAE £3JINCI ... ........ ..
FLYWHEEL ASSY. [SAE £21INCH.............
FLYWHEEL ASSY. (SAE 23} (NCH. ... .........
COUPLING ASSY., FLEX. DRIVE . ... ..........
PLATE, SCUFE{BOLT RETAINER) ... ..........
PLATE, SCUFF {BOLT RETAINER} .. ...........
PLATE, SCUFF {BOLT RETAINER] ... .. ........
BOLT, LOCK {1 /4" £ {12.8001) ...........
BOLT, LOCK {2" L} o oot e
BOLT. LOCK {2 148" L oo oo
BOLT, LOCK {2 1/4" L.} {12.8001)
BOLT, LOCK (2 374" L} (12.8001}
BOLT. LOCK (3" L} oot enn s
BOLT. LOCK (3 1/27 L) .. ...... N
BOLT, 3/8"-16X7/8* {12.8001}
BOLT, 8/16718X27 (12,8001 ... . ... .....
BOLT. /16" 1BX2 7/8" {12.8001)
+ OBSOLETE.

GEAR, FLYWHEEL RING

GEAR {SAE £2 - 138 TEETH)
GEAR {BAEL 3 . 126 TEETH)
GEAR (GAE #2102 TEETH) . ... ...
GEAR {SAE 2 . 102 TEETH! {RH,

BEnwiX CHAMEER}

BEARING, CLUTCH PILOT

FOR CLUTCH PiLOT BEARINGS NOT
LISTED HERE, REFER TO B.1450.

BEARING (N.D. Z90505X 1878}

MAY, 1878 ' PAGE

=
6156
516

7
1

1
Tl
&

6
1

1
1
12 OF

1.4000A

COPYRIGHT 1878 GENERAL MOTORS CORPORATION

5
5186
8: B
o
1

H

i

1
K
6

8

]




DETROIT DHESEL

EIG O NUMBER

PART

1 AGOOA FLYWHEEL

1.4001 . FLYWHEEL ASSY.
INCLUDES GEAR N 1.4010.
“C7 INDICATES A CHAMFERED ASSY.,
"NC” 18 NON.CHAMFERED.
5A 5332083 = FLYWHEEL ABSY. [SAE 323} (NCHED-145)
A 5136832 = FLYWHEEL ASSY. (SAE #3) {NCHSD-153)
3] 5136877 -+ FLYWHEELL ASSY. (SAE £3) INC)
BA 5133478 FLYWHMEEL ASSY. {(SAE £2} (NG
5A B136721 FLYWHEEL ASSY. {SAE #3} (NC}
58 6136542 FLYWHEEL ASSY. (BAR #£2) (NC)
LT 8136979 . FLYWHEEL ASSY, {SAE £2) INC)
SA 513770 FLYWHEEL ASSY. (SAE %2} INC)
SA 5137118 FLYWHEEL ASSY. (SAE #3) {NC)
5B 5137448 FLYWHEEL ABSY. {SAE 21} {NC}
BA 5138046 FLYWHEEL ASSY. (SAE £3) (NC)
58 51326888 FLYWHEEL ASSY. {SAE 3} ()
5A.B 5126671 PLATE, SCUFF (BOLT RETAINER}
EAB 51318580 PLATE. SCUFF {BOLT RETAINER)
AR 5120783 PLAYTE, SCUFF (BOLT RETAINER)
EAB 53143270 PLATE, SCUFF {BOLT RETAINER)
SAB 5409129 BOLT, LOCK {1 3747 L} (12,8001
54,8 85408512 BOLT, LOCK (2" L) ... ... ool
548 8412018 BOLT LQCK 2 /4" Ly ... ... ... ... ... ..
BAB 8410828 BOLT, LOCK {2 1/4" 1.1 {12.9001}
baB 8412020 BOLT.LOCK (3" LY .. . o i,
5A8 8415174 BOLT, LOCK (3 1727 L) . ... . ... ... ... ...
= NOT SERVICED, USE E148152 AND
5116301,
+ OBSOLETE.
1.40160 - GEAR, FLYWHEEL RING
SAB 5116302 GEAR [BAE 52 . 138 TEETH)
54,8 5116301 (GEAR (SAE #3 - 128 TEETH}
548 5108022 .« GEAR (SAE 33 .83 TEETH; .
BAB B130GB45 & GEAR (SAE %3 - 83 TEETH} .
= L. BENDiA CHAMEER.
# R.H, BENDIX CHAMFER,
1.4040 - BEARING, CLUTCH PHOT
FOR CLUTCH PILOT BEARINGS NOT
LISTED MERE, REFER TC 8.1450,
BA 807302 BEARING IN.D, Z98605X 1878}
5A 904983 BEARING {N.D. ZBBS0EX 1)
5A 807084 BEARING (N.D. 298507010}

MAY, 1878

PAGE

E3 M
ey 6 PR
016]0:6,0
3190|5080
4 e

1
i
1
1
1
1
1 1yt
b 1
1
6
E16 616
B
1 i
131 3
K
13 OF  1.40004

COPYRIGHT 1878 GENERAL MOTORS CORPORATION

ENGINES




§3 MPC ENGINES DETROIYT DIESEL
1.4000A  FLYWHEEL

..................... TYPES .t
PART 3 & 8 ] &
FIG .. NUMBER .. .......... NAME AND DESCRIPTION . ........ o 8]0 cliej1iel 216
3:0 oigioj1ir1isiziai2
4 9 2 €
1.4085 . CARRIER, FLYWHEEL PILOT BEARING
BIZ7BTT 4 CARRIER ...ttt ittt e eneens 1
454908  BOLY, 3/B"18X1 1/2°{12.800Y ... . .......... 6
103321  LOCKWASHER, 378" (128200} .. ............. 6
+ OBSOLETE.
1.4060 - COUPLING, ENGINE DARIVE SHAFT FLEXIBLE
BIBEO0D COUPLING - ..ottt e ey ' 1
BA0O0TS BOLT. 3/8°15X7/8" LOCK {12.9001} ... ....... 8
MAY, 1978 PAGE 14 OF 140004

COPYRIGHT 1978 GENERAL MOTORS CORPORATION




DETROIY DIESEGL 5 3 MPC ENGINEHE
1.400G0A FLYWHMEEL

...................... 1 G
PART 6 6 6 6 6 6
JFG ... NUMBER. ... ... ..... NAME AND DESCRIPTION . ......... 2i6lalel3|ejajelajls|B6l6|6
713{7i{3jglai2iajs]a 617
3 8 1 4 7 0
1.4001 - FLYWHEEL ASSY.
INCLUDES GEAR IN 1.4010.
"Cr INDICATES A CHAMFERED ASSY.,
“NC” 15 NON-CHAMFERED.
BA 5137409 5 FLYWHEEL ASSY. (SAE #4)INC} . ..........., 1
5A 5138023  FLYWHEEL ASSY. (SAE #3VNC) ............. 1
5A 5136497 = FLYWHEEL ASSY. {SAE #3} (CHSD-148} . ... ... 1
5A 8125108  FLYWHEEL ASSY. (SAE #3INC) ............. 1
58 5133916  FLYWHEEL ASSY. (SAE #2}{NC) .. ........... 1
5A 5138224  FLYWHEEL ASSY. (SAE #2){NC} ............. 111
5AB 5138316  FLYWHEEL ASSY. (SAE #3)}{NC) ............. 1
58 5138063  FLYWHEEL ASSY, (SAS #41{NC) ............. 1
BA 5138047  ELYWHEEL ASSY. (SAE #3}(NC} ... .......... 1
5A 5138530  FLYWHEEL ASSY. {SAE #2 W/2.4" PIL.
BOREIC) . ovrcn e ernr e e 1
5A 5137641 1 FLYWHEEL ASSY. (SAE #3}NC) ............. 1
5139025  ELYWHEEL ASSY. (SAE #3ING) ... ......... _ 1
5AB 5126671  PLATE, SCUFF (BOLT RETAINER) .. ........... FIE R AETE IRTN AT AT AN IN RN AL T B 9
SAB 5120753  PLATE SCUFF (BOLT RETAINER} ............. 3
BAB 8409512  BOLT, LOCKI{2Z™ L} wevririnennnnnneani, 6 6
5AB 9412018  BOLT.LOCK {2 1/4"L) ..., s{e6|s]s g6le|6i6fs
9410925  BOLT.LOCK {2 1/4" L} ..o oiiiinn... 6
BAB 9412019  BOLT, LOCK{Z5/B"L) .0 oovmernenennn, 6
+ OBSOLETE.
= NOT SERVICED, USE 5140152 AND
5136556,
1.4010 - GEAR, FLYWHEEL RING
BAB 5116302  GEAR{SAE #2.138TEETH) ................ I I A 1
SAB  B116301  GEAR(SAE #3- 126 TEETH} ................ 1 1 1 1 1
5AB 5136556  GEAR(SAE #3- 126 TEETH} ................ 1
EAB 5116288  GEAR(SAE #&- 111 TEETH) ... ..o, 1 1
S5AB 5110841  GEAR(SAE #3-94 TEETHY ................. 1
1.4040 - BEARING, CLUTCH PILOT
FOR CLUTCH PILOT BEARINGS NOT
{ISTED HERE, REFER TO 8.1450.
5A 906986 BEARING {N.D. Z99506PLRICY .............. 1 1
MAY, 1887 PAGE 15 OF 1.4000A

COPYRIGHY 1887 GENERAL MOTORS CORPORATION




8 3 MeC ENGINES
1.4000A FLYWHEEL

..................... TYPES
PART & 8 7 7
FIG . NUMBER ... . .. NAME AND DESCRIPTION ... ...... 6696017 :0:7
881018, 3 10:;8;1
8 G 4 0

1.4001 - FLYWHEEL ASSY.

INCLUDES GEAR IN 14010
"G INDICATES A CHAMFERED ASSY.,
"NCT 15 NONLCHAMFERED,

5142071 = FLYWHEEL ASSY. {SAE #2) (NC)
B 5124805 @& FLYWHEEL ASSY. {SAE £2} (NC}
BI38224) .. 1

3 51392383 FLYWHMEEL ASSY {SAE 231 (NCH. . ... ... .. 1

g 5162984 FLYWHEEL ASSY. (SAE NG . ... ... .. 1

& 5140797 % FLYWHEEL ASSY. (SAE 22y INCY. . .. ... ... ... 1

8 5140335 > FLYWHEEL ASSY (SAE 2N NGy . ... ... ... ... 1

& B140731  » FLYWHEEL ASSY. (SAE #4IINCY. . ... ..., ... 1
a

4,

3 5137687 FLYWHEEL ASSY (BAE R 1TIINCY. ... ... 1
& 5125960 FLYWHEEL ASSY {SAE #3NCY.. ... ..... ...
4 132807 FLYWHEEL ASSY (BAE 2IIINCY. . ... ... ...
4 5141677 FLYWHEEL ASSY {SAE FIIINC). . .. ... ...
g 5142983 -+ FLYWHEEL ASSY (SAE 23 NCY .. ... ... ... ..
4.8 5126871 PLATE, SCUFF (BOLT RETAINER) ... ........ .. 2 S 0 T U T S O I O
4.5 5120783 PLATE, SCUFF (BOLT RETAINER) ... ... .... .. 1
4B 408512 BOLT, LOCK{2" LY ... . .. . . &
4B 8412018 BOLT LOCK({Z W4 L) ... .. .. e & 6616616
4.6 9410825 BOLT, LOCK (2 1747 L) ... . ot B
5B 8415174 BOLT, LOCK (3 172" Ly - o . o e
* OBSOLETE
= NOT SERVICED. USE 5149182 AND
5116302 PLUS SD-161.
+ NOT SERVICED, USE 5149152 AND
§116307 PLUS SD-142.
@ NOT SERVICED. USE FART NUMBER
SHOWN N PARENTHESES,
1.4010 - GEAR, FLYWHEEL RING
LB 5130545 GEAR (SAE #3 - 83 TEETH) {(R.H. BENDIX
CHAMFERY .. .. ... ... ... . .. 1
LB 51168302 GEAR[SAE &2 - 138 TEETHL . ... .. .. ... . T 1t 171
LB 5116288 GEAR (SAE 24 - VIV TEETH) ... ... ... ...... 1
3B 5184773 GEAR (SBAE £1 - T1BTEETHY .. ... .. ... ... }
3B 5116301 GEAR [SAE #3126 TEETH) . ... .. ... ... ...

1.4040 - BEARING, CLUTCH PHOY

v 406586 BEARING {N.D. ZOOB08PLRICY . ..., ... ...... 1 }
' $07084 BEARING (N.D. Z89507L1C) .. ... ... ... ... 1
. 807302 BEARING {(N.D. Z896056X1878) ... .........

OCT.. 1878 PAGE 16 OF  1.40004

COPYRIGHT 1878 GENERAL MOTORS CORPORATION

DETROQOQIT DIESEL

[+4]




DETROIT DIESEL 5 3 MPC ENGINEES
1.AG00A FLYWHEEL

,,,,,,,,,,,,,,,,,,,,, TYPES . e
PART 7 7 7 7 g
CFIG .. NUMBER ... ......... NAME AND DESCRIPTION ......... 2{7!3 sivislrigisio]s
8|3 sisleleisizlio 0
B i & O 1 3
1.4001 - FLYWHEEL ASSY.
INCLUDES GEAR IN 1.4010
G INDICATES A CHAMEERED ASSY.,
“NC* IS NONCHAMEERED,
58 - 5143417 . FLYWMEEL ASSY. (SAE #2JINC). ... .. ... .... 1
84 130544 FLYWHEEL ASSY (SAE #31(C).............. 1
5B 5142010 . FLYWHEEL ASSY. (SAE #2VINC}. .. .. ........ 1
BA 5141139 FLYWHEEL ASSY [SAE Z21(C).............. |
58 5144968 * FLY{\?VHEEL ASSY. (SAE #1)(5147899)
- o% S 1
58 5133512 FLYWHEEL ASSY. {SAE #31INC). ... ..., 11
54 5146148 * FLYWHEEL ASSY. (SAE #3)5147927)
INCY . e e e 1
54 5146398 FLYWHEEL ASSY. {SAE Z31{NC). ..., . ....... 1
5A 5147092 FLYWHEEL ASSY. {SAE 231(C) .. ... ........ 1
58 5137449 FLYWHEEL ASSY. (SAE #1HINCY. .. .. . ....... 1
54 5147702 FLYWHEEL ASSY. (SAE #3JINC). ... ......._. - 1
548 5126671 PLATE, SCURF (BOLT RETAINER) ... .. ........ 111 1 119 EERERE
548 5120753 PLATE, SCUFF (BOLT RETAINER) ... ....... .. 1 1
456390 PIN, ROLL ETBO" L) oot e 1
548 9409512 BOLT, LOCK (27 L oot &
5A5 9412018 BOLT,LOCK{Z 174" L) oo, & 6 8 &
SAE 9410828 BOLT, LOCK {2 3747 L}{12.8001) ... ....... 6
BAE 9411631 BOLY, LOCK (2 3/4° L} {12.8008) ... ........ 6
5A8 9409129 BOLT, LOCK {3 1/4" L} {12.8001 ........... 6 616
548 9415174 BOLT LOCK I3 1/2° L) oo 6 6
5111467 WASHER {1.B3B0) .. oot &
~ OBSOLETE.
* NOT SERVICED; USE ASSEMBLY
SHOWN IN PARENTHESES.
1.4010 - GEAR, FLYWHEEL RING
548 5130545 GEAR {SAE #£3 - 83 TEETH) (R.H. BENDIX
CHAMEFER) . i 1
54,8 5116302 GEAR (SAE %2 - 138 TEETH}. . .............. 1 1
EAB  B116301 GEAR (SAE 23 126 TEETH}.. ... ........... BREERRE: 3
5ABR 5188030 GEAR (SAE #£2 - 102 TEETHI .. ........... ... 1
BAE 5110884 GEAR {SAE #2- 102 TEETH} . ... ... .o .. 1
5ABE 5136556 GEAR (SAE #3- 126 TEETH), .. ............. i
SAE  B1B6664 GEAR (SAE £1.- 118 TEETH) .. ... . ....... 1
1.4040 . BEARING, CLUTCH PILOT
5A 804983 BEARING {N.D, Z89505X18) ... ............. 1
1.4060 - COUPLING, ENGINE DRIVE SHAFT
FLEXIBLE
5133530 COUPLING ASSY. .. o \r e 1
S409C79 BOLY, 3/8"-16X7/8" LOCK {12.8001) ... ... .. 8
OCT. 1878 PAGE 17 OF 1.4000A

COPYRIGHT 1878 GENERAL MOTORS CORPORATION




